ATTACHMENT A

PHASE 1 TECHNOLOGY EVALUATION AND FINAL TECHNICAL MEMORANDUM



A =COM AECOM 781.246.5200  tel

701 Edgewater Drive 781.245.6293  fax
Wakefield, MA 01880
Www.aecom.com

Memorandum
To Peter Rice, City Engineer Page 1o0f34
CC David Allen, Deputy Director and Paula Anania, Chief Operator

Task 1.7 Technology Evaluation Final Technical Memorandum
WWMP Piloting — Phase | Engineering Evaluation

Subject Peirce Island WWTF, Portsmouth, New Hampshire
From Terry Desmarais and Jon Pearson
Date September 26, 2011

INTRODUCTION AND PURPOSE

The City of Portsmouth has been issued a Consent Decree by the US Environmental Protection
Agency (EPA) to upgrade the existing Peirce Island WWTF to provide secondary treatment. As part
of the first phase of the Wastewater Master Plan (WWMP) Piloting work, AECOM has prepared a
conceptual level evaluation of eight potential treatment technologies for providing secondary and total
nitrogen level treatment at the Peirce Island WWTF. The purpose of the evaluation was to identify the
2 to 3 most promising technologies for subsequent pilot testing. The eight technologies considered
included:

Biological Aerated Filter (BAF)

Sequencing Batch Reactor (SBR) with BioMag
Conventional Activated Sludge (CAS) with BioMag
Moving Bed Bioreactor (MBBR) & ActiFlo

Moving Bed Bioreactor (MBBR) & CoMag

Moving Bed Bioreactor (MBBR) & DAF

Membrane Bioreactor (MBR)

Conventional Activated Sludge (CAS)

ONoU~LONE

These technologies, with the exception of Conventional Activated Sludge, can be operated in a high
rate mode and thus are compact secondary treatment technologies. It should be noted that some of
these technologies are proprietary and/or patented. Each technology was evaluated for its ability to
meet the required treatment standards as well as meet the City’s goals for the project, which included
the following:

1. Minimize capital and operations costs for secondary treatment

2. Minimize new construction outside of the existing filter building

3. Provide flexibility to upgrade the secondary treatment process to achieve future total nitrogen
removal

Treatment levels evaluated included conventional secondary treatment (monthly average BODs and
TSS of less than 30 mg/L) and nitrogen removal to monthly average concentrations of less than 8, 5



A=COM

and 3 mg/L. The approximate site layout and process configurations for each technology for each
treatment level were determined. Preliminary opinions of probable construction costs, operation and
maintenance costs and life cycle costs were developed for the secondary treatment level. Each
technology was objectively compared to one another using a weighted evaluation matrix to rank the
technologies. This technical memorandum presents the findings of the evaluation. This information
was initially submitted to the City as a preliminary draft Technical Memorandum. The draft
memorandum was followed by a workshop with City staff to review the results of the evaluation,
obtain input on the evaluation criteria and ranking, and select the technologies for piloting in Phase 2.

In order to support the technology evaluation and Phase 2 piloting, the Phase 1 Engineering
Evaluation also included a wastewater characterization program and an architectural, structural and
electrical review of the constraints to the reuse of the existing Filter Building. The results of these
efforts are also presented herein.

DRY WEATHER FLOW ANALYSIS

This evaluation expands on the concepts developed as part of the WWMP value engineering (VE)
work completed in the fall of 2010 where the potential secondary treatment capacity that could be
achieved by retrofitting the existing Filter Building was assessed. At that time, the sizing for the new
facility was limited to retrofitting the existing 8 filter cells in the existing Filter Building for the new
facilities. Flow to receive secondary treatment was based on average day and maximum day
conditions where flow in excess of the maximum day rate would receive primary treatment and
disinfection. The values used for preliminary sizing in the fall of 2010 were an assumed flow of 5 mgd
average day flow and 7.5 mgd maximum day flow. For the current WWMP Piloting Phase |
Engineering Evaluation work, AECOM reviewed three years of historical data (2008, 2009 and 2010)
to more accurately parse out wet and dry flow days.

Methodology

AECOM used monthly operating report (MOR) data provided by the City and precipitation data from
other sources to complete the evaluation. To classify days as “wet” or “dry”, AECOM developed a set
of definitions which identified a finite number of days to be classified as “wet” following a specific
precipitation event total depth. The definitions were based on a system response curve developed
from the available data defining the number of days for WWTF flow rates to recede to the
approximate pre-event flow rate. These definitions were applied to parse the flow data into a wet
classification or dry classification. A memorandum summarizing the Dry Weather Flow Analysis is
provided in Attachment A.



A=COM

Results

Based on the analysis, the following Secondary dry weather design flow rates were determined:

Table 1 - Design Flow Rates

Criteria Flow (MGD)
Average Day Dry Weather Flow 4.30
920" % Q 5.79
91.7" % Q (represents maximum month) 5.99
95" % Q 6.36
99" % Q 7.33
99.7" % Q (represents maximum day) 7.62
100" % Q (represents max value) 7.73

Discussions with EPA

The City submitted the Dry Weather Flow Analysis Technical Memorandum to the EPA and the New
Hampshire Department of Environmental Protection (DEP), and AECOM presented the results of the
dry weather flow analysis to the NHDES and the Environmental Protection Agency (EPA) during a
conference call on June 16, 2011. There was a subsequent meeting to discuss the results of the dry
weather flow analysis at the EPA offices on June 23, 2011. At the meeting, EPA indicated that the
proposed flow rates are lower than they expected and noted that a facility sized to meet a flow rate of
approximately 5.8 MGD average day flow and 10.4 MGD was what they anticipated would be
needed. There was additional discussion related to the City’'s overall Long Term Control Plan and
specifically related to the reduction of infiltration and inflow as part of the ongoing sewer separation
work and potential reduction of inflow as part of private inflow source removal efforts. EPA requested
projections of what the effect of the sewer separation program will have on reducing the annual
average flow to the Peirce Island WWTF. As a result of the ongoing discussions, the City is working
with the engineering consultant that developed their sewer collection system model in an effort to
quantify the benefits of the separation work and the true needs for wet weather and secondary
treatment at Peirce Island. This modeling evaluation, along with subsequent discussions with EPA
and DES, may revise the projected dry weather flows. However, for this evaluation the flows
developed in Attachment A have been used to develop and compare the potential treatment
technologies.

DRY WEATHER LOADING ANALYSIS

Loadings for the WWMP value engineering (VE) work completed in the fall of 2010 were based on
effluent from the WWTF's existing chemically enhanced primary treatment (CEPT) system. These
loadings were taken in part from the WWMP and were 65 to 75 mg/L BODs and 55 to 65 mg/L TSS
for the average day flows. For this analysis, AECOM calculated dry weather loadings from the same
MOR data used to determine the dry weather flow rates. In addition, primary effluent (PE) load values
were added because vendors were asked to include proposed sizing for treating both PE and CEPT
loadings for the 2011 evaluation.



A=COM

Methodology

The MOR data set was used as the basis to calculated raw, CEPT and PE loadings. AECOM used
the parsed dry weather flow subset of data including the BODs and TSS loadings to calculate the
average dry weather loads. The City collects 24 hour flow composite samples for analysis of BODsg
and TSS values twice weekly. Therefore the total number of load data points was less than the flow
data points. From this data the average daily raw and CEPT TSS and BOD concentrations were
determined.

For maximum month CEPT values, the full MOR data set (wet and dry) was used. AECOM modified
the data set and truncated flows in excess of the proposed maximum day secondary flow rate to the
maximum day flow rate of 7.62 MGD. The calculated loadings were plotted and the monthly moving
average was determined. The maximum monthly average value for the 3 year record period was
used to represent the maximum month load.

For the raw influent maximum month wastewater loads, the maximum day load shedding
methodology (used for CEPT maximum month as described above) could not be applied because all
influent flow will be treated in the primary clarifiers. AECOM applied an industry standard maximum
month to average day peaking factor to the influent average day dry weather loads. To determine
primary effluent load values, industry standard TSS and BODs primary sedimentation removal
efficiencies of 50% and 30%, respectively, were applied to the influent average day and maximum
month load values.

A memorandum detailing the Loading Analysis is provided in Attachment B.
Results
The TSS and BODs loadings conditions are as follows:

Table 2 - Average Raw Influent and CEPT Effluent TSS and BODs Concentrations

Average
Concentration
Criteria (mg/L)
Influent TSS 180.6
Effluent TSS 52.3
Influent BOD; 186.7
Effluent BODs 106.6

The maximum month CEPT loadings were found to be 3,600 Ib/d TSS and 4,900 Ib/d BODs. Primary
effluent TSS concentrations were calculated to be 91 mg/L for the average day flow and 84 mg/L for
the maximum month flow condition. Primary effluent BOD concentrations were calculated to be 131
mg/L for the average day flow and 122 mg/L for the maximum month condition.



A=COM

The following tables summarizes the flows and loads used as the basis of sizing:

Table 3 - 2011 Flow and Load Criteria

Maximum
Parameter Average Day Month

Flow (mgd) 4.30 5.99
Influent TSS (mg/L) 181 169
Influent TSS (Ib/d) 6,491 8,438
Influent BODs5 (mg/L) 187 175
Influent BODs (Ib/d) 6,706 8,718
Primary Effluent TSS (mg/L) 91 84
Primary Effluent TSS (Ib/d) 3,246 4,219
Primary Effluent BODs5 (mg/L) 131 122
Primary Effluent BODs (Ib/d) 4,694 6,103
CEPT Effluent TSS (mg/L) 52 72
CEPT Effluent TSS (Ib/d) 1,865 3,600
CEPT Effluent BODs5 (mg/L) 107 98
CEPT Effluent BODs (Ib/d) 3,837 4,900

WASTEWATER CHARACTERIZATION PROGRAM

A wastewater characterization program was developed to provide data on the different components
within Portsmouth’s wastewater. The program included sampling and analysis of both the influent
wastewater and the CEPT effluent (proposed secondary influent) and is being performed over an
extended period of time to quantify seasonal changes in wastewater characteristics. Analysis
parameters included temperature, dissolved oxygen, pH, alkalinity, fats, oils and grease (FOG), TSS,
volatile suspended solids (VSS), chemical oxygen demand (COD), BODs, total Kjeldahl nitrogen
(TKN), ammonia, nitrate and nitrite (NO,), total phosphorous (TP) and phosphate. COD and BODs
were further analyzed to determine the soluble and particulate fractions of those components.

For the majority of the analysis parameters, a 24 hour flow proportional composite sample was used
for analysis after lab blending and lab filtering as required for different types of analyses. A grab
sample was taken and used for FOG and DO analysis. Additional data collected included the average
daily flow and precipitation for the sampling day.

Sampling and analysis began on May 13, 2011 and extended through the period of this evaluation.
The sampling and analysis parameters are summarized in Table 4.



A=COM

Table 4 — Sampling and Analysis Summary

Q pze z o
S18|E|2(3|B|¢|S|8 k28|
Sample Type
Raw Influent
Not Filtered | X XXX XXX XX X
1.2 ym Filtered X | X X | X X
0.45 pm Filtered X
Flocculated and 0.45 pum Filtered X
CEPT Effluent
NotFiltered | X | X | X | X | X | X | X | X | X | X X
1.2 ym Filtered X | X X | X X
0.45 pm Filtered X
Flocculated and 0.45 pum Filtered X

A summary of the averaged data for the period of May 15 through September 2, 2011 are provided in
Table 5. The full set of data is provide in Attachment C. It should be noted that raw and CEPT No,-N,
TP and PO,-P sampling and analysis provided the same results through the month of June and was

discontinued at that time.

Table 5 — Intermediate Wastewater Characterization Results (5/14/11-9/2/11)

ol 5 58 |no | claclsZlzo z2 ola o
Eol £ |z |ERISE £ | £ |85/18512428 58 |25/53
C3 o | T |EOILE 0 | o |[CE|REFRZEQE|NEIRE
=l 8 <g| | ¢ £
Sample Type
Raw Influent
Not Filtered | 19 66 | 166 | 35 | 243 | 181 | 455 | 123 | 31 9.5
0.45 um Filtered 155
Flocculated and 134
0.45 um Filtered
CEPT Effluent
Not Filtered | 19 09 | 66 | 155 | 95 | 68 | 57 | 244 | 123 | 27 9.2
0.45 pm Filtered 141
Flocculated and 128
0.45 um Filtered




A=COM

TECHNOLOGY EVALUATION

For each technology identified, AECOM developed process sizing, layouts, and estimated costs to
allow the ability of each option to meet the City’s objectives within the physical and other constraints
on the island to be assessed.

Approach

A substantial amount of information including but not limited to sizing, process
requirements/limitations, capital costs, and operation and maintenance costs was needed in order to
evaluate each technology. AECOM began the data gathering work by reaching out to vendors of the
proposed technologies. A memorandum was distributed summarizing the goals of the project, 2011
flows and loads, and vendor design constraints. Because there were significant differences between
the proposed technologies, AECOM chose to provide three overall design concepts for the vendors to
work within. The three concepts proposed, in order of preference, were as follows:

S-1. Modify the existing filter building as necessary to accommodate the proposed technology
within the limits of the existing 8 filter cells and, if feasible, the existing pump station at
the east end of the building;

S-2. Demolish the existing filter building and utilize only the foundation and exterior walls;

S-3. Vendor developed concept for secondary treatment within the limit of the existing plant
perimeter fence.

It was requested that the vendors review the 3 secondary treatment concepts outlined above in light
of the capabilities of the secondary treatment technology that they proposed to provide, and provide
recommendations, process sizing and layouts, and equipment costs for the concept that, in the
vendor’s judgment, best met the City’s goals. Additional details were provided for each concept.
These details are provided in the distributed memorandum, which has been included in Attachment
D.

AECOM distributed and received proposals from the following vendors:

Table 6 - 2011 Vendor Summary

Technology Vendors/Manufacturers
1.Biological Aerated Filter (BAF) Infilco-Degremont

Kruger
2.Sequencing Batch Reactor (SBR) with BioMag Cambridge Water Technologies
3.Conventional Activated Sludge (CAS) with BioMag | Cambridge Water Technologies
4.Moving Bed Bioreactor (MBBR) & ActiFlo Infilco-Degremont (MBBR)

Kruger (MBBR & ActiFlo)
World Water Works (MBBR)

5.Moving Bed Bioreactor (MBBR) & CoMag See MBBR above
Cambridge Water Technologies (CoMag)
6.Moving Bed Bioreactor (MBBR) & DAF See MBBR above

World Water Works (DAF)




A=COM

Technology Vendors/Manufacturers
7.Membrane Bioreactor (MBR) Zenon/GE

Ovivo

Koch

Poreflon (Layne Water Technologies)
8.Conventional Activated Sludge (CAS) None

Although multiple vendors provided proposals for a single technology, based on a review of the
proposals a single vendor that represented each technology was selected as the basis of developing
process layout and capital costs estimates. This approach was not intended to imply preference
toward a specific manufacturer, but rather to keep the number of scenarios evaluated to within project
constraints. The selected vendor used as the basis of the evaluation was noted in the write-up of
each technology below.

Using the information provided by the selected vendor, AECOM advanced the concept for each
technology to a conceptual level design by developing a process flow schematic, site layout and
process layout for the secondary treatment level. These items were used as the basis of developing
the capital and operation and maintenance costs for the evaluation. A site layout was also developed
for total nitrogen removal concepts provided by the vendors. The TN concept site layout was used as
an indicator of the feasibility and flexibility of each process to be upgraded for future total nitrogen
level treatment. For the purpose of this evaluation, the proposed process layout was optimized
around the conventional secondary treatment option provided by the vendor. In certain cases,
significant changes in the process layout to provide secondary treatment were needed to achieve
nitrogen removal. As a result, the optimal layout for conventional secondary treatment would not be
the recommended layout for planning a phased conversion from conventional secondary treatment to
a total nitrogen level treatment layout. In addition, the TN layouts were developed using only the
proposed technology and did not consider combinations of technologies that may minimize costs
and/or footprint. For instance, a combination of the proposed conventional secondary treatment
layouts with nitrification and a small footprint denitrification filter may reduce overall impact on the
site. These items should be further considered for the selected treatment process during the
engineering design phase.

Lastly, a comparison matrix to evaluate and rank the proposed technologies was prepared. The
evaluation matrix was used to rank the technologies to assist in the decision of which technologies
are the most promising, and will be selected by the City for subsequent piloting in Phase 2.

As noted above, a single vendor was chosen for the basis of layout and cost estimates. It was also
decided that the basis of process sizing, layout, and costs would be the sizing necessary for treating
primary effluent. This approach provides the most conservative layout because these loadings are
higher than CEPT loadings, which results in a larger process footprint, and thus higher costs. This
option would also allow the City to minimize the use of CEPT to only wet weather events, reducing
the annual operating cost for chemicals and sludge disposal. Since the upgraded plant will provide
secondary treatment to only dry weather flow, the evaluation was based on maintaining the existing
clarifiers for wet weather treatment. The conversion of the primary clarifiers for secondary process
reactor volume was not considered feasible. Only Option 8 — Conventional Activated Sludge impacts
the use of the primary clarifiers. Under this option, the primary clarifiers are converted to secondary

8



A=COM

clarifiers and a new high rate wet weather treatment facility is proposed to treat the wet weather flow
capacity.

Common Items

There were a number of unit processes common to multiple if not all of the proposed technologies.
AECOM focused on each of the common elements and separated the costs for these facilities so that
a direct comparison of the technology costs could be made. This section describes some of the
common components.

Fine Screening and Pumping. Common to almost all technologies evaluated was the need for
influent fine screening and pumping into the secondary treatment process. Option 2, 3 and 8, which
are all conventional activated sludge based technologies, did not require fine screening of the
secondary influent wastewater. A concept for a combined pumping station and fine screening building
was developed. Fine screening requirements generally ranged from 2mm (sometimes 1mm
preferred) for MBRs and BAFs to 6 mm for MBBRs. Requirements differed between manufacturers.

The proposed building to house both fine screens and the pump station would be located between
the primary clarifier (PC) distribution box and the Filter Building (southeast of the Control Building).
Overall dimensions are expected to be on the order of 45 feet by 35 feet and will include the following
major components:

e Screen Room

o Fine screens (2)

0 Washer compactor (1)
e Pump Room

o Wetwell

0 Submersible pumps (3 to handle range of flows)
e Odor control unit (1)

o External pad mounted fan and carbon canister
e Electrical Room

TWAS Storage. A biological treatment process will require more capacity for sludge processing and
storage, and there will be a need for sludge processing improvements and additional sludge storage.
Previous work done as part of the WWMP identified the need for a sludge storage tank, but did not
provide a proposed location or other specifics of the sludge type to be stored or its operations.
AECOM reviewed the proposed footprint and determined that it could readily be located within the
existing fence line. For the purposes of this evaluation, AECOM chose to size a thickened waste
sludge storage tank. In this scenario, the waste sludge thickening process may need to be operated
continuously or in batch mode as needed by the secondary process. This will minimize the sludge
storage volume required and allow it to be located to the west of the existing Control Building. The
TWAS storage tank will have its own process and control building to house blowers, pumps and
electrical equipment.

Main Electrical Building and Standby Generator. The main electrical feed to the WWTF and the
standby generator are located in the existing Filter Building (northeast). Under a retrofit concept (S-1),
the existing electrical equipment and standby generator would be replaced in their existing location

9



A=COM

and arrangement and the appropriate costs were carried for this work. Any proposals that required
demolition of the Filter Building (S-2 and S-3) required costs to replace the new Main Electrical
Building and Standby Generator in a new location. The proposed building would be constructed in the
area of the effluent metering structure and to the east of the Filter Building depending on the
particular technology configuration and whether or not the parshall flume would be reused. The
effluent metering structure also acts as the chlorine contact distribution box, so if a proposed building
would impact this structure, it could only be partially demolished. For the purposes of the evaluation, it
was assumed a new Main Electrical Building would be constructed and a new pad mounted generator
with belly fuel tank and prefabricated enclosure would be provided.

The Wastewater Master Plan recommended a number of upgrades at the Peirce Island plant that
would need to be implemented if the Filter Building were retrofitted to provide secondary treatment.
Accordingly, AECOM carried the Wastewater Master Plan opinion of costs, but did not further develop
the conceptual level concepts for Headworks (screens and grit), Sanitary Disinfection (pumping and
UV), Biosolids Processing (rotary drum thickeners and inclined screw presses), and Additional
Structures and Modifications (splitter boxes improvements).

Existing Filter Building Site Visit and Review of Constraints to Reuse

The evaluation of technologies to upgrade the Peirce Island WWTF was focused on reuse of the
existing Filter Building (concept S-1) to house a secondary treatment process. In order to support the
concept of a secondary retrofit, a multidisciplinary team including an architect, a structural engineer,
and an electrical engineer visited the Filter Building on April 19, 2011 to assess constraints to
upgrading the building. A memorandum that provides a summary of the major considerations
identified by each discipline has been included as Attachment E.

There were no major considerations identified that would preclude retrofitting the existing Filter
Building for a new treatment process. The majority of architectural, structural and electrical concerns
noted as part of the site visit review were repairable, would likely be resolved as part of a retrofit
project and would be expected for a facility of this type and age. Key considerations for a retrofit
would be meeting local building code requirements for access in the existing Clearwell Gallery and
the Mudwell Gallery, protection of the existing electrical service and standby generation systems
during construction, construction phasing for replacement of electrical equipment and meeting
national and local building code requirements for major structural modifications.

OPTION 1 - BIOLOGICAL AERATED FILTER

The BAF option is based on the BIOFOR® system manufactured by Infilco-Degremont.

Process Description

Upflow biological filters are attached growth processes, which act in a similar manner to packed filter
beds. Inthese systems the media provides a surface for the organisms to attach themselves. The
wastewater flows upward through the media. The media is retained in the filter while the treated
effluent is discharged. The upward flow passing through the packed media provides a level of solids

removal, eliminating the need for separate clarifiers.

10



A=COM

The new upflow biological filters would be aerobic and provide removal of BOD and TSS. Multiple
filters would be constructed in order to provide redundancy as well as accommodate backwash
cycles. The BIOFOR system uses an expanded shale media which is heavier than water. The
BIOFOR media is retained by gravity, and a concrete nozzle deck is provided at the bottom of the
filter cells to support the media. The media depth would be approximately 12 feet. The system has
flow nozzles to distribute the flow evenly across the filter area, and an aeration grid at the bottom of
each cell.

Retrofit Details and Layout

Conventional Secondary Treatment (Concept S-1). The BIOFOR system would require the use of
five existing filter cells to construct four new BAF filters and common backwash and effluent channels
between the four filter cells. The four cells would have a total surface area of 1,920 square feet, a
media depth of 12 feet and overall sidewater depth of 20.5 feet. In order to meet the required
sidewater depth, new tanks would be constructed within the existing tanks extending approximately 4
feet higher than the original tanks (to elevation 30.0 — existing top of filter is at elevation 26.0),
providing 2 feet of freeboard. The existing clear well would be used as a new wet well for pumping
BAF effluent to disinfection. The remaining three unused existing filter cells and a portion of the
existing wet well (below) would be used to store BAF effluent for use in the BAF backwashes. Pumps
would be used to lift the BAF effluent from the new wetwell to the new clearwell. Finally a new mud
well tank would be constructed in the existing pumping station to store the dirty backwash water for
subsequent pumping back to the primary clarifiers.

The major components of the process include:

o Upflow biological filters (4 cells) including nozzle decks, process air distribution system,
media and support gravel and media retention screens

e Common effluent and backwash channels between the filter cells

e Process piping to/from the process tanks

e Backwash pumps (2)

e  Mudwell pumps (2)

e Clearwell lift pumps (2)

o Effluent pumps (3)

e Air distribution cleaning pump (1)

o Process air blowers (4)

e Air scour blower (2)

e Strainers

e Manual and automated valves

e Instrument air compressor (for system pneumatic valves)

e Controls and instrumentation

Additional work to support this treatment level included the following:
e Secondary influent pumping station and screen building southeast of the existing Control
Building

A process flow schematic is attached as Figure 1-CST-PFS, a site layout is attached as Figure 1-
CST-SL, and a process layout is attached as Figure 1-CST-PL.
11



A=COM

Nitrogen Removal to TN < 8/5/3 mg/l (Concept S-2). This section describes an alternative to
provide secondary treatment and nitrogen removal using the BAF technology in order to achieve a
total nitrogen effluent limit. It should be noted that this alternative required that the entire limits of the
filter building be used to accommodate the required filter area, or Concept S-2. Therefore, this
alternative is not an add on alternative to the secondary treatment BAF option (Concept S-1)
presented above.

In order to provide removal of carbon and nitrogen three BAF systems would be required in series.
These include secondary (carbon removal) BAFs followed by nitrification BAFs followed by
denitrification BAFs. An equal filter surface area would be required for the three proposed treatment
levels of nitrogen removal. For a TN of less than 8 mg/l, the full surface area would be required, but
no supplemental carbon addition would be necessary. For the TN treatment level of less than 5 or 3
mg/L, the same filter surface area would be required along with a supplemental carbon source. The
supplemental carbon dosage rate would be greater for the less than 3 mg/l TN treatment level than
the less than 5 mg/l TN treatment level. The specific filter surface area needed is summarized below:

e Secondary BAF — 4 filters at 480 square feet
¢ Nitrification BAF — 6 filters at 480 square feet
e Denitrification BAF — 4 filters at 274 square feet

Ancillary needs include a location to house the process blowers, pumps, electrical and other
equipment, clearwell storage, mudwell storage, influent and effluent pumps, piping galleries and
discharge and backwash channels.

Under this alternative (Concept S-2) only the existing exterior walls and base slab of the existing Filter
Building would remain. New tanks would be constructed within the limits of the existing foundation
and slab. A new building would be constructed on the west side of the existing Filter Building and a
new clear well would be constructed on the outside perimeter on the north side and the west side of
the existing Filter Building. The facility layout would be as follows:

Lower Level:

e The existing mudwell, clear well and wet well would be converted into one large mudwell tank
for all filter cells with the exception of a small portion of this area in the northeast corner that
would be converted into an effluent wet well.

e The west building addition would contain backwash pumps for the filter cells.

e The existing pumping station would contain effluent pumps and mudwell pumps that would
discharge to the disinfection facility and primary settling tanks respectively.

Intermediate Level:

e The new BAF filter cells and associated pipe galleries would be located in the foot print of the
existing filter cells and clearwell pipe gallery.

12



A=COM

Upper Level:

e The west building addition would contain a Control Room as well as equipment rooms for the
system blowers and air compressors.

e The east side of the building would house the required electrical rooms and other support
systems.

e The tops of the filter cells would be located in the foot print of the existing filter cells and the
area to the north of the filter cells. Similar to the BAF alternative for carbon removal the
carbon oxidation and nitrification filters will be approximately 20 ft deep including freeboard
and the denitrification filters would be approximately 3 ft shallower. As a result the top of the
filter cells will be at an elevation of approximately 36.0 which is approximately 14 feet above
existing grade.

Additional work to support this treatment level included the following:

e Main Electrical Building and Standby generator to replace the electrical systems in the
existing Filter Building.

e Supplemental carbon addition facility for TN less than 5 mg/l and less than 3 mg/l level
treatment.

A site layout of the BAF facilities to achieve a TN less than 8 is attached as Figure 1-TN8-SL, and a
site layout of the BAF facilities to achieve a TN less than 5 is attached as Figure 1-TN53-SL.

OPTION 2 - SEQUENCING BATCH REACTOR WITH BIOMAG

Option 2 and Option 3 are based on the use of an iron ore ballasted biological process, BioMag,
manufactured by Cambridge Water Technologies (CWT). The process description is provided in the
following section for Option 3 — Conventional Activated Sludge with BioMag because the vendor
would not recommend the SBR application of this technology. Although an SBR configuration could
be constructed to meet conventional secondary treatment levels within the footprint of the existing
building (Concept S-2), the SBR units would be limited by the hydraulic throughput because the
required decant depths could not be achieved within the footprint constraint. As a result, the SBRs
would have to be operated in a semi-storm mode even at the average day flow rate. The SBR in the
semi-storm mode would continue to have influent flow into the reactor tanks during significant
portions of the react and settle periods. CWT indicated that this configuration would leave little
flexibility to meet future TN treatment levels and would not elaborate further on this option. As a
result, this option has not been considered further.

OPTION 3 — CONVENTIONAL ACTIVATED SLUDGE WITH BIOMAG

Option 3 is based on the BioMag system manufactured by Cambridge Water Technologies.

Process Description

BioMag uses inert iron ore (magnetite) ballast in the aeration tank and clarifiers to increase secondary

settling rates, which allows plants to operate with higher mixed liquor suspended solids
concentrations in the aeration tanks. The magnetite has a specific gravity of 5.2 and when combined

13



A=COM

with biological floc increases settling rates. The ballasted floc is settled in the clarifiers and the
majority of the magnetite ballasted floc is returned to the aeration tank in the return activated sludge
(RAS) flow. Waste sludge is sent through a magnetite recovery process before being processed.
Magnetite that is lost in the recovery process is processed with the WAS. Virgin magnetite is added to
the recovered magnetite to replace the amount lost in the WAS and the recovered and virgin
magnetite are returned to the aeration tank via RAS flow. The recovery process includes a shear
device to split the ballast from the floc, and a magnetic recovery drum to recover the magnetite from
the WAS.

BioMag uses conventional rectangular or circular secondary sedimentation tanks for clarification.
Surface overflow rates and solid loading rates are higher than with conventional secondary
sedimentation tanks.

Retrofit Details and Layout

Conventional Secondary Treatment (Concept S-2). CWT reviewed the potential arrangements and
felt that the CAS and BioMag process and clarification fit best within the limits of the existing filter
building slab and foundation walls (Concept S-2). The south side of the existing Filter Building would
be converted to a conventional aeration tank with two aeration trains. The total aeration volume would
be approximately 1,092,000 gallons. Each aeration tank would be approximately 81 ft by 30 ft and
have 30 ft side water depth. Aeration effluent would discharge to center common effluent channel.
This channel would flow to a common secondary clarifier influent channel on the north side of the
existing Filter Building. Flow would be distributed from this channel to four rectangular clarifiers with a
total surface area of 4,144 square feet. Effluent from the clarifiers would discharge by gravity to the
existing parshall flume for subsequent disinfection.

The major components of the process include:

e Aeration tanks and fine bubble diffuser system
e Bioreactor supplemental tank mixers (4)

e Rectangular sedimentation tanks, chain and flight mechanism, scum skimmers/baffles
e Process piping to/from the process tanks

e Influent Pumps (3)

e RAS Pumps (3)

o Ballasted WAS Pumps (2)

e WAS Pumps (2)

e Process air blowers (3)

e Shear mills (2)

e Magnetic recovery drums (2)

o Ballast make-up tank (1)

e Ballast tank mixer (1)

e Virgin magnetite silo (1)

e Polymer Feed System (1)

e Compressor and dryer (1)

e Manual and automated valves

e Controls and instrumentation

14



A=COM

Additional work to support this treatment level would include the following:

o Influent pumping station and blower building to the east of the existing Filter Building.

e Scum boxes for the clarifiers.

e RAS and WAS (ballasted and processed) pumping station north of the existing Filter Building
adjacent to common center channel.

e Magnetite recovery building southeast of the existing Control Building.

e Main Electrical Building and Standby generator to replace the electrical systems in the
existing Filter Building.

A process flow schematic is attached as Figure 3-CST-PFS, a site layout is attached as Figure 3-
CST-SL, and a process layout is attached as Figure 3-CST-PL.

Nitrogen Removal to less than 8 mg/l (Concept S-2). To provide an effluent total nitrogen level of
less than 8 mg/l, CWT proposed converting the first 30 percent of each aeration tank to an anoxic
bioreactor. Internal nitrate recycle pumps, piping and appurtenances would be added to create a
Modified Ludzack Ettinger (MLE) process arrangement for total nitrogen removal. The same clarifiers
proposed for conventional secondary treatment would be used for clarification.

A site layout is attached as Figure 3-TN8-SL.

Nitrogen Removal to less than 5 mg/l or 3 mg/l (Concept S-2). To provide an effluent total
nitrogen level of less than 5 mg/l or 3 mg/l, CWT proposed adding an additional 350,000 gallons of
bioreactor volume (total volume of 1,443,000 gallons) and 4,440 square feet of secondary
sedimentation tanks (total surface are of 8,580 square feet). Internal recycle pumps, piping and
appurtenances, and supplemental carbon addition would be added to create a Four Stage Bardenpho
process arrangement for total nitrogen removal. This arrangement cannot be added to the proposed
TN less than 8 mg/l layout and requires construction of additional facilities outside the limits of the
existing fence as shown on the site layout. The TN less than 5 and TN less than 3 mg/l treatment
levels differ by the amount of supplemental carbon added to the process, which does not impact the
overall footprint.

Additional work to support this treatment level would include the following:

e Supplemental carbon facility
A site layout is attached as Figure 3-TN53-SL. As indicated, this process has a large footprint which
extends beyond the fence line. Alternatives to the vendor suggested process to achieve effluent total
nitrogen levels of 5 mg/l or 3 mg/l would be a denitrification filter or a denitrification BAF. These
processes would likely have a smaller footprint that the 4 stage Bardenpho process, and could be
examined in more detail if this option is selected.

OPTION 4 - MOVING BED BIOREACTOR & ACTIFLO

Options 4, 5 and 6 were all based on the MBBR biological treatment process. These options differ by
the solids separation process following the MBBR. Retrofit details for the MBBR will be described in

15



A=COM

detail in this option and is consistent with the biological component of Option 5 — MBBR & CoMag and
Option 6 — MBBR & DAF.

The MBBR vendor selected for development of these layouts was Kruger’'s AnoxKaldnes system, and
the solids separation process for Option 4 was based on Kruger’s ActiFlo system.

Process Description

Moving bed biological reactors incorporate floating media with a high specific surface area in the
aeration basin to increase treatment surface area, thereby reducing the footprint of tanks or
increasing the capacity of existing tanks. The biomass that treats the wastewater is attached to the
media and is retained in the reactor with no return sludge. The media is continuously agitated by the
medium bubble aeration systems used to support biomass growth and treatment. The floating media
is retained in the aerations tanks by retention screens at the outlets of the tanks. Clarification is still
needed following the MBBR to remove solids that pass through the system and for removal of
biomass that comes off the media. The level of treatment provided in an MBBR can be modified by
the percentage of media in the reactor, which typically does not exceed 60 percent. The media does
not require cleaning or backwashing.

The ActiFlo system following the MBBR is a ballast assisted settling technology that incorporates
sand to provide surface area for floc formation and to assist settling by adding weight to the floc. The
resulting floc settles much quicker than floc without ballast, allowing settling tanks to perform at much
higher overflow rates and shorter detention times. The overall process consists of a coagulation step
where pin flocs form, a maturation step where the floc forms and a settling step. The sand is
introduced to the wastewater during the maturation step of the process and provides a foundation for
a stable floc. Once the floc is formed, settling is significantly enhanced. The settled ballasted floc is
pumped through a hydrocyclone to separate the sand and sludge. Sludge is wasted and the sand is
reused for floc formation.

Retrofit Details

Conventional Secondary Treatment (Concept S-1). Kruger's AnoxKaldnes MBBR system will
require the use of 8 existing filter cells. The 8 existing cells will be reconfigured to two aeration trains.
The existing filter cell separation walls would be removed, two new aeration tanks constructed within
the limits of the existing 8 filter cells with a center effluent channel. The basis of this arrangement
includes a total aerobic reactor volume of 463,000 gallons (61,890 cubic feet) with a media fill of 25
percent for a total media volume of 15,466 cubic feet. Kruger’s tanks would require a tank side water
depth of 18 feet, so additional tank height is not required. This arrangement allows for clarification in
the existing pump station. Alternatively, this arrangement could be modified to use 4 existing filter
cells with an overall reduction in reactor volume, but an increase media fill to 50 percent.

Kruger’'s ActiFlo system includes two 5 MGD ActiFlo ballasted flocculation units each with a
coagulation, maturation and settling tank. The layout included an influent and effluent channel. The
overall footprint of the system is 47 feet by 33 feet. This footprint will fit within the area of the existing
pumping station (66 feet by 33 feet). Effluent from the ActiFlo system will discharge to the existing
clearwell, which will be converted to a new wetwell. Effluent will be pumped to the existing effluent
channel in the Odor Control Room.

16



A=COM

The major components of the process include:

Bioreactor

e Medium bubble aeration system for 8 existing cells converted to two aeration trains

e MBBR media and media retention screens

e Blowers for process air (4 — 1 duty and 1 standby per aeration train)
Clarification

e Process piping

o Effluent lift pumps (3)

e Coagulation mixers (2)

e Maturation mixers (2)

e Settling tank scrapers (2)

e Lamella settlers (2)

e Sand recirculation pump (4 - 1 duty and 1 standby per train)

e Hydrocyclones (4 - 1 duty and 1 standby per train)

e Waste sludge pumps (3)

e Controls and instrumentation

_Additional work to support this treatment level would include the following:

e Secondary influent pump station and screening building to the southeast of the existing
Control Building.

A process flow schematic is attached as Figure 4-CST-PFS, a site layout is attached as Figure 4-
CST-SL, and a process layout is attached as Figure 4-CST-PL.

Nitrogen Removal to <8 mg/l (Concept S-2/3). To provide an effluent total nitrogen level of less
than 8 mg/l, Kruger proposed two denitrification MBBR process trains. Each denitrification MBBR
train would consist of 2 pre-anoxic reactors, 2 aerobic reactors, one deoxygenation zone, one post
anoxic zone with carbon addition and one reaeration zone. This requires a total bioreactor volume of
929,000 gallons or 493,000 more gallons than the conventional secondary treatment level (based on
an 8 existing cell arrangement). The layout to accommodate this reactor volume requires that the
existing Filter Building be demolished and the pre-anoxic, aerobic, and deoxygenation tanks be
constructed within the limits of the existing slab and foundation walls. New tanks would be
constructed to the west of the existing Filter Building for the post anoxic and reaeration reactors and
associated influent and effluent channels.

The ActiFlo clarifier dimensions would not change but the system would be constructed in a new
location on the site. This would require a new ActiFlo control building adjacent to the reactor tanks to
house pumps, electrical equipment and other accessories. This concept would expand beyond the
limits of the existing fence.

Additional work to support this treatment level would include the following:
e Supplemental carbon source facility
e Effluent pumping station (to be housed in ActiFlo Control Building)

17



A=COM

e Main Electrical Building and Standby generator to replace the electrical systems in the
existing Filter Building.

A site layout is attached as Figure 4-TN8-SL.

Nitrogen Removal to <5/3 mg/l (Concept S-2/3). To provide an effluent total nitrogen level of less
than 5 mg/l or 3 mg/l, Kruger proposed to add one post anoxic reactor to each denitrification MBBR
train, and slightly modified the reactor volumes. The overall footprint would remain similar in the TN
treatment level of less than 8 mg/l, with some modification to the side water depth. If a MBBR
nitrogen removal configuration was the selected option, the tank layout could be optimized to most
cost effectively plan construction to provide for all TN treatment levels discussed. The total bioreactor
volume for a TN<5 mg/l treatment level was 969,000 gallons and for a TN<3 mg/l treatment level was
1,018,000 gallons.

The ActiFlo clarifier dimensions would not change but the system would be constructed in a new
location on the site. This would require a new ActiFlo control building adjacent to the reactor tanks to
house pumps, electrical equipment and other accessories. This concept would expand beyond the
limits of the existing fence.

Additional work to support this treatment level would include the following:
e Supplemental carbon source facility
e Effluent pump station (to be housed in ActiFlo Control Building)
e Main Electrical Building and Standby generator to replace the electrical systems in the
existing Filter Building.

A site layout is attached as Figure 4-TN53-SL.
OPTION 5 - MOVING BED BIOREACTOR & COMAG

The MBBR bioreactor configuration for Option 5 was the same as for Option 4 and 6. However, the
separation unit process was a ballasted settling clarifier. AECOM consulted CWT, who manufactures
the CoMag ballasted clarifier for solids separation for Option 5.

Process Description
The MBBR process description was provided in Option 4 described above.

CoMag uses an inert iron ore (magnetite) ballast to enhance settling of biological flocs as a
separation process. The ballast is introduced during conventional coagulation and flocculation. The
ballasted floc has a high specific gravity and when sent to the CoMag clarifier settles at a greater rate
than non ballasted floc. This allows the separation process footprint to be smaller than conventional
secondary clarification. The system consists of a flash mixing tank, a set of reaction tanks where
coagulation and flocculation occur and the clarifier. A polymer is added just before clarification. The
ballasted floc is settled in the clarifiers and the majority of the magnetite ballasted floc is returned to
the reaction tanks to improve process performance. Waste sludge is sent through a magnetite
recovery process before being processed. Magnetite that is lost in the recovery process is processed
with the WAS. Virgin magnetite is added to the recovered magnetite to replace the amount lost in the

18



A=COM

WAS and the recovered and virgin magnetite are returned to the reaction tanks. The recovery
process includes a shear mixer to physically split the ballast form the floc and a magnetic recovery
drum to separate the magnetite from the waste sludge and metal hydroxide.

Retrofit Details and Layout

Conventional Secondary Treatment (Concept S-1). Retrofit details for the MBBR for the proposed
treatment level were provided in Option 4 described above.

CWT’s CoMag system includes one flash mix tank and one train of reaction tanks for coagulation and
flocculation (3 tanks total) and two rectangular clarifiers. The reaction tanks and clarifiers consume
the entire footprint of the existing pump station. A portion of the existing mudwell had to be converted
to accommodate the flash mix tank. In this configuration the effluent from the MBBR would flow out
the south side of the effluent channel. The footprint of each CoMag clarifier was approximately 15 feet
by 45 feet. The clarifiers would be separated and be placed on each side of the existing columns
supporting the ceiling in the pump station. The footprint of the reaction tanks uses the remaining area
of the existing pump station and Reaction Tank 1 is separated from Reaction Tanks 2 and 3 because
of the existing column supporting the roof in this area. The effluent from the clarifiers would discharge
to the existing clearwell, which would be converted to a new wetwell. The arrangement requires the
effluent pumps be submersible located in the new wetwell. Sludge return and waste sludge pumps
could not be accommodated within the limits of the existing pump station. Therefore, a new sludge
pump station was proposed outside the Filter Building for return sludge and waste sludge pumps. The
magnetite shear mill and magnetic drums would be located above the reaction tanks. Effluent would
be pumped to the existing effluent channel in the Odor Control Room. The effluent piping
arrangement from the existing effluent channel would need to be modified to because of the new
sludge pump station.

The major components of the process include:

Bioreactor
e Component details for the MBBR for the proposed treatment level were provided in Option 4
described above.
Clarification
¢ Rectangular sedimentation tanks, chain and flight mechanism, scum skimmers/baffles
e Process piping to/from the process tanks
e Recycle Pumps (2)
e WAS Pumps (3)
e Shear mills (2)
e Magnetic recovery drums (2)
o Ballast make-up tank (1)
e Ballast tank mixer (1)
¢ Virgin magnetite silo (1)
e Polymer Feed System (1)
e Coagulant Feed System (1)
o Alkalinity feed system (1)
e Compressor and dryer (1)
e Controls and instrumentation
19



A=COM

Additional work to support this treatment level would include the following:

e Additional work to support the proposed MBBR treatment level was provided in Option 4
described above.
e Sludge pump station located adjacent to the Filter Building.

A process flow schematic is attached as Figure 5-CST-PFS, a site layout is attached as Figure 5-
CST-SL, and a process layout is attached as Figure 5-CST-PL.

Nitrogen Removal to <8/5/3 mg/l (Concept S-2/3). Retrofit details for the MBBR for the proposed
treatment level was provided in Option 4 described above.

Under this level of nitrogen removal, the CoMag clarifier dimensions would not change but the system
would be constructed in a new location on the site. This would require a new control building adjacent
to the reactor tanks and clarifiers to house pumps, electrical equipment and other accessories. This
concept would expand beyond the limits of the existing fence.

Additional work to support this treatment level would include the following:

e Additional work to support the proposed MBBR treatment level was provided in Option 4
described above.
o Effluent pump station (to be housed in CoMag Control Building)

A site layout for the <8 mg/l treatment level is attached as Figure 5-TN8-SL, and a site layout for the
<5/3 mgl/l level is attached as Figure 5-TN53-SL.

OPTION 6 - MOVING BED BIOREACTOR & DAF

The MBBR bioreactor configuration for Option 6 was the same as for Option 4 and 5. However, for
this option the separation unit process is a dissolved air flotation (DAF) unit.

AECOM consulted World Water Works (WWW), who manufactures a DAF clarifier for solids
separation for Option 6.

Process Description

The MBBR process description was provided in Option 4 described above.

DAF systems use microbubbles to float floc formations to the water surface for wasting. A typical
system includes two stages of floc formation and in-line mixing upstream of the dissolved air section.

Microbubbles are produced by a pressurized stream of clarified water and air. Clarified water passes
under the surface float, which is wasted on a periodic basis

20



A=COM

Retrofit Details and Layout

Conventional Secondary Treatment (Concept S-1). Retrofit details for the MBBR for the proposed
treatment level were provided in Option 4 described above.

WWW'’s DAF clarifiers are premanufactured tanks with internal components and an in-line mixing
system for polymer addition. The air pumps are provided loose and are typically located adjacent to
the units. The proposed system consists of 2 DAFs where each can handle half of the peak flow. The
proposed process flow path includes piping directly from the MBBR effluent channel to the DAF
influent connection. Each premanufactured tank is approximately 20 feet by 12 feet and 15 feet high.
The two tanks fit within the existing pump station while leaving adequate space for process pumps
and access to the tanks. The overall footprint of the system including the two tanks, air pumps and
surrounding grating for access to the DAFs is 34 feet by 33 feet. Effluent from the DAF system will
discharge to the existing clearwell, which will be converted to a new wetwell. Effluent will be pumped
to the existing effluent channel in the Odor Control Room.

The major components of the process include:

Bioreactor
e Component details for the MBBR for the proposed treatment level were provided in Option 4
described above.
Clarification
o DAF units with clarifier internals, air distribution piping and in-line mixer (2)
e Process piping
o Effluent lift pumps (3)
e Polymer make-up system
o Air pumps (2)
e Waste sludge pumps (3)
e Controls and instrumentation

Additional work to support this treatment level would include the following:

e Additional work to support the proposed MBBR treatment level was provided in Option 4
described above.
¢ No additional work required to support the DAF clarifier.

A process flow schematic is attached as Figure 6-CST-PFS, a site layout is attached as Figure 6-
CST-SL, and a process layout is attached as Figure 6-CST-PL.

Nitrogen Removal to <8/5/3 mg/l (Concept S-2/3). Retrofit details for the MBBR for the proposed
treatment level were provided in Option 4 described above.

The DAF clarifier dimensions would not change but the system would be constructed in a new
location on the site. This would require a new building to house the DAFs and associated and
electrical equipment and other accessories. This concept would expand beyond the limits of the
existing fence.

21



A=COM

Additional work to support this treatment level would include the following:

e Additional work to support the proposed MBBR treatment level was provided in Option 4
described above.
o Effluent pump station (to be housed in CoMag Control Building)

A site layout for the less than 8 mg/l treatment level is attached as Figure 6-TN8-SL, and a site layout
for the <5/3 mg/l level is attached as Figure 6-TN5/3-SL.

OPTION 7 - MEMBRANE BIOREACTOR

The layout and sizing of the MBR option is based on the Zeeweed membrane system which is
manufactured by Zenon Environmental Corporation (GE)

Process Description

Membrane bioreactor systems combine ultrafiltration technology with biological treatment for
wastewater treatment and water reuse applications. Membrane bioreactor (MBR) systems replace
conventional activated sludge treatment and combine clarification, aeration, and filtration into a single
process. The Zeeweed MBR systems incorporate reinforced hollow fiber membranes into removable
cassette arrangements. Membrane cassettes are submerged in the aeration tank and suction is
applied to the membrane to filter water out of the mixed liquor suspended solids (MLSS). An MBR
process is able to operate at MLSS concentrations as high as 8,000 — 10,000 mg/L, which
significantly reduces the necessary footprint by concentrating treatment. The pores in the membranes
typically range from 0.04 um to 0.4 um in size. The resulting effluent usually contains lower turbidity
than tertiary effluent from sand bed filters.

Large recirculation rates are necessary to prevent the buildup of high MLSS concentrations around
the membrane cassettes. Due to the high MLSS concentration, sludge can be wasted directly from
the aeration basin without the use of clarifiers. It should also be noted the Zeeweed system
presented in the conventional secondary treatment option is designed to provide both carbon
oxidation and nitrification of the wastewater. While nitrification is not required to meet the secondary
effluent permit limits Zenon has found nitrifying the wastewater offers advantages for reducing the
fouling of their membranes. While the reduced fouling helps increase the flux of permeate through
the membranes nitrifying of the wastewater requires additional process aeration.

Retrofit Details and Layout

Conventional Secondary Treatment (Concept S-1). The MBR option would use five membrane
tanks and two aeration tanks. All membrane and aeration trains would act as activated sludge
biological reactors however, the first two tanks would be conventional tanks with aeration systems
only while the last five tanks would be aerated and have membrane cassettes in the activated sludge.
The five membrane tanks would be located in five existing filter cells (cells 1-5 with a total volume of
323,000 gallons). The two aeration tanks would be located in the area of the remaining filter cells (cell
6-8) and a portion of the area to the east of filter cell No. 8, which is the existing pump station (total
aeration volume of 300,000 gallons). No additional tank height would be needed for the membrane’s
side water depth requirement of 18 ft.

22



A=COM

The membranes are scoured (by air) and backwashed with both clean water and chemical to prevent
fouling. Membrane cassettes are approximately 11 feet high and require a minimum of approximately
13-15 feet of headroom to remove. This will require increasing the clear height of the building above
the membrane trains for their removal and staging.

The membrane permeate pumps would pull effluent (permeate) through the membranes via suction
and discharge the permeate to either the permeate back pulse tank or to disinfection. These
permeate pumps also serve as back pulse pumps by reversing direction and pumping permeate (and
sometimes chemical) back through the membranes to remove built up solids on the membrane fibers.
The backpulse pumps, the back pulse tank, and the chemical storage tanks would be located in the
area to the north of the existing filter cells (existing Clearwell Pipe Gallery). Mixed liquor recycle
pumps would be located in the foot print of part of the existing mudwell adjacent and to the south of
the membrane trains. The building over the membrane tanks would be extended at the raised height
to include this area of the existing mudwell and reconfigured as a cassette staging area with RAS
pump station below. A portion of the RAS flow would be wasted to the solids handing processes.

The major components of the process include:

e Membrane cassettes in 5 of the existing 8 tanks (6 cassettes per tank for 30 total cassettes)
o Coarse bubble aeration system for membrane tanks
e Fine bubble aeration for the two aeration tanks

e Permeate / back pulse pumps (5)

e Mixed liquor recycle pumps (5)

e  WAS pumps (3)

e Membrane air scour blowers (6)

e Process aeration blowers (3)

e Process and air piping

e Manual and automated valves

e Bridge cranes (5)

e Instrument air compressor

e Controls and instrumentation

Additional work to support this treatment level would include the following:
¢ Influent pump station and screening building to the southeast of the existing Control Building.

A process flow schematic is attached as Figure 7-CST-PFS, a site layout is attached as 7-CST-SL,
and a process layout is attached as 7-CST-PL.

Nitrogen Removal to < 8 mg/l (Concept S-1). To provide an effluent total nitrogen level of less than
8 mg/l, Zenon (GE) proposed maintaining the 5 tank membrane configuration for the Conventional
Secondary Treatment level, increasing the aerobic zone from 300,000 gallons to 333,000 gallon and
adding a 300,000 gallon anoxic bioreactor (total reactor volume of 633,000 gallons and membrane
reactor volume of 323,000 gallons). This would require converting the entire existing pump station to
anoxic and aeration volume. Internal nitrate recycle pumps, piping and appurtenances would be
added to create a Modified Ludzack Ettinger (MLE) process arrangement for nitrogen removal.

23



A=COM

Although this layout concept would provide for a retrofit of the existing Filter Building, conversion of
the existing pump station to a tank would potentially require modification to the existing electrical
systems, which are above the pump station and require conversion of a portion of the existing
Controls area, loading dock and Odor Control Room to provide access to the anoxic and aerobic
bioreactors.

A site layout is attached as Figure 7-TN8-SL.

Nitrogen Removal to <5/3 mg/l (Concept S-2). This section describes an alternative to provide
secondary treatment and nitrogen removal using the MBR technology in order to achieve a total
nitrogen effluent limit of less than 5mg/l or 3 mg/l. In order to achieve the required treatment level, a
number of additional process reactors will be required for the MBR system. The overall process
configuration is that of a conventional 4 stage Bardenpho process, including the following:

e Five pre anoxic process trains in the northwest portion of the building (existing Clearwell Pipe
Gallery).

e Four aerobic process trains in the deeper east side of the building (existing pump station).

e Four post anoxic process trains in the footprint of existing filter cells numbers 6 through 8.

e Five membrane process trains would in the footprint of existing filter cells numbers 1 through
5.

o Permeate/back pulse pumps, the mixed liquor recycle pumps, and back pulse storage tank
located in the footprint of the existing mudwell.

e A new aerobic effluent channel constructed to the east of the existing Filter Building.

e A building addition on the west side of the existing Filter Building to house the following:

o0 Membrane chemical storage

Process and air scour blowers

Instrument air compressors

Control room

Electrical room

Support systems (HVAC, plumbing)

O O O 0o

This layout would require the demolition of the existing Filter Building and construction within the
limits of the existing foundation walls and slab (Concept S-2). In addition, this arrangement would
require some channels and other structures constructed adjacent to the existing foundation walls.

Additional work to support this treatment level would include the following:

e Main Electrical Building and Standby generator to replace the electrical systems in the
existing Filter Building.

A site layout is attached as Figure 7-TN53-SL
OPTION 8 - CONVENTIONAL ACTIVATED SLUDGE
AECOM completed preliminary process sizing for a conventional activated sludge system to meet the

design criteria.
24



A=COM

Process Description

For conventional secondary treatment, the activated sludge process generally consists of an aeration
tank (or bioreactor) and a clarifier. Settled sludge from the clarifier, called return activated sludge, is
returned to the flow stream entering the aeration tank. The mixture of the secondary influent flow
stream (primary effluent) and the return sludge is termed mixed liquor suspended solids (MLSS). The
biomass in the MLSS consumes incoming wastes. As the waste is removed more biomass is
produced. This requires that sludge occasionally be wasted from the system to maintain the proper
food to microorganism ratio and/or sludge age. Conventional secondary treatment removes
carbonaceous BOD.

For nitrogen removal, the activated sludge process is modified to provide nitrification in the aerobic
zone and to include a single, or a series, of alternating anoxic zones. Anoxic zones are reactors with
no aeration diffuser system within the tank. In the modified Ludzack Ettinger (MLE) configuration, an
anoxic zone precedes the aerobic zone. The aerobic zone is sized so that all ammonia is converted
to nitrate, a process called nitrification. An internal nitrate recycle from the aeration tank returns
nitrate rich wastewater from the aerobic zone to the anoxic zone. The nitrates mix with the RAS and
the influent flow stream. The dominant type of bacteria in the anoxic zone breaks the bond between
the nitrate and the oxygen to use the oxygen for cell growth. The nitrogen is released and leaves the
system in the form of nitrogen gas. Internal recycle rates are such that total nitrogen is reduced. The
MLE configuration can typically provide total nitrogen removal to less than 8 mg/L. Another common
total nitrogen removal configuration is the 4 stage Bardenpho. In this configuration, the reactors would
be pre-anoxic, aerobic, post anoxic and aerobic. This is essentially the MLE configuration with
another anoxic and aerobic zone added to the end of the process before clarification. This
arrangement can typically provide total nitrogen removal to less than 5 or 3 mg/L depending on the
amount of supplemental carbon added. Supplemental carbon is required because the denitrifying
microorganisms become carbon limited at the post anoxic stage and require a supplemental carbon
source.

Retrofit Details and Layout

Conventional Secondary Treatment (Concept S-2). The CAS option needed the largest aeration
treatment volume of all the scenarios to meet secondary treatment levels. This required the existing
Filter Building be demolished and the limits of the existing foundation walls and slab be used for a
new aeration tank. The proposed aeration tank would have a volume of approximately 1,900,000
gallons. The resulting tank has an overall footprint of 165 feet by 62 feet with a sidewater depth of 25
feet. The aeration system would be split into two aeration trains for maintenance purposes. This
would require a new secondary influent pump station and blower building to the west of the existing
Filter Building. The activated sludge process requires the use of conventional secondary
sedimentation tanks because of the type of floc coming from the aeration tank. With the limited
footprint, new secondary clarifiers could not be constructed. Therefore, this arrangement required the
existing primary clarifiers be converted to secondary clarifiers. This requires the existing clarifier drive
and rake mechanisms be replaced and sludge piping and pumps be modified. In addition, to meet
acceptable clarifier overflow and solids loading rates, a third secondary clarifier (76 feet in diameter)
would need to be constructed. The third clarifier would be constructed to the west of the existing
clarifiers and would extend outside the exiting fence line. Because of the need to convert the existing
primary clarifiers, a new wet weather facility was proposed to treat the flow in excess of secondary

25



A=COM

treatment capacity, or 14.4 MGD. The high rate clarification process, ActiFlo was used as the basis of
the wet weather treatment system. The ActiFlo process was described in Option 4 above.
The major components of the process include:

e Aeration tanks and fine bubble diffuser system

e Circular clarifier mechanisms, scum skimmers/baffles (3)
e Process piping to/from the process tanks

e Influent Pumps (3)

e RAS Pumps (3)

e  WAS Pumps (4)

e Scum Pumps (4)

e Process air blowers (3)

e Controls and instrumentation

Additional work to support this treatment level would include the following:

e New effluent flow metering structure and meter.

e Main Electrical Building and Standby generator to replace the electrical systems in the
existing Filter Building.

e Wet weather distribution box.

A process flow schematic is attached as Figure 8-CST-PFS, a site layout is attached as Figure 8-
CST-SL, and a process layout is attached as Figure 8-CST-PL.

Nitrogen Removal to <8 mg/l (Concept S-2/3). To provide an effluent total nitrogen level less than
8 mg/l, AECOM calculated the required anoxic volume to convert the Secondary Treatment Level
configuration into an MLE configuration. This required another 950,000 gallons of reactor volume for
the anoxic tank (total treatment volume of 2.86 million gallons). These tanks would be configured to
be a two train system with internal recycle from the aeration tanks. The anoxic tanks would be
provided with subsurface mixers. An effluent pump station would be constructed in an adjacent
building. The anoxic tank and the effluent pump building would be located south of the new clarifier,
which is outside the limits of the existing fence.

A site layout is attached as Figure 8-TN8-SL.

Nitrogen Removal to <5 mg/l or 3 mg/l (Concept S-2/3). To provide an effluent total nitrogen
level less than 5 mg/l or 3 mg/l, AECOM calculated the required volume to expand from the MLE
configuration to the 4 stage Bardenpho configuration. An additional volume of 950,000 gallons (total
treatment volume of 3.81 MG) was required for the post anoxic and aerobic reactors. These tanks
would be configured to be a two train system. The post anoxic tanks would be provided with
subsurface mixers. A supplemental carbon facility would be required and provisions for carbon
addition would be added at the post anoxic tanks. The effluent pump station would be used to house
the required aeration blowers for the aeration tanks. The post anoxic and aerobic tanks would be
located south of the secondary effluent pump building, which is outside the limits of the existing fence.

A site layout for this option is attached as Figure 8-TN53-SL. As indicated, this process has a large
footprint which extends beyond the fence line. Alternatives to the 4 stage Bardenpho process to

26



A=COM

achieve effluent total nitrogen levels of 5 mg/l or 3 mg/l would be a denitrification filter or a
denitrification BAF. These processes would likely have a smaller footprint that the 4 stage Bardenpho
process, and could be examined in more detail if this option is selected.

OPINION OF CAPITAL COSTS

Preliminary opinions of cost for the implementation of the potential technologies to achieve secondary
treatment were developed. The opinion of cost developed for each option is provided in Attachment F
and are summarized below. The estimates combine components of the Wastewater Master Plan
opinions of cost and new opinions of cost developed for the conceptual treatment alternatives
presented in this memorandum. The Wastewater Master Plan recommended a number of upgrades
at the Peirce Island plant that would need to be implemented if the Filter Building were retrofitted to
provide secondary treatment using one of the options previously discussed. Accordingly, AECOM
carried the Wastewater Master Plan opinion of cost for Headworks, Sanitary Disinfection, Biosolids
Processing, and parts of Additional Structures and Modifications from “Cost Estimate Scenario 1B —
Peirce Island Alternative TN 8 — MBR Secondary Treatment at Pl Site (6.2 MGD), PIT Site (1.7
MGD)” contained in Appendix | of the draft report. For the Wastewater Master Plan upgrade
elements, the Wastewater Master Plan allowance percentages were used for yard piping, electrical,
instrumentation and controls, and site work and landscaping. The Wastewater Master Plan
allowances for engineering and contingency, which total 50 percent, were also used for the
Wastewater Master Plan upgrade elements.

The Wastewater Master Plan cost estimates for work on Peirce Island also included an Island
Construction Premium of 15 percent. In developing the updated opinions of cost for the secondary
treatment options, AECOM discussed the applicability of this factor with two construction contractors
that specialize in water and wastewater facilities, and who were familiar with the Peirce Island
constraints. Based on their feedback, the 15 percent Island Construction Premium in the Wastewater
Master Plan estimates was reduced to 3 percent.

The total estimated capital costs are preliminary planning level costs and have been developed based
on a number of assumptions and may not represent the final project capital costs for the facilities
once designed. The final costs could be higher or lower depending on what decisions are made
during the design phase, how the final facilities are constructed, and when the final facilities are
constructed.

Table 7 — Secondary Treatment Opinion of Capital Cost Summary

Option Estimated
Cost ($MM)
1.Biological Aerated Filter (BAF) $33.0
2.Sequencing Batch Reactor (SBR) with BioMag N/A
3.Conventional Activated Sludge (CAS) with BioMag $37.0
4.Moving Bed Bioreactor (MBBR) & ActiFlo $32.0
5.Moving Bed Bioreactor (MBBR) & CoMag $34.0
6.Moving Bed Bioreactor (MBBR) & DAF $32.0
7.Membrane Bioreactor (MBR) $42.0
8.Conventional Activated Sludge (CAS) $39.0

27



A=COM

Based on the capital cost estimates, MBBR and ActiFlo (Option 4) and MBBR and DAF (Option 6)
would be the least cost options for providing secondary treatment on Peirce Island.

Estimated Operations & Maintenance Costs

AECOM developed preliminary annual operation and maintenance costs for each candidate
technology. The estimated annual operation and maintenance costs developed for each option are
summarized below. These estimates reflect only the operation and maintenance costs to support the
proposed technology and are not inclusive of other process at the Peirce Island WWTF. The
estimates consist of annual costs for electricity, chemicals, labor and equipment replacement. Annual
electricity costs were based on motor horsepower and an estimated annual runtime at an electricity
cost of $0.13 per Kilowatt hour. Chemical costs were developed based on vendor provided and/or
estimated chemical dosages and chemical costs. Required chemicals included polymers, coagulants,
pH adjustment and membrane cleaning chemicals. Estimated labor costs were developed based on
the The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater
Treatment Plants prepared in November 2008 by the New England Interstate Water Pollution Control
Commission (NEIWPCC). Equipment replacement costs were based on a percentage of raw
equipment costs and were adjusted as needed based on vendor specifics.

Table 8 — Estimated Annual Secondary Treatment Operation and Maintenance Costs Summary

— ' o) | o < ®] To} o © ~ o]
o~ I < x — X x

cé cx S ‘2(,)2 cpmliL Sms cmlz(" c% cg

'gm omo|l o< o gmt; -gmo -ng -22 go

o, |[8¥%a|l 9@ |a=<| 2=0 Q= o < o
ltem (@) o =| o = O ' o3 O '3 o @) o
Electricity $260,000 $270,000 $230,000 $220,000 $260,000 $270,000 $230,000
Labor &

f $130,000 @ $140,000 $150,000 $160,000 $130,000 $170,000 $130,000

Maintenance - O
Chemicals $0 2 % $50,000 $130,000 $450,000 $10,000 $30,000 $70,000
Parts & i
Replacement $60,000 L $130,000 $60,000 $70,000 $50,000 $210,000 $40,000
Total $450,000 $590,000 $570,000 $900,000 $450,000 $680,000 $470,000

Estimated Life Cycle Costs

AECOM estimated life cycle costs for each technology evaluated. The life cycle cost was estimated
by summing the total capital cost and the present worth of the annual operation and maintenance
costs. The present worth value of the operation and maintenance costs was developed using a period
of 20 years and a present worth interest rate of 4.375 percent based on the United States Department
of Agriculture’s Natural Resources Conservation Service’s discount rate for federal water projects.
Table 9 summarizes the calculated life cycle costs.

28



A=COM

Table 9 — Estimated Secondary Treatment Life Cycle Costs Summary ($MM)

- ' o) | D Q| WD | ©y ~ ©
5% |sx2| fes|s2l|s2s | sax| 5% | 59
Ssm |2@2| o2 |sQo| s2o | 520 =S = O
5 |87215°2|8%518%5/158%3=| &7 | &7

Cost Item © =|0 = 3 3

Capital $33.00 o | $37.00 | $32.00 | $34.00 | $32.00 | $42.00 | $39.00

20 Year %

Present Worth | $7.77 g $9.71 | $9.19 | $1337 | $7.67 | $11.32 | $7.81

0&M $

i 5
é?lc\l(gar Life $40.77 Z | $46.71 | $41.19 | $47.37 | $39.67 | $53.32 | $46.81

As indicated in Table 9, the 3 technologies with the lowest estimated life cycle costs for providing
secondary treatment are MBBR and DAF (Option 6), BAF (Option 1) and MBBR and ActiFlo (Option
4).

NON-MONETARY FACTORS

In addition to evaluating the costs for the potential treatment technologies, AECOM developed a
Criteria Evaluation Matrix as a tool to quantify the subjective aspects of the technologies. The criteria
evaluation matrix provides a means to compare non-monetary factors that are important for meeting
the City's needs and project goals. The non-monetary criteria used for the evaluation are summarized
below:

Operational Track Record/Established Process. High rate treatment technologies are becoming
increasingly popular because of the smaller footprint and the capability to increase treatment capacity
within existing infrastructure. A number of these processes, however, have few operating facilities
and in some cases those facilities have not been operating for an extended period of time. These
processes received a less favorable score for this criterion.

Operability (No. of Processes/Complexity of Processes). The City has indicated a preference
toward less complex treatment processes where the majority of process equipment can be
maintained and operated by trained City staff. Some of the technologies involve the use of extensive
process instrumentation and automation which would likely require the services of specialized
contractors for maintenance, and these technologies receive a less favorable score.

Ability to Retrofit Conventional Secondary Treatment to Meet a TN Limit of 8 mg/l. The City is
currently only required to implement secondary treatment at the Peirce Island WWTF. However, it is
likely that the City will receive a future TN limit, but the timing of the requirement and the future limit is
not known at this time. The future TN limit is expected be at least 8 mg/l, and may be lower,
depending on the results of the ongoing efforts by the City and other surrounding communities to
work with the EPA and DES to review the need and basis for the limits on total nitrogen. The ability
to upgrade the proposed secondary process to achieve future nitrogen removal to a level of 8 mg/l is
a significant consideration. Vendors were, therefore asked to provide recommendations, process
sizing, and layouts of equipment/structures needed to retrofit the proposed secondary treatment

29



A=COM

concept to achieve an average monthly effluent total nitrogen concentration of 8 mg/l year round.
Those technologies that can readily add to, or modify, the process layout for conventional secondary
treatment to achieve a TN limit of 8 mg/l received a more favorable score than technologies that
required a significantly different process layout for TN removal compared to conventional secondary
treatment.

Ability to Retrofit Conventional Secondary Treatment to Meet a TN Limit of 5 mg/l or 3 mg/l. As
noted above, the City is currently only required to implement secondary treatment at the Peirce Island
WWTF. However, it is likely that the City will receive a future TN limit, but the timing of the
requirement and the future limit is not known at this time. It is possible that the TN limit could be
phased in, beginning with a limit of 8 mg/l, and progressing to a subsequent limit of 5 mg/l or 3 mg/I.
The ability to upgrade the technology to achieve future nitrogen removal to a level of 5 mg/l or 3 mg/I
is a significant consideration. Vendors were, therefore asked to provide recommendations, process
sizing, and layouts of equipment/structures needed to retrofit the proposed secondary treatment
concept to achieve an average monthly effluent total nitrogen concentration of 5 and 3 mg/l year
round. Those technologies that can readily add to, or modify, the process layout for achieving a TN
limit of 8 mg/l to a layout that can achieve 5 mg/l or 3 mg/l received a more favorable score than
technologies that required a significantly different process layout for the lower TN removal limits
compared to the 8 mg/l TN level.

Constructability. Construction of some of the proposed treatment technologies would require
significant work for maintenance of existing plant operations during construction. This work may
require extensive bypass pumping, construction of temporary facilities to support treatment
operations during construction or other work necessary to provide treatment of wastewater flows
during construction of the secondary facilities. These technologies received a less favorable score for
this criterion.

Site Layout Hydraulic Complexity. Some of the proposed treatment technologies involve extensive
routing of flows across the Peirce Island plant site, and some involve extensive pumping to achieve
the required treatment levels. These technologies received a less favorable score for this criterion.

Ability to Stay Within Fence Line for Secondary Treatment. Vendors were asked to provide a
proposal for the proposed concept (S-1, S-2 and S-3) that was optimal for the proposed technology
and met the City’s goals. The existing fence line is considered a hard limit and those technologies
which required expansion or facilities beyond the fence line received an unfavorable score for this
criterion.

Ability to Stay Within Fence Line for Future Nitrogen Removal. Minimizing the extent of plant
facilities outside the fence line has been identified as a goal for the project. The existing fence line is
considered a hard limit and those technologies which required expansion or facilities beyond the
fence line received an unfavorable score for this criterion

Ability to Treat High FOG Levels. The City has noted that the fats, oils, and grease (FOG)
concentrations increase dramatically during the summer seasons because of an increase in tourists
visiting local restaurants and other sites. The proposed technology must be able to handle necessary
FOG loads without excessive fouling or other deterioration in process performance. Alternatively, the

30



A=COM

process must be accompanied by a process to remove FOG upstream of the process, which will
impact overall costs.

Technology Comparison & Ranking

For the criteria evaluation, a 2 step process was used to compare and rank the technologies. In the
first step, the paired comparison technique was used to weigh the criteria noted above. In this
technique, each pair of criteria were evaluated by the project team by deciding first which criterion is
the more important one to consider and then its relative importance to the other criterion using a scale
of 1 - 3 where:

1 - Indicates it is only slightly more important;
2 - Indicates its importance is somewhere between the extremes; and
3 - Indicates its importance is very much greater.

For example, when comparing Criterion A- Operational Track Record/Established Process to
Criterion B- Operability (No. of Processes/Complexity of Processes), the team felt that Criterion A
was slightly more important than Criterion B. As a result, in the box (cell) where Row A and Column
B intersect, a score of Al was given. The points accumulated by each criterion when compared to the
other criteria were then summed to obtain a score and the scores normalized to 100 to create the
weighting factors as shown in Table 10. The total score for each criterion is the sum of the points
where each criterion was judged to be the more important of the two criteria compared. The Criterion
H- Ability to Stay Within Fence Line for Future TN Treatment received a score of 0, which means that
it was judged to be not more important than any of the other criteria considered and it was not
considered further.

Table 10 — Criteria Evaluation Matrix

B|C|D|E|F|[G|[H|I Evaluation Criteria Score Weighting
Factor
AAL1l|IC2|A1A1lA2(A1lA2(A1 Operational Track Record/Established Process 9 18
B |B1B2|B3B1B1|B2(B1 Operability (No. of Processes/Complexity of Processes) 11 22
C |C 2|C 2|C 1|C 1[C 1|C 1| Ability to Retrofit Conv. Secondary Treatment Meet Future Nitrogen Limits of 8 mg/I 10 20
D |E1|F2|G2D1f!I 2 Ability to Retrofit TN 8 to Meet Future Nitrogen Limits of 5/3 mg/l 1 2
E |F1|G2|E1|I 1 Constructability 2
FIG1|F1|I11 Site Layout Hydraulic Complexity 4 8
G|[G2|I1 Ability to Stay Within Fence Line for Secondary Treatment 7 14
H|lI2 Ability to Stay Within Fence Line for Future TN Treatment 0 0
| Ability to Treat High FOG Levels 7 14
Total 100

In the second step, these criteria were placed in the Option Evaluation Matrix, on the following page,
where all the technology options are listed. The project team then determined how well each
technology option met each criterion using a scale of 1 -5 where 5 indicates almost perfect
conformance to the criterion and 1 indicates almost no compliance with the criterion. The points
assigned to each for each criterion were then multiplied by the weighting factor, and the results
summed to identify the non-monetary value points for each technology option. The estimated capital

31



A=COM

cost and life cycle cost of each option were added to the matrix and scores were divided by the costs
(in millions) to obtain a value ratio.

32



A=COM

Table 11 — Option Evaluation Matrix

Option 1 - Ogg;nwzl ng;nwsl ) ?Apéi‘;g A;_ O’\?;;g ‘Z_ Option 6 - Option 7 - ngrig(r)wrt]ignal
BAF BioMag (Not BioMag ActiFlo CoMag MBBR & DAF MBR Activated
Feasible) Sludge
Evaluation Criteria Weight | Rating | Score | Rating | Score | Rating| Score | Rating | Score | Rating | Score | Rating | Score | Rating | Score | Rating | Score
Operational Track Record/Established Process 18 3 54 2 36 2 36 1 18 2 36 4 72 90
Operability (No. of Processes/Complexity of Processes) 22 3 66 3 66 2 44 2 44 66 2 44 4 88
Ability to Retrofit Conv. Secondary Treatment Meet Future Nitrogen Limits of 8 mg/I 20 1 20 5 100 1 20 1 20 1 20 3 60 4 80
Ability to Retrofit TN 8 to Meet Future Nitrogen Limits of 5/3 mg/I 2 5 10 3 6 4 8 4 8 4 8 2 4 4 8
Constructability 4 16 2 8 4 16 4 16 4 16 3 12 1
Site Layout Hydraulic Complexity 8 4 32 3 24 4 32 3 24 4 32 4 32 1 8
Ability to Stay Within Fence Line for Secondary Treatment 14 5 70 5 70 5 70 5 70 5 70 5 70 1 14
Ability to Stay Within Fence Line for Future TN Treatment 4 2 3 3 3 5 1
Ability to Treat High FOG Levels 14 3 42 4 56 3 42 3 42 3 42 4 56 3 42
Total Weighted Criteria 310 366 268 242 290 350 334
Capital Cost (estimated - in millions) $33.0 $37.0 $32.0 $34.0 $32.0 $42.0 $39.0
Value Ratio (criteria/capital cost) 9.4 9.9 8.4 7.1 9.1 8.3 8.6
Life Cycle Cost (in millions) $40.8 $46.7 $41.2 $47.4 $39.7 $53.3 $46.8
Value Ratio (criteria/ life cycle cost) 7.6 7.8 6.5 51 7.3 6.6 7.1

33




A=COM

As indicated in Table 11, on a value ratio using the life cycle cost basis, the 3 highest ranked
technologies are Conventional Activated Sludge with Biomag (Option 3), BAF (Option 1), and MBBR
and DAF (Option 6).

SELECTION OF TECHNOLOGIES FOR PILOTING

AECOM and the City participated in a workshop on August 25, 2011 to review the information
presented in the draft technical memorandum dated August 19, 2011. The project team collectively
reviewed the non-monetary factors and weighting basis and finalized the ranking of the technologies
to identify the technologies to be piloted as part of Phase 2 of this project. In light of the relatively
small differences in estimated costs and the value ratios, piloting of 3 technologies for the intial
piloting effort was recommended and it was agreed that piloting would be conducted for CAS with
BioMag (Option 3), BAF (Option 1), and MBBR and DAF (Option 6).

List of Attachments

Attachment A — Memorandum, Task 1.3 Flow Evaluation, March 23, 2011

Attachment B — DRAFT Memorandum, Load Component of Task 1.3. Flow Evaluation, June 3, 2011
Attachment C — Wastewater Characterization Program Raw Data

Attachment D — Memorandum, Request for Preliminary Sizing and Cost Estimate, June 7, 2011
Attachment E — Memorandum, Task 1.4 Conduct Site Visit/Review Constraints on Filter Building
Reuse, May 9, 2011

Attachment F — Opinion of Costs

34



COARSE
SCREENS

RAW

VORTEX
GRIT
SEPARATORS

WASTEWATER —

SCREENINGS —P

WASHER/
COMPACTOR

A 4

GRIT —

U

y §

COMPACTED —P
SCREENINGS

Y

‘_

TO LANDFILL

v

DRY WEATHER
EFFLUENT 7O SECONDARY
TREATMENT —————

PRIMARY PRIMARY 2MM FINE BIOLOGICAL AERATED
CLARFIER  CLARIFIERS SCREENS AILTERS
INFLUENT PRIMARY PRIMARY SECONDARY
DISTRIBUTION EFFLUENT** EFFLUENT** EFFLUENT
BOX o% 01|05 O TO
Hissteck: aeated DISINFECTION
9 > 9T B o—> WETWELL
pump | istetadititeeat
DIST. SEEEG EFFLUENT
/ @ BOX STATION | S PUMPS
PRIMARY | P/?;?OCESS I
SLUDGE AND | A + L
BAF SLUDGE —<p ) . I T s EFFLUENT
PRIMAR Y | CLEARWELL
EFFLUENT**—P | BLOWERS @ LIFT PUMPS
. A :
GRAVITY WET
THICKENER > WEATHER I MUDWELL CLEARWELL
FLOW TO |
DISINFECTION |
THICKENED |
SLUDGE — $— COMPACTED
SCREENINGS |
|  WASH WATER
A 4 A 4 I
SLUDGE j I
HOLDING T—0 e — — — — —
TANKS TO LANDFILL
TO PRIMARY
CLARIFIER INFLUENT
+ DISTRIBUTION BOX
SLUDGE
PROCESSING

** DURING WET WEATHER EVENTS, CLARIFIERS MAY
BE OPERATED IN CHEMICALLY ENHANCED MODE.

701 Edgewater Drive

Wakefield, MA 01880
Ph. (781) 246—5200

=
o
= >
S: &
= 0T <C
L2 =
or = O
T O
L =
z% LL]
O o o LWl
. =
e
w = 00 = <C
(&); OLlJ
fo 2o
- = =
O B =
= LL
3¢ =
fﬁ @)
(a1
= O
=
=

E
=Z =% <
O NN =
n — | T
o .OO
QIL &
ol o8




—
pill
~ i — ng 4 e =
® @ ® @ ® ® @ ® an
i 476" | | . A 17340 fo Line I _I
b 80" L 17:0" o 17:0" - 170" e 170" | 170" ] - 17i0" ik 840" i | i |
|zer | T | =il - _T_ 9 _‘
| oy Dy 330" 2:67  #'*
¢ 369 Pipe] / | ‘ | mq\”&g, For Reinf | 5,, .l.‘ e ‘ '-‘
&0 &, /;,/p'fo | | Tpe WP —_— "“”‘w"’ LLrd - ‘\ o
i i i | ' T £/ 400 : [
l- l -] ] Y 1 ‘.j (we.) v R0t 8 ‘ . 80 _‘ 6-0" t <"°£ / g:rvsmrzu;’m P 0. T %
. s J R [ | L s i ; ‘ i h
g peee—rp ] = a5 AR
] R IS T 7 T . L T 1 T - T n =
: : = My g i ! ot | || m mgoe 1] tocouranm) | o, S 1 ST |
Il |8 il | il I Jont ||| o o| %eerzrg| ( = | | =
% ’ Lo 'L eeraee L1 1 ! i “AIR SCOUR | E i y 1 |
wra 3 I T Trere 7 | ( o [
R WO = sommme v bt || | | i BLO [ER ROOM Il oS- & L ] |
N il T 1 T [l [ ‘ # ne i 1 =q S Conc. Pump Supp '
3 (o vy sriia /,;"): ,d’ PII DIV IY VIS IIIIIY. 3 VY | | fid | | I @ K, -(,l’“ T.0.C.6,8.17 | i
4 g v el e 50 cot. foore #1590 | | L ‘ ¥ Cone. Basa L_1_s40h A e | [ b
o Y . i i s e - i IBR:
- AR ot I O - e K 7 | L .| |
s e H HWETWELL I i | b 8| |
s | | = - | | \\ | Y |
. | . e h | : _ - i
. pe I WP __ | @/zla_m‘aw r?“'h } o O | ¢ I 8 @ o - 11 G) I \(B% L.Vv)_,,(b) g ‘ [
D Potsod This\Bay Only B[ laR | e Gy 4 — | |lg\ | Lo Min.Conc.3/ab ‘_J,_n
i 60 ° IR { 3 o |18 4" Milost e ) “‘: "i} £ ’_ —I :
1 13 4 2 &%/ 8" Prlaster (Typ. | s 4 T
: : : & MR L LS " S e musss™ 5|3 e
_\\) :f 4 B o ! £0. u #0 11_ £
- 1 im o 5 i e e = = s SN e e e (¥} == e e s - ROC 2 Taries
5 I R R : z i | Y ALY P T ——a Oty 7 ) E i
b, | | i —soy,
! I 3 W | 1 8l ! Sl | e ran 0
54721 A/t Ade'Y _4-— wea 5" é | ! 3 I Y 7is Boy > 5 :
\mis bay orly T O — 1"L'|'m e [ } i : <NPI | | il v —— | :
4LI % s P / o 702 : ‘ | ez an I i 78 sbiiag )
B ] (cerz'r (74p) =l ﬂ/Z,(A/tW - el ol marmenige | T | S duer a T .“ A 1 :‘gpa‘ i 9" % .
® - || 1 - K4 %er2"s cont ; FIL TR | | | | st | | o [y et % 'V Tk S| 5
# i i 0128 cont [ il i ‘ : (7up) | i (7p) . NGB 70.C. &L.P ﬂf}' g ‘ 8 i <)
| | T i 228 art 2o || eerzs art dadi L6erz8 An Ade) I “68/2"8 At Ade? | C /28 A Ao [ i pbere s it Aol ] [ 7o 8 At Aot ‘ }3 O e 13 o g ]
: il |l 7 b | i : i b A A Sﬁa i I l & [ :}Z“;‘Iéﬂﬁu r/i:,‘;)) ‘ |
S OK’VV - | 3
2 | |GALLERY < — - N | O\ MUDWELL TANK ; ‘
HmH ; ™ - . [ N |
DompprooFing Il ‘ If | (3" Conc. Siat ‘ l CLEARWELL| : l . % ‘
i il N If ! T0C £/1300 l . Hlll | ol ! \ Yeo'r [ ‘ |
I | ‘ i i : pERFORATE waLLS AND][ [ | H o Moere's ‘
S| s | | : X |
‘ o Al | &8 | i LOOR TO ALLOW WATER || ; ” — [ o
3 ‘%a‘«_« A Ell-{' h@ | 5 { AL i i FILT I#R 4 | 1O PASS BETWETEN TANK: / fﬁfaf,j’é,ﬂz 1 -4 L PR N‘
= 1. — '
5 ¢/8°T Al Adet ! f if ! | | I : | } | 3 : j \ ’ |
g'mu Boy Only | [s I ‘ )l .;5{ : ""( il | Sl | 4-l Sl i
‘ Ty i * L . ; T
i | 1|# H | | B 4.] ‘ ‘
o 3 7 9 ‘L I ! ' |
+F . J T —
= i By By g8 i G R el e ol R {eE® ) Lﬂ ‘
g i o = e e T T e T T
( = L PELI3.0O () i [t - _:'." ARE L e e g ;
M . 13" Cone. Slab (Min) yp. Bay n :
4y e YOH—O e G © 0 G oS a8
S ‘ .3?; ~Fger2 /;‘ﬂfonz 9 .,\’{ | e d e '(.- - A — *7412" Add) ( ya iy
b‘ Sl Jﬁ MK Frome Moy / —_— | @ 5 10 08 Tin ) S o ek i3 > = 1
\:\_‘ L P e S VY S W—— F— e — — e o— — S— =
i 2 Wall P \ 24 Lo
} ¢ (12 Wan Pipe FJ raemGeei o J’/au/?"f;ﬁ Cont |
) o -
PLAN-FILTER 8 GALLERY SLAB < L
L i
[ "
| (2 In Bewrn, ¥
| @1n siae) L bold)

e FEET

Wakefield, MA 01880
Ph. (781) 246—5200

701 Edgewater Drive

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION
PEIRCE ISLAND WWTF - PORTSMOUTH, NH
BAF
CONVENTIONAL SECONDARY
TREATMENT

PROCESS
LAYOUT

OPTION 1
FIG. 1-CST-PL




LEGEND

BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE
IMPROVEMENTS,/MODIFICATIONS NAVIGATION
LIGHT
PROPOSED BUILDING
BLDG AND/OR PROCESS

SODIUM

BISULFITE
TANK ]

SoDiuM |
HYPOCHLORITE

TANKS

SANITARY
SLUDGE DISINFECTION
! PROCESSING

PARSHALL
FLUME

HEADWORKS

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

GRAVITY
THICKENER

PRIMARY CLARIFIER
EFFLUENT
DISTRIBUTION BOX L

PRIMARY CLARIFIER ADMIN.

BLDG

SLUDGE SLUDGE
HOLDING | PUMPING

TANKS | (BASEMENT)

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

TWAS STORAGE
TANK AND
CONTROL BUILDING

PRIMARY CLARIFIER

SECONDARY
INFLUENT PUMP
STA. AND
SCREEN BLDG.

-
|

£

o

=)

= c

-

|

w

z @

E RETROFIT FILTER
5] BUILDING TO BAF
<

(]

W

0 20 40 80 120
e e —

APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION

PEIRCE ISLAND WWTF - PORTSMOUTH, NH
BAF

CONVENTIONAL SECONDARY

TREATMENT

OPTION 1
FIG. 1-CST-SL

SITE
LAYOUT




LEGEND

STANDBY. ELECTRICAL
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE SLUDGE Dlgm\ll-'rEré$E)N :’\:l EAST CONTROL
IMPROVEMENTS /MODIFICATIONS NAZ§//4_/77'/_ON SOOI PROCESSING BUILDING L
BISULFITE )
PROPOSED BUILDING TANK 1
BLDG AND/OR PROCESS S
soowv NN L 1IN Ll Y=
HweocHorEl= | | R |l | FE ¢
TANKS | CONVERT FILTER
i BUILDING TO BAF
MUDWELL
PARSHALL = (BELOW)
FLUME o —
[1'4
PRIMARY CLARIFIER 5
EFFLUENT o
DISTRIBUTION BOX L
SECONDARY
INFLUENT PUMP
STA. AND
SCREEN BLDG.
PRIMARY CLARIFIER ADMIN.
BLbe WEST CONTROL
BUILDING
' SLUDGE | SLUDGE
~~~~~~~~~~~~~~~ & HOLDING | FPUMPING
2 TANKS | (BASEMENT)

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

GRAVITY
THICKENER

HEADWORKS

TWAS STORAGE
TANK AND
CONTROL BUILDING

NAVIGATION PRIMARY CLARIFIER

LIGHT

HISTORICAL
EMBATTLEMENT

W

0 20 40 80 120
e e —

APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

BAF
TOTAL NITROGEN < 8 Mg/L

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION
PIERCE ISLAND WWTF - PORTSMOUTH, NH

SITE
LAYOUT

OPTION 1
FIG. 1-TN8-SL




LEGEND

BLDG

EXISTING BUILDING OR TANK

BLDG

EXISTING BUILDING AND/OR
PROCESS TO RECEIVE

IMPROVEMENTS /MODIFICATIONS

BLDG

PROPOSED BUILDING
AND/OR PROCESS

HEADWORKS

NAVIGATION
LIGHT

SODIUM
BISULFITE
TANK

SoDiuM |
HYPOCHLORITE

SLUDGE
PROCESSING

MAIN>

SANITARY
DISINFECTION

TANKS

PRIMARY CLARIFIER

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

THICKENER

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

GRAVITY

PRIMARY CLARIFIER

PRIMARY CLARIFIER
EFFLUENT
DISTRIBUTION BOX L

=

PARSHALL
FLUME

SLUDGE
HOLDING
TANKS

ADMIN.
BLDG

SLUDGE
PUMPING
(BASEMENT)

STANDBY. | ELECTRICAL
GENERATOR BUILDING \D\&
' EAST CONTROL
BUILDING |
R0 S
CONVERT FILTER
BUILDING TO BAF
BAF’S
MUDWELL
= (BELOW)
3 —
=
[14
]
|
(]
SECONDARY
INFLUENT PUMP
STA. AND
SCREEN BLDG.
WEST CONTROL
BUILDING

TWAS STORAGE
TANK AND
CONTROL BUILDING

SUPPLEMENTAL
CARBON FACILITY

W

0 20 40 80 120
e e —

APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION

PEIRCE ISLAND WWTF - PORTSMOUTH, NH
BAF

TOTAL NITROGEN < 5/3 Mg/L

OPTION 1
FIG. 1-TN53-SL

SITE
LAYOUT




COARSE VORTEX
SCREENS GRIT
SEPARATORS

RAW _|

PRIMARY
CLARIFIERS

A\ 4

WASTEWATER J

%

SCREENINGS —P
GRIT—Pp
WASHER/ :|
COMPACTOR
: A 4
COMPACTED

SCREENINGS —P

Y

—

TO LANDFILL

PRIMARY
SLUDGE

GRAVITY
THICKENER

THICKENED
PRIMARY
SLUDGE ———p

A 4

SLUDGE
HOLDING
TANKS

Y

SLUDGE
PROCESSING

** DURING WET WEATHER EVENTS, CLARIFIERS MAY
BE OPERATED IN CHEMICALLY ENHANCED MODE.

DRY WEATHER

EFFLUENT TO SECONDARY

TREATMENT

PRIMARY
EFFLUENT**

DIST. BOX

PRIMARY
EFFLUENT** —d

\VJ

Y

WET
WEATHER
FLOW TO

DISINFECTION

EFFLUENT
°g0 D. 050 D.
‘o o]0 o
P vV “ 2 2
: 225 [ose

BIOLOGICAL

PRIMARY REACTORS

Y
o
o

RECTANGULAR
CLARIFIERS (4)

PUMP LK EK
STATION ocko oo
D ¥ EFFLUENT
EZOC—CESS S LIQUOR $— SETTLED SLUDGE
@ CP RAS PUMPS
BLOWERS
) RAS .
P— RAW WASTE SLUDGE
FLOW
CONTROL RAW WASTE
VALVE P SLUDGE PUMPS
] MIXER
RECOVERED MIXER (SHEAR MILL)
MAGNETITE A\
PUMPS
< al MAGNETIC
Q RECOVERY
DRUM
SILO VIRGIN P— WASTE SLUDGE

MAGNETITE ——p

RECOVERED
MAGNETITE

SLURRY ——

CP WASTE SLUDGE

PUMPS

P— WASTE SLUDGE

A\ 4

TO THICKENERS

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

_T TO DISINFECTION
SECONDARY

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION

CAS WITH BIOMAG
CONVENTIONAL SECONDARY

PEIRCE ISLAND WWTF - PORTSMOUTH, NH

TREATMENT

OPTION 3
FIG. 3-CST-PFS

PROCESS FLOW

SCHEMATIC




2

Wakefield, MA 01880
Ph. (781) 246-5200

701 Edgewater Drive

~4%

(2 In Bewrn) ~
(2 I Sicd ({.;,l_-J

T = = ~ =~ — = = o) 7y
® @ © @ © ® @ ® ® © O,
P e i = - 6 ] R £ mE 1730 fo Line R |
i e S 7o e =G mor L M RASWASPUMBR- |} . e 4 6" e 920"
re" = |
1 STATION i : -
EFFLUENT g SCUM BOX " R -SCUMBOXS] 5 b - EFFEUENT
¢ Piocl)) 7 /N\ /N o NV sect 1] Bras7 /AN -
-~ o s d j t’i < -";::mzﬂ ! ; | | i
[ o ’ b (u0) so" [, s | ‘o - or Vart Lim HE=T I
T | i ';'.:I':v.;a r 7 r - = =0 t‘ e | = -
— | - : = i) B 3 : ‘E:
W - m— — - : o ||
s 0 T r 11 BB ] < T 3
o | PR HE stupce Q || ! SLUDGE il | - 1)
3 Ji 1 '5e,rz-a:m/l 7S F(‘ONDAE’MI : : | | i I | ISECONDARY i &y o e 3od B
& : e — i D o Toc eLor ] F
“fr* CLARIFIER 1| H <‘\ || /% ) Il CLARIFIER 3| }5° D N o |
. Fa"Sg. Col. Mbove ELIS.90 | | 1 i H | NG /o -
:@—k;—ﬁ = i | %JA'XJALXE') - 1 1 D A1 o e (74'x14'x15)) 3 o -‘ o )
= =l el . % ik it ¢ Jeere (3in) E i R i § R
= Pl @ : H Pl - . (AN [RETS PE— 4
|SECONDARY INFLUENT. | 4 H: i g
| PUMP $TATION ARND™ 6._;*"1'3' BRI 77 . Hx’li‘!% HIE % JTE s | I 1T i i r— 45
SR 3 |1 wremmomnr cum) 3 108 3|y 3 i : [ !
' BLoquR BUILDIN : alss | 3| 1SSECONDARYilig grrmmam 3|13 : i - P scocsanoty  TOFCONDARY | |50 in cone.s/as | |
| @ ; E N 7 = \,_L__vl-»,-_}-__—.7~1-;£-—rf—7_, (l |Y 5Ri‘El—ER—2tt 7_‘ﬁ7f‘°-—-———§7. = e —lr.l;}f— N o 2 o : | | { LARI]’_"JER ~»",~:?’_-'§,_-,§ii“,”mmm | ’z |
; TN E ez N T W FRIFXIST SSlss | coies i\“{iik‘“/i—‘—iz? — AR | T s 1
- 5 W 2 J = | | 1 | (|} I < Hl— | Sl 1 = |
| "Ser2" I it Adk] . s4lle 1 Wili '\ |/' il = 1T Thes Bogn | |
gty || & e il I ] 'l I o : ; — 1 s
- | froime) I |l - It | !i . - l_l i :| ” . i sees il A [ 46" Pin
| E‘ SIQ 11 r Il “‘A{f ! aﬁ r‘f‘ﬂ‘ :J# Il ‘g (‘“ '“i' gil e i,“ . | ! ?Q
R 2 A . o — — — = e
Il 6a/2°8.cont_|| || HE | M L > LloC eLr TR _— ©
| B T i : /:6:73»0\"06//[ Zl| eczs wraoer | |I J6eiz"8 Ait Ao il S5 e12°8 A Acar? i i 128 a Acer? ll |= o128 At Aod? || l| S7e12%8 At 4“‘-"; E ‘F‘ El =830 fE‘w_. ey -'7
|I i {I } { l“t i i iz, e Jpe I 2 | w/ 8%8 Bars ¢ Dt (Typ.)
Ty, | \ } |
| s - 2 . S i | I | e R - delt ¢ * |
i b il ! | TS : i - ) -
Do il ] | I| | i I| 123" Conc. Shab [ It ;! I < BE | o resr] |
| ﬁ ! I i i'g% } | {| | —— ! i I E 27 o é Toerd |
f i8S I - il | —
% N il @ | v | | It | LRl Kt ek B
' — [+l < T | ! M (EZTRIEIEERN el
S = ] | | I 1 i b L Sf= 3 ] ; =
| ooy Skl i .| AERATION TANK 1 S AER.B_!TION TANK 2 sirez=r— 1T7H| 3 g | 1
=7 A*I:,‘I Al j‘-| ' ' iy i S ' " 2 L ’ v { { ey i
Tyoe I I} ; I 114 / 12
| ~ 3 INEL II:I\I"h:. LOW. . = ' : i ___I ; (81'x30 Xsﬂﬂ}jﬁ [l_ 4(131[' x30 XS& Ve INFL UF@\H{—EL_QW s | E ? |4
| I.\(E/}—Fii = ;W.: s ”AND RAS* 3 = §;7> = = : 2 = il?ff!}”@l 4 £ <1 5;’£9 a0 'Qi : = oy Sl “14’3\‘" ‘f'l ¥ _VviANDﬁA’Siiﬁ % E .7 : 7: "7 |
. 8l 5|STR|BUT|ON BOX ~ e o . -2 L Eel DISTRIBUTION BOX.< | |
1y B lo—9 0 o—egiph—o0— 0—i—O ¢ b - & - o——0— 0—L 0Tz G E
| 19 il EZZ T42 T TFE Conc Msieeve) 40 - ! 110 ; SIL= | L s7en s \  *7ese" Acay 3 ) \
. - s 1'—|
| e —— T " |E
\l:‘/' i £12% Waul Pipe s E 4 | 8 ] = i
£1.15.75 3 T Aiosiz*T¢ B Cont : 00 - AN
| PLAN-FILTER & GALLERY SLAB o =l
|

e FEET

CAS WTIH BIOMAG
CONVENTIONAL SECONDARY
TREATMENT

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION
PEIRCE ISLAND WWTF - PORTSMOUTH, NH

OPTION 3
FIG. 3-CST-PL
PROCESS
LAYOUT




LEGEND

MAIN
ELECTRICAL

BUILDING
BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR GENGRATOR
BLDG PROCESS TO RECEIVE Lubce nggé% . :’:l
IMPROVEMENTS /MODIFICATIONS NAVIGATION oo ] B OCESSING |
BISULFITE " ;
PROPOSED BUILDING TANK 1
BLDG AND/OR PROCESS S
sooovm N )N 1 I |l | Y=
HYPOCHLORITEY 2= | | N W = "
TANKS 0 - CONVERT FILTER
@ = BUILDING TO
& =_|__|| AERATION TANKS
x ) AND CLARIFIERS
g =
3] &
<

PARSHALL RAS AND WA

FLUME PUMP STA.

PRIMARY CLARIFIER (Tvp.)
EFFLUENT DISTRIBUTION
BOX

SECONDARY
PRIMARY CLARIFIER / INFLUENT PUMP
ADMIN. MAGNETITE_FEED STA. AND
AND RECOVERY BLOWER BLDG
BUILDING
SLUDGE SLUDGE N
............... HOLDING | PUMPING
TANKS | (BASEMENT)

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

GRAVITY
THICKENER

HEADWORKS
TWAS STORAGE
TANK AND
CONTROL BUILDING

NA V/G‘ TION PRIMARY CLARIFIER

LIGHT

HISTORICAL
EMBATTLEMENT

Wakefield, MA 01880
Ph. (781) 246-5200

701 Edgewater Drive

CAS WTIH BIOMAG
CONVENTIONAL SECONDARY
TREATMENT

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION
PEIRCE ISLAND WWTF - PORTSMOUTH, NH

20 40
e e —

80 120

APPROX. SCALE IN FEET

OPTION 3
FIG. 3-CST-SL

SITE
LAYOUT




LEGEND

MAIN
ELECTRICAL

BUILDING
BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR GENGRATOR
BLDG PROCESS TO RECEIVE Lubce nggé% . :’:l
IMPROVEMENTS /MODIFICATIONS NAVIGATION oo ] B OCESSING |
BISULFITE " ;
PROPOSED BUILDING TANK 1
BLDG AND/OR PROCESS S
sooovm N )N 1 I |l | Y=
HYPOCHLORITEY 2= | | N W = "
TANKS 0 - CONVERT FILTER
@ = BUILDING TO
& =_|__|| AERATION TANKS
x ) AND CLARIFIERS
g =
3] &
<

PARSHALL RAS AND WA

FLUME PUMP STA.

PRIMARY CLARIFIER
EFFLUENT DISTRIBUTION
BOX

SECONDARY
/ INFLUENT PUMP
PRIMARY CLARIFIER ADMIN. MAGNETTE TElh UENT ™
BLDG AND RECOVERY BLOWER BLDG
BUILDING
SLUDGE SLUDGE
"""""""" HOLDING PUMPING
TANKS | (BASEMENT)

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

GRAVITY
THICKENER

HEADWORKS
TWAS STORAGE
TANK AND
CONTROL BUILDING

NA V/G‘ TION PRIMARY CLARIFIER

LIGHT

HISTORICAL
EMBATTLEMENT

Wakefield, MA 01880
Ph. (781) 246-5200

701 Edgewater Drive

CAS WTIH BIOMAG
TOTAL NITROGEN < 8 Mg/L

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION
PEIRCE ISLAND WWTF - PORTSMOUTH, NH

20 40

80 120

e e —

APPROX. SCALE IN FEET

OPTION 3
FIG. 3-TN8-SL

SITE
LAYOUT




LEGEND

BLDG EXISTING BUILDING OR TANK

EXISTING BUILDING AND/OR

BLDG PROCESS TO RECEIVE

IMPROVEMENTS /MODIFICATIONS NAVIGATION
LIGHT

PROPOSED BUILDING
BLDG AND/OR PROCESS

BISULFITE
TANK ]

SoDiuM |
HYPOCHLORITE

SANITARY

i SLUDGE DISINFECTION
SODIUM | PROCESSING

TANKS

PARSHALL

FLUME

FPRIMARY CLARIFIER

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

GRAVITY

HEADWORKS

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

THICKENER

PRIMARY CLARIFIER

)

PRIMARY CLARIFIER

BOX

ADMIN.
BLDG

SLUDGE SLUDGE
HOLDING | PUMPING

TANKS | (BASEMENT)

EFFLUENT DISTRIBUTION

MAGNETITE FEED
AND RECOVERY
BUILDING

TWAS STORAGE
TANK AND

CONTROL BUILDING /

/o/
]

SECONDARY
CLARIFIERS

MAIN
ELECTRICAL
BUILDING

CONVERT FILTER
BUILDING TO
AERATION TANKS

SECONDARY
INFLUENT PUMP
STA. AND
BLOWER BLDG

<> <> / SUPPLEMENTAL

CARBON
FACILITY

W

0 20 40 80 120
e e —

APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION

CAS WTIH BIOMAG
TOTAL NITROGEN < 5/3 Mg/L

PEIRCE ISLAND WWTF - PORTSMOUTH, NH

OPTION 3
FIG. 3-TN53-SL

SITE
LAYOUT




COARSE
SCREENS

RAW

VORTEX
GRIT
SEPARATORS

WASTEWATER —»

SCREENINGS —Pp

WASHER/ :|
COMPACTOR

A 4

\Y

GRIT —=

A

COMPACTED —p
SCREENINGS

Y

o © E'

TO LANDFILL

* SOME MANUFACTURERS MAY NOT
REQUIRE SCREENS BEFORE MBBR IF
PRIMARY CLARIFICATION IS PROVIDED.

** DURING WET WEATHER EVENTS,
CLARIFIERS MAY BE OPERATED IN
CHEMICALLY ENHANCED MODE.

%

DRY WEATHER
EFFLUENT TO SECONDARY
TREATMENT ————
PRIMARY PRIMARY
CLARIFIER CLARIFIERS

INFLUENT PRIMARY
DISTRIBUTION @ { FEFLUENT*
BOX

DIST.
/ BOX
PRIMARY
SLUDGE AND
BAF SLUDGE —P
PRIMARY
EFFLUEN T**—9

Y

WET
WEATHER
FLOW TO
DISINFECTION

\Y

GRAVITY
THICKENER

THICKENED
SLUDGE —

SLUDGE
HOLDING
TANKS

A 4

SLUDGE
PROCESSING

A 4

6—9MM FINE MOVING BED BALLAST
SCREENS* BIOLOGICAL ASSISTED
PRIMARY REACTOR CLARIFIERS SECONDARY
EFFLUENT** -, EFFLUENT
+++++++++++++ : ¥ J W : TO
RICS05050505 7 DISINFECTION
PUMP RILSeSes05eS J AN, EFFLUENT
STATION SN0 Ay
PROCESS T &— Bauast
4 AND
$— scrEENINGS SLUDGE

|:" WASHER/
COMPACTOR

fa

>— COMPACTED

SCREENINGS
—p
TO LANDFILL

[ —)

BLOWERS

X SAND
CP RECIRCULATION
PUMPS

U

MICROSAND —-

BALLAST
SEPARATION
(HYDRO CYCLONE)

WET WEATHER
SLUDGE

WASTE
SLUDGE
PUMPS

TO
THICKENER

Wakefield, MA 01880
Ph. (781) 246—5200

701 Edgewater Drive

MBBR WITH ACTIFLO
CONVENTIONAL SECONDARY
TREATMENT

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION
PEIRCE ISLAND WWTF - PORTSMOUTH, NH

OPTION 4
FIG. 4-CST-PFS
PROCESS FLOW
SCHEMATIC




229"

o
6" 256" =l

N
M
ANy
—~
Wi
p—

b
i
f

Q 3 @ ® ® @ ® ® ®

2%

/6"

2
17t0* k] 1740 A 160 —L e .L e J
{ | ‘ | 33:0" | 2:67|  4'6"
TS or el |l — o i o
‘ &t0" 55/? /;,w"y ‘ PP /ij L(-a Sect /e_afc').wL ;.;.7 b h‘
0 8.5/ ¥ | . b ¥ R
i f ] i <-» % £4400 i ' ! " “ ) .
l : J L \-’i;f_yﬁf) ) 3 . &0 “ 60" | '?I ‘ / :::f.’::,::l“ el \ ol TypGIE-Z‘yV_,A? \ l b
irsle; ‘ o ) d -
% A : } . l \,\ —— e = T — gl S— - ,_L —  — — ‘ T T =N 1 f &J
< N e e e . j L . SAFEL L T -~ e S BT LY, - = L) LEf } ‘ Tt - T de sy el =
g l - ,{ J ; I'a sty .; l Z‘ ; : - Constr -|[ I |[ { = Constr {{; T0.CONRELISE I i I ! i 5%«'"-1_ e | ACTlFL@ a,i,,z‘::] v “’1
Ry % 18 e o1 i Jont | || | Joirt | | %eely Y v B
#, . = i ¥ |
» ,__g"'“{f" ‘ | WE | el cont I H_ [l (1 | | | ‘| I ‘ I | 2l K N ¢ wAND
Lo | [ _gwrax3s [ £ | serz8cont ||| I[! | ‘ | l | | | il . ) L RECIRC |
r = ? P o t f ﬂ T 111 | | ‘ | 36 PHH Frame ‘onc. Pump Supp. L1 |
& ey /"’E""._/JHLJ' ..l34/x/,-//,',-L',_;z‘;::'/.f//'.,: | |1l | | | | |E|ARW o [0.C. £1.3.17 i ‘ |
\ & I ;0 “17&7; _..-/(-‘4‘.7)@ cot. goove £01590 | | | I |‘ I |' I H E OW) U‘ g fl il B | ‘
R - g (he ‘ : K ; : iy 3 % § 8|
S Ql S n_(Wex3s [ '}:f-&‘v g !,, L:’{ Fgr m H Q 3 2\@ %
] IS I | - - i \ Ty : ‘ | —18"¢ Sleave (Typ.) | | | U B | Ny
; O — e -O— MO O—HA—O S [ Dyt D e 0! &) <& ! Il
Tpe I WP | Geryp aracer|” FE | o ‘ 8 © 8N | o M n i Conolnk {EalL p 5e/2'6. 4t Addl! [
7o £114.00 ThialBoy ooty | B[led aa e I L ll‘% \ | | _._.L.M' | 1] ¢t A L a0 | 118 7hrs Boy oy | . 7 ‘
st | ‘ -;";1 |SE I ] - |§ o Do ) N% |% _E) %l‘ rfﬂ Typ.Bay &] l;’ 4 — 1L
F | - Y1'd” Ploster 3 a q W
: : 30 L &: ‘-]ﬁ;‘{ 2 g J} b Cone 5o “1 J* | t{f [\ rac. m,ﬁyu.m)"] 11 b 15:0" Min. Conc. Sl LUENT
S 1 » ) 5 i 0 0. #0 Y7 s %o 7 inl | % (B W el W o7 Pump Roas (A NN EL
Y 2 YA s e e & STt l oy e BRI o Wy, 70.C. £1. Vagges
| it ¥ e (L0 ST SN N s 31 5 T ot 4 y—+ T r’ m— e res T v T 7 b il
’..\0..‘# - T el I J
| g 1 r L} 0
P sy ) N == o 17 T ! i T il = 7 —|
his Bary Oy~ T I MEDIA RETENTION 1L | | @J | - / e :
| eto" Aromp) y — . ; , i y 38" Pive
T (T " r,-'ﬂr/?'r,wm H ASEREEN (TYDIb _\\ 2 NI | BT 3 : :,- 70/2° T Alt At i‘ !I /12 _:yggaf“.ﬁ, ,()‘
— be/2*) Gont [ S8 A f b i -
B Gicraiont A il y | I W A1 SETILE R il B
w | AT  2eerz8 a1t A7 |17 i 77 612”8 At Ade) | I | | P | e b I %128 41t Aot} il "8, A/t Addy ar | &-220 ‘_,5‘; i ‘
T 1 J——< ~ % 5g. P,
| i el | 12, e il | {0 045 bars ¢ ows (Typ)
® Al \ Il | h (%) | L
3 . MBER TRAIN1 T 3 MBBRITRAIN 2 i l — |
Demppreofing z ! ‘ | | 113" Cone. Slab | | : L |
o i L4 conc Shd | | L] | Yeor
| | [ I :\. 'g I \' ’ | } } I ! : : €20 \ Moerzs ‘
| ‘ | 8| 8 | | b | | — <
b \! || o[ 4o I I ! I 11 | wala)ss
= P & DN BFLUENT Frow LYo ! I | I i il l Seetan o MRTURATIDN MATUEV\R"”W” ; \
5 0/2°T Al Aot 2“.'| ‘ DISTR|BUTION EHD( : ‘l i : 1 : I k J:- ' \ 1 B lhete? | " ‘
vz Boy On 5 a3l <If g 3 3 ey o | K o
(opi o S (TYP)| Ll Sl i Ikl Il 4 i g 2 J|:
Y i o I
¥ R TG T RS ) 2 s L L ‘
SR - e s T e — _— —_— e e o |
sl o 2 ‘{ o 72 Q‘ 1 o 70 o f (, ; o 70 FEIfr_ ﬁ,’ff WPEREN o #0 ST COAG. COAR x 3
o 15" cone si00 () EFFLUEG HYDROEVELON L.
] W N S 72 | 53 §
3 88| O ¢ Ca TO SETILING®D S @ . g , (“ 3
¥ Fert T7e /T Tf B Cone o @CESS B ( > |- *7012"Add1 Y | 222 | I
2BAN Frevme pR 5 ONH. i |
LT B T = : = — 1
12 Wl Pipe \ | ;
J“s/. fovs " ‘j it i J’/o./z-rta Cont Ll b J 3
PLAN-FILTER & GALLERY SLAB N fE _ﬁ ]

— e FEET

Wakefield, MA 01880
Ph. (781) 246-5200

701 Edgewater Drive

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION
PEIRCE ISLAND WWTF - PORTSMOUTH, NH
MBBR WITH ACTIFLO
CONVENTIONAL SECONDARY
TREATMENT

OPTION 4
FIG. 4-CST-PL
PROCESS
LAYOUT




LEGEND

SANITARY
DISINFECTION

Q
O

BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE SLUDGE
IMPROVEMENTS /MODIFICATIONS NALV//gi/T;ON SODIUM PROCESSING
BISULFITE -
PROPOSED BUILDING TANK ]
BLDG AND/OR PROCESS SR
SODIUM |
HYPOCHLORITE]
TANKS |

FARSHALL
FLUME

GRIT
SYSTEM|

GRAVITY
THICKENER

HEADWORKS

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

PRIMARY CLARIFIER
EFFLUENT
DISTRIBUTION BOX L:

PRIMARY CLARIFIER

PRIMARY CLARIFIER

ADMIN.

BLDG

SLUDGE SLUDGE
HOLDING | PUMPING

TANKS | (BASEMENT)

TWAS STORAGE
TANK AND
CONTROL BUILDING

SECONDARY
INFLUENT PUMP
STA. AND
SCREEN BLDG.

RETROFIT FILTER
BUILDING TO MBBR
WITH ACTIFLO

W

0 20 40 80 120

e T —
APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

=
o
I_
5z &
=z <
Lt O
02 _1=Z
Zou_o
rs = —
ﬁHI—O
Z%OLIJE
<200_<EU)§
E§P<<
D _Z|_|J
<< §O
I o = ¥
oz@Q =
zECDLIJ
ge==
8§
=

7
~ L5

Nlw 2
O ol 9
|—<1'U)2
o ] =5
SO

L




LEGEND

BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE
IMPROVEMENTS /MODIFICATIONS NAVIGATION
LIGHT
PROPOSED BUILDING
BLDG

AND/OR PROCESS

MAIN°
ELECTRICAL

BUILDING \\

SANITARY
s SLUDGE DISINFECTION
SODIUM PROCESSING

BISULFITE -]

TANK O
SODIUM ]

HYPOCHLORITE] O
TANKS |

PRIMARY CLARIFIER
EFFLUENT
DISTRIBUTION BOX L:

FARSHALL
FLUME

CONVERT FILTER
BUILDING TO MBBR

SECON

INFLUENT PUMP
STA. AND
SCREEN BLDG.

DARY

PRIMARY CLARIFIER

ADMIN.
BLDG

GRIT
SYSTEM|

HEADWORKS

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

SLUDGE SLUDGE
HOLDING | PUMPING
TANKS | (BASEMENT)

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

GRAVITY
THICKENER I

TWAS STORAGE
TANK AND

PRIMARY CLARIFIER CONTROL BUILDING

o

ACTIFLO SETTLING
TANKS

ACTIFLO CONTROL
BUILDING

SUPPLEMENTAL
CARBON FACILITY

W

0 20 40 80 120
e T —

APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

=
O
I_
gI 1
== S
a:l:

E QO =
O 2 ]
=2 ©
PR Y
=0 =
(2')n_<l:c|-|5
T
wsE®
2=
D-%Dﬂz
; o0
22m =
5o ==
= @)
oy
=

D
ﬁ-olo —
<= Zlw 2
O H|IEQ
Eﬁ'(f):
ool -

L




LEGEND

BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE
IMPROVEMENTS /MODIFICATIONS NAVIGATION
LIGHT
PROPOSED BUILDING
BLDG

AND/OR PROCESS

MAIN°
ELECTRICAL

BUILDING \
SANITARY |
SO SLUDGE DISINFECTION ] )
sopium PROCESSING PRELAX |
BISULFITE d
TANK | O
sopiuM O
HYPOCHLORITE
TANKS | CONVERT FILTER
& BUILDING TO MBBR
\J ai
PARSHALL
FLUME
PRIMARY CLARIFIER
EFFLUENT
DISTRIBUTION BOX [
SECONDARY DEHox
INFLUENT PUMP
STA. AND

PRIMARY CLARIFIER

GRIT

SCREEN BLDG.

ADMIN.

SYSTEM|

BLDG

SLUD

HEADWORKS

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

HOLDING | PUMPING
TANKS | (BASEMENT)

o | SLubce

GRAVITY
THICKENER

PRIMARY CLARIFIER

CONTROL BUILDING

TWAS STORAGE
TANK AND

ACTIFLO
SETTLING
TANKS

ACTIFLO CONTROL
BUILDING

TINNVHO
3v 1Sod
XV }sod
XV }sod
TINNVHI

o

SUPPLEMENTAL
CARBON FACILITY

W

0 20 40 80 120
e T —

APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION

MBBR WITH ACTIFLO
TOTAL NITROGEN < 5/3 Mg/L

PEIRCE ISLAND WWTF - PORTSMOUTH, NH

OPTION 4
FIG. 4-TN53-SL

SITE
LAYOUT




COARSE
SCREENS

:

AW

VORTEX PRIMARY
GRIT CLARIFIER
SEPARATORS INFLUENT
DISTRIBUTION
BOX

WASTEWATER

A 4

DRY WEATHER

EFFLUENT TO SECONDARY

TREATMENT

PRIMARY
CLARIFIERS

PRIMARY
@ {EFFL UENT#*

J DIST.
BOX
PRIMAR Y
SCREENINGS —p SLUDGE —1
GRIT —Pp
PRIMARY
WASHER/ :I EFFLUENT**—p
COMPACTOR v
GRAVITY WET
< A 4 THICKENER WEATHER
FLOW TO
COMPACTED —b CKENED DISINFECTION
SCREENINGS < UDCE L
TO LANDFILL TANKS
SLUDGE
PROCESSING

* SOME MANUFACTURERS MAY NOT
REQUIRE SCREENS BEFORE MBBR IF
PRIMARY CLARIFICATION IS PROVIDED.

** DURING WET WEATHER EVENTS,
CLARIFIERS MAY BE OPERATED IN
CHEMICALLY ENHANCED MODE.

PRIMAR Y
EFFLUENT#*
MOVING BED
SCREENS? BIOLOGIGAL REANKS. " RECTANGULAR
REACTOR oy CLARIFIERS
EFFLUENT
] N\ %% PUMPS
1‘+1‘+++1‘+1‘+1‘+1 ’
> Pyl 4 > ! T0
PUMP  |releteteratd | DISINFECTION
STAT'ON + + + + + + 4
SECONDARY
PROCESS SETTLED SLUDGE EFFLUENT
AIR —p
b SCREENINGS RECYCLE PUMPS
$ RECYCLE
[ ] WasHeR/ < <
COMPACTOR RAW WASTE SLUDGE
(o? FLOW
CONTROL RAW WASTE
BLOWERS VALVE SLUDGE PUMPS
P— COMPACTED
SCREENINGS MIXER MIXER
RECOVERED (SHEER MILL)
MAGNETITE ("p N
¥ PUMPS
1 [ MAGNETIC
v 2| e
TO LANDFILL

\V

MAGNETITE —

RECOVERED
MAGNETITE
SLURRY ——

WASTE SLUDGE
PUMPS

(p

$P— WASTE SLUDGE

Y

TO THICKENERS

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION

MBBR WITH COMAG
CONVENTIONAL SECONDARY

PEIRCE ISLAND WWTF - PORTSMOUTH, NH

TREATMENT

OPTION 5
FIG. 5-CST-PFS

PROCESS FLOW

SCHEMATIC




2

~ ~ .—.. el E g o e —
(_i;/ ® ® | @ ® ® @ ® @ O
| /37:6" | | | 178%0" fo tine I J
p"‘ aio* o /7" il /7:0* -+ 170" Jii /70" T 17.0* _L_ 170" R 1640" -L fain -L s |
4§ | i ‘ |
| | 16"l il et 2:67  #'6"
|  Rein i h
‘ ‘ : ‘r 369 Pipel / ‘ | ’0“;1 Lo g jerf IJD:LSGJ;_‘T’ T ‘
nlli et 21850 © . | 1 Tpe DA s ‘ T ]
f s (7p.) i atoil e | P 60" <’“':| For tert Limits o o Tupe TN A~ - ':'
- i [ 7 een = | 4 4 V! ) | it
[, 7 e | — 70— A — S O S i WAL
! f " Y, l = ] I |9 —£onstr il z ‘ | - Constr g i f - "n” i I TO.COH.RELIL58 B I “ 1 Lx - , ‘ L Corprer Bars b | ‘
! ‘ 1 il voint | 1 LeonmEL | v | Il Lot S =
3 I8 i ! ! I i M L Y p / Y
! % NVas i LS 6 /2T Gant _Ll | | ‘ | ! i ]I Iy 1 i l -‘D' o i ‘
Yy B f_g Widx3s 1 5128 cont . : | ‘I I | | | i | N e 2 |
= T ! <} Q4 ump Sy, 1
.3" 7!’7’77,',’/,',_?’. ,-’/ad' ..]a,;/z_.ﬁ.m’. Arcccezivcsiehid | I [ ‘ ; I ‘ : :H:FLF{}EN’T ')/;3; _ﬁ*’“?' ‘;’ .;3.‘;7 ‘{ i ‘ ‘ 4
s | i h{
3 é | i '?t-hh - V4" 3g. Col. fbove £L15.90 {* | : : | I‘ | || | I PuMPS G f‘: " 2 9 o 8.0 y
@—+¥ofi— | e gagrErr g | i & B B B o8 5
J R I T’ I | " \ \T | A | ~/8"¢ Sleeve (Typ. C j ) N |
O4— , sedlbili e N - | : , | I ARIFIERS— ‘
. gpemwe o128 lmaw:} Iz ® l @ I .3‘{ & E 18 ;\ Q Q | | 1\ O & I l } é ¢ | | @ O { Is —S ‘J q | ‘
. lsmor | Tars\Boy Oty tins I“ 8 ‘ SO i S, A \ g LOMin Cone ok | a'—n'.]_ a0 4 |0‘ |8 1% *‘*L’E‘
3 SR g ;vg : H :‘% o[ 14 oo (14p) I |3 k ¥ H‘-‘& Typ.Bay ;\’J LF o 'I;: . z = l
5 e oster (ip) Y| | | L) d B 0% M)
S 2 B e b A | . YT Y jhi ) o ecrrangon I reunceszdl] |
(@ 1 3 :P-% > e e e et eVl ':'_'"l"-‘.;;_' e 'I:'L._ e — e f:'p_—ﬂ e e e [ e e ')'"1_ ._LLML.’J 2 S e o } |
-.W ‘:\"I 7 = -5 00 et i ‘,\ ‘
T'Sl/?'!‘l/“lqdz i }— N Wea Ell Il'»" I ’ I l 4l I | I' ‘ | i I i < b [l H[_f'rm,‘ﬂn;r\ S ‘ ST 2 S - -
G s T I ey Il EDIA RETENTION | | | . | i / Y T
r%te || frome) [Nl e . y 26" Prne
s ey W) T ,?v/y:'u//m) L CREENS(TYR ? - 0 | SR : :r sz Al doist W f"fa%’u‘/“” ‘ Sumo 263 RL:%:‘FU&?[\' AND
S - Gese"r cont | LA C L& d g g
iy l,":'/?‘ﬂ.fonf | i A I : 1| { : yPJJ 1 [¢ dJ [ : g} ro.c ®L.”° WAQ F’UMP
i - - P - T . P . e , €. - Jm
— = = fl Rl | o a® | s STATION
= Ry | | q (7p.) dll ‘
E—s2 d : MBB,‘FE TRAIN 1 - | MBBR TRAIN 2 1 \ I ‘ r ‘ =1 IO
Dompproofing > | 13" Conc. Sto ' ; R & Yes ‘
i I I Iy | e | | i o o —( Il
il 1§ e i | | il - : “ W ||
“ax D E 3% I I ' il ottt ac | \ ZrZ | | =— 5
2 = - L.*-ik*— FLUENT Fow 4 o il I | I Y eal ||| B v | B : |
“sereranaars 3| | DISTRIBUTION BOX i i { i i I£ hialiek HHI: | EACTI -3 - |
This iy s 3114 Sfs R~ wll. A g2y 11> i f
— Boy Onty ‘:" T and=H, S SIAl & Skl Bl 4 &P /%\ = LIz TA K_| 1 | : C’ O
il = , {1 | Ll
(G . t gt Srlme — T S | it — el L dili = : - - . .
.._) f ( ] ’ o 2] o 70 Q; B | L 72 NTL e ST e .J o Ao 2 /"”__QA H A T2 T : [ [
| = @ & ol 2 T.0.C. OHE 4 il
¥yl ——19 O— S et caro SE NGO e b -—@9 O MiXey s3> DA M R
B L g et Tere'l ~4e/2 {8 Conc MoSleeve) 0 K3 ) 5 M/| l/wL ,F‘rAj\”( é‘ bl BEL 70027 A #70/2* Adal) | |
3 s 248 A Froms \ Z ] .
Q | = ,ﬁ:. R g C? £@ ”‘M’v:_r—ﬁlum Ladbrer PG & L T 4 /~/ t//:‘l/‘”rvp\} PROCEgg | u qu_e_r\_‘;"ﬂ ‘ / s 'l :J f ‘
il 1 iy el e~ el | M O, o . il e .
tz’fﬁ'ﬁ” i 'J O vl | e J’/aa/e“rfﬂ Cont ; 4 'J = ::
\_ PLAN-FILTER & GALLERY SLAB < B s — Lol

— e FEET

MA 01880
Ph. (781) 246-5200

701 Edgewater Drive

Wakefield,

MBBR WITH CoMAG
CONVENTIONAL SECONDARY
TREATMENT

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION
PEIRCE ISLAND WWTF - PORTSMOUTH, NH

OPTION 5
FIG. 5-CST-PL
PROCESS
LAYOUT




LEGEND

SANITARY
DISINFECTION

Q
O

BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE SLUDGE
IMPROVEMENTS /MODIFICATIONS NALV//gi/T;ON SODIUM PROCESSING
BISULFITE -
PROPOSED BUILDING TANK ]
BLDG AND/OR PROCESS SR
SODIUM |
HYPOCHLORITE]
TANKS |

FARSHALL
FLUME

GRIT
SYSTEM|

GRAVITY

HEADWORKS THICKENER

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

PRIMARY CLARIFIER
EFFLUENT
DISTRIBUTION BOX L:

PRIMARY CLARIFIER

PRIMARY CLARIFIER

ADMIN.

BLDG

SLUDGE SLUDGE
HOLDING | PUMPING
TANKS | (BASEMENT)

TWAS STORAGE
TANK AND
CONTROL BUILDING

SECONDARY
INFLUENT PUMP
STA. AND
SCREEN BLDG.

CONVERT FILTER
BUILDING TO MBBR
WITH ACTIFLOW

W

0 20 40 80 120

e T —
APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

=
S
I_
Sz &
== <
UJ':E(DD
020 =
)
o=
Ly Q=
=35 O W
(200.'3:0)2
—EE
ifﬂ%;%m
IDQ:—D:
TZmbEr
¢ 20
S8==
- P
T
2 ©

—
o 9D —
Z(IT)LU:)
O O|l=2
I—Locnz
o M <
S

T




LEGEND

5 STANGBY R MAINS_
. ~ . | ELECTRICAL
BLDG EXISTING BUILDING OR TANK  — GENERATQ!:}. BUILDING
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE 5 LR SLUDGE ngfrréé%rq ' ]
IMPROVEMENTS /MODIFICATIONS NAZ%T;ON soim PROCESSING
? BISULFITE "
LoC PROPOSED BUILDING TANK ]
AND/OR PROCESS ? B
5 SODIUM |
HYPOCHLORITE]
g f TANKS | CONVERT FILTER
B BUILDING TO MBBR

PARSHALL

FLUME
PRIMARY CLARIFIER
EFFLUENT
DISTRIBUTION BOX L

SECONDARY
INFLUENT PUMP
STA. AND
SCREEN BLDG.

PRIMARY CLARIFIER

ADMIN.
BLDG

SYSTEM

J13INNVHO

S UDGE siupee |
HoLoiNGg |  PUMPING
TANKS | (BASEMENT)

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

GRAVITY

Wakefield, MA 01880
Ph. (781) 246-5200

701 Edgewater Drive

MBBR WITH CoMAG

HEADWORKS

LIGHT

HISTORICAL
EMBATTLEMENT

NAVIGATION

THICKENER

PRIMARY CLARIFIER

TWAS STORAGE
TANK AND
CONTROL BUILDING

SUPPLEMENTAL

-

CoMAG
SETTLING
TANKS

CoMAG CONTROL
BUILDING

0

CARBON FACILITY

%

20

40

80 120

ey P —

APPROX. SCALE IN FEET

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION

PEIRCE ISLAND WWTF - PORTSMOUTH, NH

TOTAL NITROGEN < 8 Mg/L

OPTION 5
FIG. 5-TN8-SL

SITE
I AVNILIT




LEGEND

BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE
IMPROVEMENTS /MODIFICATIONS NAVIGATION
LIGHT
PROPOSED BUILDING
BLDG

AND/OR PROCESS

MAIN°
ELECTRICAL

HEADWORKS

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

BUILDING \\
SANITARY .

oo SLUDGE DISINFECTION :;:I >
SODIUM ] PROCESSING PRE—AX L
BISULFITE d

TANK | C

sopiumM
HYPOCHLORITE O
TANKS | CONVERT FILTER
5 BUILDING TO MBBR
PARSHALL
FLUME
PRIMARY CLARIFIER
EFFLUENT
DISTRIBUTION BOX [
SECONDARY DE—-0X
INFLUENT PUMP
STA. AND
SCREEN BLDG.
Qlol © » IQ
SYSTEM| BLDG z -1
il P2 IR (R [
SLUDGE | SLUDGE [
HOLDING |  PUMFING <
PRIMARY CLARIFIER TANKS | (BASEMENT)

INFLUENT DISTRIBUTION
BOX

GRAVITY
THICKENER

PRIMARY CLARIFIER

TWAS

TANK AND
CONTROL BUILDING

STORAGE

CoMAG
SETTLING
TANKS

CoMAG CONTROL

BUILDING

SUPPLEMENTAL
CARBON FACILITY

W

0 20 40 80 120

e T —
APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

=
o
= 1
22 S
mE =
020 -
ZO<\
rs="'"
L E S V
=c O =
D A LIJ
= T
-EEQ
mggo
(7, o
T2 =
Iimz
oM _,
=
2z =
o W O
% —

D
LOC”I) —
ZELIJ:)
C_)|_|:C>2
h ©|” <
ONG)

LL




DORY WEATHER

EFFLUENT TO SECONDARY

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION

MBBR WITH DAF
CONVENTIONAL SECONDARY

PEIRCE ISLAND WWTF - PORTSMOUTH, NH

TREATMENT

TREATMENT
COARSE VORTEX PRIMARY 6—9MM FINE DISSOLVED AIR
SCREENS GRIT CLARIFIER  CLARIFIERS SCREENS* oL eIl FLOTATION
SEPARATORS INFLUENT PRIMAR Y PRIMARY REACTOR SECONDARY
DISTRIBUTION EFFLUENT#* EFFLUENT#* > > EFFLUENT
] | Box +++ + 4+ +++++ A To
FAW :+: : :+:+:+: DISINFECTION
WASTEWATER— > a > AR >
PUMP Lty ++:+:+:+:
DIST. KRR R R EFFLUENT
=N —% / @ D STATION > > PUMPS
PRIMARY y
PROCESS
SCREENINGS —<p BAF SLUDCE—b 1 AR MICROBUBBLE >
CRIT —<p SCREENINGS AIR SOURCE —
PRIMAR Y (P SY.G%I-GEE
WASHER/ ‘j EFFLUENT**—P l PUMPS
COMPACTOR 4 I: :I WASHER/ BLOWERS
GRAVITY WE:]TEl-l;m COMPACTOR ] wasTE
P A 4 THICKENER
) FLOW TO @ I siooer
COMPACTED —<b o DISINFECTION = M
SCREENINGS S UDGE —— & compacTED PUMPS THICKENER
SCREENINGS
____ 1 SLUDGE — j
© HOLDING
TANKS
TO LANDFILL TO LANDFILL
SLUDGE
PROCESSING

* SOME MANUFACTURERS MAY NOT
REQUIRE SCREENS BEFORE MBBR IF
PRIMARY CLARIFICATION IS PROVIDED

** DURING WET WEATHER EVENTS,

CLARIFIERS MAY BE OPERATED IN
CHEMICALLY ENHANCED MODE.

OPTION 6
FIG. 6-CST-PFS

PROCESS FLOW

SCHEMATIC




~ - g ” = o~
® ® ® @ ® ® @ ® ® @
L | T i 2376 | | | 17840 fo tine I J
b @0" L 170 A% 170 o 170 o 170 _‘_“ 170" b 1740 e 160" —L -L i J
nl \‘ i " | | |
| 16" 230" &’ifﬁ_ L4 1l
For Reinf 3¢t
‘ ¢ 36'8 Pipe] 7 | | ’0"':1 és‘ Sact 13 55.777‘1—. T |
g0 Jemss | 1 Tpe WA b T T 1 i P ’
- » o U 6:0" ‘ L0* 3] T et Limits s o Type W R~ T
® ] T S | P A n o G |y go ||| sig moemer~ [
Ao . d LA E— L - AN b : — M - = —t T
4 S AT T 3 e e . | f 1
g B e s e l- 77 P g T
4 —[ ]_T g y méomie i ! 7 l : | .ﬁrmﬂ | i [ h = Constr | T TO.COH.EE.1.58 2 I i 5],—4‘ | sl A"'”. ‘ DAF l_. GZif,;:f: |
e L/ ‘ : Ll“g Vot I.‘: | | dnt ||| | i Joint | : ‘J | : | %elg) 2 | b’y
G| S o | . | ' iy o b v
! e e - i H L HE 3/
¥ M i X ] ; F5212°6.cont 4 i I [ ) g% =] | )
P » | | 36 $HH. fran - et 5 4] ne. Pump Sup, | '
| & r,’T’.".h',’.'n’/“! sragk 'd"'/ cocedescicsiiieriedaid l | : | | : I | | [ | e | & A o 3 0. £1.8.17 ‘
$ I Tﬁr F4"3g. Col. fbove £L15.90 il [ L I I & | | ¥ Gone . et
A il ‘o/. Above EL/5, = - 3 =
O+l oty T i Il ) | I i | 2§l [+ 5 .
i i | Lt e’ I l | " = I i\ | 18°% Jleera (Typ.) | I | N B \‘,‘* 3l
@ M + | ™I & e | I |
. lgeemme Gel;8. Alf Addt D fLal : “ G) Q ! i .‘\E' Q_FE 1% : | =\Q Q) I T Gr) | CD S 13 OSEE,FFLUEN]T [ 5ig
o N - . \ ) \ 0 N 2 3 &
R 7 eyl | SN LANG Lo |12 L rtuEN 2 =Y |
1% 5 [2‘:-: i3 9 I |8 &usia posrer (74p) S s -l’,| B HM ‘ 2 3:0" M| :
i g, &‘l ey o | 3 o | \kpc.'ancuf//ig[l | rac. ®LAELNED~ "] | o e |
... T G b Rl e g T D2 DU | S R L lm
T \ B2 o 0 27
seeranasn |4 W : } I | |MEDIA RETENTION # i ! | It ¢ l‘j Tl s rT _I_ s
\mis Bay Only - = i Al - S— .
o i || JscREEN (Tvpl) Nl | P— | L | sazpa \ 4 ==
5 (Tgp) TilE | A 7eizr ari- 7a/2"T Al Adol! | ezt ran agar 1 5umo § 5759
e gy W | fserzran s, - i ——— || cliicty " ILYs v Add! | e R
Y — + “Gere*s cont | H 1T L sea IV stec] | i 7 :
R T ad | | | | % % ) d il 7 oy L[]
| | | fearz'b.cont [ I [ 1 ] | | i (%) | . > M = A § £3 — = AIR
Vo725 4 Ao i ! 1 A0/2°8 ar Ace? |1 = /Py 7 Lee/2"8 AlP Add? | v L68/2"8 A/t Add? i | Jﬁ% | | ’5,,;: 8 Al Adel? [ | 8. A/t Adds 1] [ i i PUMPS
To s e —1 \ o 3
| il 1 I | : I iz e Jrel | N— i L | | wossors ¢ om ko)
2 l | (e.) | S | il
O—3 s MBER TRAIN 1 ~— . MBBR FRAIN 2. 4 | HEH | |
Lomporoofing ;| I : . /13" Conc._S/os : ! ‘I : : i ,‘\ 1‘ D i = s
— Lo \ A ,
: | { & 'a | L [ I | l | { | m «[ i = \ I __ LA es
. o~ N\ |l i n'.'\; h'::'l | || It i | | - o S 98/2*8 Al
3 <>y i +_.":|L'*—a- LUENT FLoW 4= | ~_H I Il W Lt Bl === — L
“sereransars S| | DISTRIBUTION BOX I i i 3 }If 55 MTH | '
This Bay Onl, 9| B[] <l sl sl H| ¥ -] 3
===t J (TYP) Al S S Sl 4 |'/% UL 4 >
¥ ol .
4 3 s ‘ | 5 sy g -1l i
I oo s e, s o et
— i =t ek N o ?{ e O (z PELI3.0O(Tp) L - afo” | SaOR o) . g Sleeve @ { | SLUDGE T
| ¥{ | 13" Cone. Slab (Min Top. Bay i ga % E 7 oc spr
e 3 ; Sl : ! . e Voo i Rl 4 o= PUMP : 5 3|
e 3PP =77 ~F4e/2" {8 Conc M Sleeve \"\ W il i 4 k] |9 v = 1 #7e/2" Adal] E
Ligil el @--Eﬂiuﬁ/ﬁwﬂa |7 AR | 22°p Steeve(Tyo) SE' BN FRAME—] 3 5 & et
ol \54 i v A <> i L | sl | pmeenon SN s AL e
= P TR R - v ; -
E/[Zﬁ‘ {G;-gﬂ P I;J N—Dampproofing wd | | a8 J’/aa/?’re‘e L “
PLAN-FILTER & GALLERY SLAB <_ . T _— = = sl

=

16

o
[+

32

e FEET

P

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION

MBBR WITH DAF
CONVENTIONAL SECONDARY

PEIRCE ISLAND WWTF - PORTSMOUTH, NH

TREATMENT

OPTION 6
FIG. 6-CST-PL

PROCESS

LAYOUT




LEGEND

BLDG

BLDG

BLDG

GRAVITY
THICKENER

HEADWORKS

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR
RARFE)RCOE\;SESM EI\CI)TSR/EI\?CEB/IEICATIONS NAVIGATION o SLUDGE DlgAlﬁhll-'IEé%N
LIGHT SODIUM PROCESSING
BISULFITE
PROPOSED BUILDING TANK
AND/OR PROCESS [
SoDIUM |
HYPOCHLORITE
TANKS |

PARSHALL
FLUME

PRIMARY CLARIFIER

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

PRIMARY CLARIFIER

PRIMARY CLARIFIER
EFFLUENT
DISTRIBUTION BOX L

ADMIN.
BLDG

SLUDGE SLUDGE
HOLDING | PUMPING

TANKS | (BASEMENT)

TWAS STORAGE
TANK AND
CONTROL BUILDING

RETROFIT FILTER
BUILDING TO MBBR
WITH DAF

SECONDARY
INFLUENT PUMP
STA. AND
SCREEN BLDG.

W

0 20 40 80 120
e e —

APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION

MBBR WITH DAF
CONVENTIONAL SECONDARY

PEIRCE ISLAND WWTF - PORTSMOUTH, NH

TREATMENT

OPTION 6
FIG. 6-CST-SL

SITE
LAYOUT




LEGEND

BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE
IMPROVEMENTS /MODIFICATIONS NAVIGATION
LIGHT
PROPOSED BUILDING
BLDG AND/OR PROCESS

MAIN°
ELECTRICAL

BUILDING \\

SANITARY
s SLUDGE DISINFECTION
SODIUM PROCESSING

BISULFITE -]

TANK O
SODIUM ]

HYPOCHLORITE] O
TANKS |

PRIMARY CLARIFIER
EFFLUENT
DISTRIBUTION BOX L:

FARSHALL
FLUME

RETROFIT FILTER
BUILDING TO MBBR

SECON

INFLUENT PUMP
STA. AND

SCREEN

DARY

BLDG.

PRIMARY CLARIFIER

ADMIN.
BLDG

GRIT
SYSTEM|

HEADWORKS

LIGHT

HISTORICAL
EMBATTLEMENT

NAVIGATION

SLUDGE SLUDGE
HOLDING | PUMPING
TANKS | (BASEMENT)

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

GRAVITY
THICKENER I

TWAS STORAGE
TANK AND

PRIMARY CLARIFIER CONTROL BUILDING

o

DAF SETTLING

DAF CONTROL
BUILDING

SUPPLEMENTAL
CARBON FACILITY

W

0 20 40 80 120
e T —

APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

=
@)
|_
<C
>z -
> T o
2oL
o
RS Y
=5 _— =
o a L L
T, E=EO
‘—ggo
e
0=
o225
= <C
o K=
= @)
oy
=

P
©

oo —
<= Zlw 2
O H|IEQ
Ecocr)z
ool -

L




LEGEND

BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE
IMPROVEMENTS /MODIFICATIONS NAVIGATION oo ]
BISULFITE -
PROPOSED BUILDING TANK
BLDG AND/OR PROCESS S
SoDIUM |
HYPOCHLORITE
TANKS

SLUDGE
PROCESSING

SANITARY
DISINFECTION

BOX

GRAVITY
THICKENER

HEADWORKS

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

PRIMARY CLARIFIER

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION

PRIMARY CLARIFIER

PRIMARY CLARIFIER
EFFLUENT
DISTRIBUTION BOX L

PARSHALL
FLUME

MAINO
ELECTRICAL

BUILDING \o\

PRE—-AX

SLUDGE
HOLDING
TANKS

SECONDARY
INFLUENT PUMP
STA. AND
SCREEN BLDG.

ADMIN.
BLDG

SLUDGE
PUMPING
(BASEMENT)

TWAS STORAGE
TANK AND
CONTROL BUILDING

o

DAF SETTLING

DAF CONTROL
BUILDING

DE-0X

TINNVHO
3v 1S0d
XV 1S0d

XV 1sod
TINNVHO

o

SUPPLEMENTAL
CARBON FACILITY

RETROFIT FILTER
BUILDING TO MBBR

W

0 20 40

80 120

e e —

APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION

MBBR WITH DAF
TOTAL NITROGEN < 5/3 Mg/L

PEIRCE ISLAND WWTF - PORTSMOUTH, NH

OPTION 6
FIG. 6-TN53-SL

SITE
LAYOUT




DRY WEATHER
EFFLUENT TO SECONDARY

TREATMENT
COARSE VORTEX PRIMARY PRIMARY 2MM FINE
SCREENS ~ ORT  CUARFIER  CLARIFIERS SCREENS MEMBRANE
INFLUENT PRIMARY PRIMARY CASSETTE
=N DISTRIBUTION @ EFFLUENT** EFFLUENT** Bﬁg’f,?;' (22) TANKS (5) Bi%?(%%f&
BOX —l PUMPS
RAW
WASTEWATER —P > v, » - ¥ > > TO
DIST. PUMP | _ _ DISINFECTION
= / @ Do STATION | |
PRIMARY L 3
SCREENINGS —db SLUDGE — WASTE I e BACKPULSE
I P SCREENINGS ¢/ Uncr — th%%% TANK
v Ao | RECYCLE
WASHER/ :l 3 WASTE PUMPS
COMPACTOR Y I: :l WASHER/ SLUDGE
GRAVITY WET COMPACTOR PUMPS $——PROCESS >——— PROCESS
< A 4 THICKENER WEATHER | AlR
FLOW TO |
COMPACTED —<p P CKENED DISINFECTION | (0) (0)
SCREENINGS SLUDGE ——p P— COMPACTED |
SOREFNINGS |  BLOWERS BLOWERS
A 4 A 4 A 4 +
P\ SLuDGE JPL 8
T © HOLDING T THICKENERS
TO LANDFILL TANKS TO LANDFILL
SLUDGE
PROCESSING

** DURING WET WEATHER EVENTS, CLARIFIERS MAY
BE OPERATED IN CHEMICALLY ENHANCED MODE.

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

=
o
= >
3 &
- <C
nE O
25 2
mo O
I.IJl_
2 x L =
=0 LlJ
(Dn_m(/)
EL.'_m_|§
- E <t —=
w = = —= <C
‘<’E’§ oLlJ
T O = ¥
T = E|—
O w»n
= LL]
8 =
2 &= %
o
(a1
< O
=
=
E
= =Y <
O NN =
— 7L
™




il

P

rFo"

56"

"o

® ® ® @ ® ® @ ® ® ®

L | I i | 376 | =
E: 0" o 170" ok 170" o 170" Je it | 17t0* ,_‘_ i7" e 640" + ‘L I9t0* J
e I | T [ 2 M :
@i | ! | 5 ‘
| | A= 3310 e o a el ::5%‘ 46"
3 For Reinf. |3
| e | I = T 1555
1 a .5y / i » o : . RO it !
B i ' ‘ ! _r?:wz"//aao i ‘ ! L &0 _’ . ]
. f - _l_, (. ) 4 &0 ‘ . &0° ._‘ 6-0" 4 <"7‘7| - farv{rr Limits s ‘ I atel Typgmwﬁ 1 I | :""
| | epilosters | v [ 8 | / See Section ot =Ll e | ! =T .
] . — — — — — — - A | _— i o) =
1 T 8
W . vt | I 5
1 S — L L. - l1. e : — _"1 7872 Acd] iy
i . ety : [ —conatz | | | i = Constr | T0.COHRELIIE ]I '} s 2 M‘” Lp caf’maau, d ooy |
iy CH Jorn) | I 2 i BL@W ﬁ ROOM | 5 »rge/ni ! ik 3 | |
= EUI& "7 Gont ‘ | | s ¥ =l J
| N | 2|/
; h | MEMBRANE AIR } - ‘l =kt ,gu_ " 7,
" 26U N, /7 d { 3 |
I 3 I ‘WAS PUMPS [ Sd UR | | A : p 3 ©3 %f;f.?g_f;_/:;;?uz-’n ‘
2 I | ‘ of L5 Lt ol 'y { Y
S - EATE/ ] | L | | Bl [[Grosge ) || 205 e e %
) » l | | 9 E/bow Supp. [ 1o . ‘ .\,J
Sy T PUMPS * A — 8 § g o & S |
’ { 1‘ | —/8"¢ leave (Typ) i : I I | F'\“ | f’ - | |
| . ik 5 |
Bpe T WA ' l I ‘\ CD | | @ (p l |.. @ @ ITTs (Dg'w"'a At Awg" ‘ = ~ - N !
To £11400 1 /0" Min L8ne. Sleb | 2o i L 2 = £ L s \,l»?r ‘ ’
r s = - + .
Q srer (7gp) 9| | |12 i E]
, ¥ ,ANNLf:Eum” S 2t
S 1 /" Met.W. R #f Pump Inly
i i T e T e —— - i T e . = — == |
T ¥ B S Z | i besz*7 4> Q l |
1;5.-/::4/;4@1 [ r— L~ bis Boyn| :
s Bay Onky | = i * ‘ " Proe ‘ M
\ g #28/2° T Al ~ #70/0%; y I\ it - ‘
b L Arenzram~, | L re T Adel! [ 411 4ot | ,J :vc';woi : 9. -P-BOX 5
~Gese*s cont i |y B ~ ‘
NE CASS @e) | | X[ 706 0LA - 8 i ‘
78128 Alt Adel! A60/2" | —6 /28 Alf Adcl! 1 Leerz8 Al Adel) | lees's an aoet s an ades 12*8. Alf Adel) | 'i‘ gsrro e ;I WA I [
‘ ™ | ] sy 4 &
5 ‘ M1 . M4 M5 e : y |
Gompproofing 5 /13" Conc._ Slab Y1eo'r
\ TOC £//300 Joa/?'s ‘
5 —— £y
2~ 3 * B "N es2a 4, =
2 - ! r avt aat ~ i S
Tess | i 4. oy only | \ &0 ‘
5 e/2°T Al Aol 1 h . ‘
Tus Boy Onty M
- o ! SAERATION T |
}Pl- | - & g - y }‘
o p L T Neasooyp) | «t0" *o" ot i - J'ET T |
v b RAS 13 it (Min) Typ. Bay ; | B ;ryﬁ ‘
} g, < ¢ O / = RTR e N 5
y &Q@_T O iplOo-RAS o O@ oo o © 0o 0L 0 | pase M|y
he 3 el 77 Hfanr nvv W0 R —*7a12"Add] 712" Adal) "
| Ty 27 5l ¢ PUMPS G, { “Add * 2
wQ 'ﬂ ?‘nvﬁ/rmnz 229 Jeewe(lyo) 6O FRAME- Gornes Bars ™
# mdliion  mrkiar -~ 1 T | HP E11208(Tuo) i ot l gl
hS —— — = 5 5 [ R - 2
129 a1 Fips i \.__ PR g 80 i X W
£1,15.75 P] 4 Y08r2"TéB Cont - ao e
PLAN-FILTER & GALLERY SLAB <_ o i Al S . o . [tk

ROOF RAISED IN NEW STRUCTURE
THIS AREA FOR ACCESS TO
RAS PUMPS

e FEET

Wakefield, MA 01880
Ph. (781) 246—5200

701 Edgewater Drive

MBR
CONVENTIONAL SECONDARY
TREATMENT

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION
PEIRCE ISLAND WWTF - PORTSMOUTH, NH

OPTION 7
FIG. 7-CST-PL
PROCESS
LAYOUT




LEGEND

SANITARY
DISINFECTION

Q
O

BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE SLUDGE
IMPROVEMENTS /MODIFICATIONS NALV//gi/T;ON SODIUM PROCESSING
BISULFITE -
PROPOSED BUILDING TANK ]
BLDG AND/OR PROCESS SR
SODIUM |
HYPOCHLORITE]
TANKS |

FARSHALL
FLUME

GRIT
SYSTEM|

GRAVITY
THICKENER

HEADWORKS

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

PRIMARY CLARIFIER
EFFLUENT
DISTRIBUTION BOX L:

PRIMARY CLARIFIER

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

PRIMARY CLARIFIER

ADMIN.

BLDG

SLUDGE SLUDGE
HOLDING | PUMPING

TANKS | (BASEMENT)

TWAS STORAGE
TANK AND
CONTROL BUILDING

SECONDARY
INFLUENT PUMP
STA. AND
SCREEN BLDG.

AER/i‘TION

@
RETROFIT FILTER
BUILDING TO MBR

MEMBRANE CASSETTE

W

0 20 40 80 120
e T —

APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

=
o
I_
5z &
= < <C
2E S
=2 O
w O
LLi =
z% LL]
D o o Ll
Z-D:_IE
—EQ =
m%ﬁz<
2 O
T O ~
o = |—|_
om =
=2 W
58 =
o W O
o
% (&)
D
N~
— —
< plw =2
O Ol ©
— ~ U)z
(a . =
S
L




LEGEND

BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE SLUDGE D,gim_-'gé%h, 5 ,
IMPROVEMENTS /MODIFICATIONS NALV//g/i/ZON SODIM PROCESSING E |
BISULFITE d
PROPOSED BUILDING TANK <
BLDG AND/OR PROCESS SR O
SoDIUM
HYPOCHLORITE o
TANKS RETROFIT FILTER
i BUILDING TO MBR

GRIT
SYSTEM|

GRAVITY
THICKENER

HEADWORKS

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

FLUME

PRIMARY

PRIMARY CLARIFIER

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

PRIMARY CLARIFIER

CLARIFIER
EFFLUENT
DISTRIBUTION BOX |

FARSHALL

MEMBRANE CASSETTE AERATION

SECONDARY
INFLUENT PUMP
STA. AND
SCREEN BLDG.

ADMIN.
BLDG

SLUDGE SLUDGE
HOLDING | PUMPING
TANKS | (BASEMENT)

TWAS STORAGE
TANK AND

CONTROL BUILDING 7

W

0 20 40 80 120
e T —

APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

=
o
|_
gI 1
== S
a:l:

= =
O =)
=2 o
m» Vv
= =
oS LL
Z-D:(D
TEOS
m§§m
(dp)
<o =
=z Z
Do |
= <C
5 o —
- x @)
oy
=

D
N~

Y =
<= Zlw 2
O HlEQ
— r~ cnz
o . <<
SO

TH




LEGEND

BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE
IMPROVEMENTS /MODIFICATIONS NAVIGATION
LIGHT
PROPOSED BUILDING
BLDG AND/OR PROCESS

SANITARY
s SLUDGE DISINFECTION
SODIUM PROCESSING

BISULFITE -]

TANK O
SODIUM ]

HYPOCHLORITE] O
TANKS |

MAIN.
ELECTRICAL

AERATION

FARSHALL
FLUME

GRIT
SYSTEM|

HEADWORKS

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

PRIMARY

PRIMARY CLARIFIER

PRIMARY CLARIFIER
INFLUENT DISTRIBUTION
BOX

GRAVITY
THICKENER

PRIMARY CLARIFIER

CLARIFIER
EFFLUENT
DISTRIBUTION BOX |

ADMIN.
BLDG

SLUDGE SLUDGE
HOLDING | PUMPING
TANKS | (BASEMENT)

Q@
CONVERT FILTER
BUILDING TO MBR

SECON

INFLUENT PUMP

STA.
SCREEN

MEMBRANE CASSETTE

DARY

AND
BLDG.

TWAS STORAGE

TANK AND

CONTROL BUILDING

CONTROL
BUILDING

SUPPLEMENTAL
CARBON FACILITY

W

0 20 40 80 120

e T —
APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

=
@)
= 1
2 o
a:l:" =
|_
O =) (SP)
= Q s
xS
we Vv
52 3
Z-D:Lu
E§§O
D o
%g —
T =
O wmw
25 =
S8 K
o W @)
% =
D
'\O’I) —
ZELIJ:)
O = |:C>2
b ~|” <
ONO)
LL




10MM
SCREENS

FAW

:

WET WEATHER
SCREENED RAW
WASTEWATER

VORTEX
GRIT
SEPARATORS

BALLAST ASSISTED CLARIFIERS

WASTEWATER

|

SCREENINGS —<

WASHER/
COMPACTOR

]

\V

\ 4

v

GRIT—

\Vj

COMPACTED —-
SCREENINGS

A

.
<

U

y

T © E'

TO LANDFILL

A IR
JATLINN]
WET WEATHER
1 BALLAST CLARIFIED
T AND EFFLUENT
SLUDGE
MICROSAND —Pp
BALLAST
SEPARATION
WET WEATHER %Egg%oégg
SLUDGE +
AERATION @ SECONDARY SECONDARY
| EFFLUENT CLARIFIER
PUMP TANKS EFFLUENT
STATION DIST. BOX
_@ A g J » NO.2 » \VJ L
WET SECONDARY
DIST. BOX INFLUENT 10 DISNFECTION
PROCESS DIST. BOX /
AlR
SECONDARY
—p
BLOWERS SLUDGE
—b (P e—2—( :)—> T0
’/ THICKENERS
RAS WAS
RETURN PUMPS PUMPS
SLUDGE
8 > :/l;\ —>
C _/ L
e THicKENED SoUDCE. PRESS FEED 70 DEWATERING
WET WEATHER TANKS PUMPS
SLUDGE

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

— LL]
s &
l_
SD&
<—E'z“_l<
>IU)
Ty = (@)
o0 =
=SS
o
HEeE<< Q5
= o =

— o Wl
O A&
Z'I__|§
TEQ
|_|J§<Z<E
Cg§_|oLIJ
ToZ 2
-2 Z =
on O <=
=2 =
==
Sx = =
EELIJO
= =
= O

O

E
= =Y <
O RBNRB =
— Q|9
o DS I
© olo &

™ P




) ) (3 (5) ) ) (8)
® ® ® @ ® ® @ ®
fe e i e 276" B
Ty N 170" I - . Iro” 170" e 70" e e 640"
re"
| EFFLUENT
| &0 ] {1 A we (=
% MO0 »
2\ re 't/‘é E o - ¢ o ae ||| g TeeTNAY ¥
a = 17! | - £ - S e
— o I | | | f ;.,:
| 1
(A - - - D)
o / | ] i | o “eer | =] )
v . etr | : ~L§ et T Gont Il Jl | . 2 % . I o
Y - . ] = &,
% I || 2 Ni8x35 111 | "serzt cont | i K . Ao 1+ = B —-ﬂ“- 3 : -
N 7| el s [ ) T I PMH. Frome — B | 8 | Conc. Pump Supp. L |
3 Crrzmrzzzy czagk ey DIV IIIIY. Azﬁ_—f‘: I ! P [’ W | & | |rocasz™y S t ( | 4
- g e Fe"Sg Col. dbove Etis50 | | | il X Conc.Base__J | | W3 —-l L VEEey ol
(B) 3 S (Tye) ge l 2 N‘ ibek N N 8 Q ® i
{ . T = 2 = — = t 4 X P 4 ! 3
=/ \ 21—:—*’ || _W!&.sﬁi i a| I 1 ||| r % 2 ,% : S‘ E, S EJ |
Pt i e NO_‘L: . 1N TR ! !
SECOND%RY INFLUENT. Colraraal® g O T O RO — O ¢ . — 4 a8 3 & TN
& G B FLL 00 T Wl e I G 7 = # : Vit Adof? = oS
PUMP $TATION AN W il B 11 e T }}!3 = % e ] a—— W % e
L o SRR * o 1o P4 Pioster (Typ) 3 | 2 o o 5 ~
BLOWER BUILDING ' . i Iy W3 Seleza Yl . g - V| ||zsin cone stas T |
LN . 2 L J,» - :“Ei 20 J,.i:'L o e H wi :eg‘.?{.‘_'yﬂ{‘mp-?m Oy | |
P b, = o =t ri— e b o e g D e e =r -y = —— TO.C &l Varies |
(DH—+"1—F—-3—1 H = s g LR O B R H ' T R T P < A PR =
- Y gk gz M r" | i il Biil bl | o T e 04|
e o | o) I'IAERATION TANK 1 A i | it TION,TANK 2 {°] : [ °
= Tp ) | B[R 10l LTI~ H | e Ty Adaf? ~ 1| L] s Fi] | Sumo 26°5g. o | | -
23 | IS [P —er et - e H b = |4 . | s
5 2 oo {5 | | 2] [ i
I it —!T T }::;::;a:;/: I[ G ei2'8 At Aot I P 12”8 Alt Ado? || A 002”8 M Ada? I (i 4](-/'7"'?' 8.4t Aacrly E‘ | T e "“
| e I il 5 { = el - el £ et | |: - 6l o | \r26"5q. Cotumn (Tgps |
: o . §94) o)
e INFLUENT FLOW Il i I !l Jlie _LINFLU .
P W i e o - s o e - . -1 b |
@k AND RAS & & it & Tk . AND|RAS | |
e :6 L ( | It Lifene s l I | HEE PG TFRHR RN dls.fé(!;" i[
DISTRIBUT] IN BOX s N Il Il Zecsde I |; 8 e - DISTRIBUTHONBOX ] I
1| il sl s ! ] | |: i E N [
i ax sll | S a ,ll [ 3 I | ) “5ei2°T Art Adl? L |:| "se.-:'g | S
= A 4 3 :} i i It i : }R This Bay Oy Le B
5 /8" TAW AcklT b ) n I -1 i1 | ‘
( Ttz Boy Oniy Nl ; ;,:l.| '?=||!' | alt:! ] { I1‘ i |
1 all i ¢ - 2 |
; o e X i | 1] 1221} - T .._ 91
B = F—;\ JWER HL | i :.‘ ' J-“ A ___‘-] i1 H : I.’
OREL e m | L e emem s — £ Lo
2 g o 5 o LR EL.00 () g < &0, 00 % - WP Steere —| ! ‘
113" Cone. Slab ( = Tyo. Bay W ( ; Ay |
F T & x \ / hoa ] %
oo o o9giph—o— o—0—0 ql-1}- o ‘o—o—v 0 225 | L ERRE:
e T4e /2 TEE Cone M Sleeve) 30 R i = N L *7012"Add] \  *res2” Acar =0 1 |
\ -1
) L
(\ i 1Y 111 i ¥ 2 5 = LT
\r_-l/ f € /2% Wanl Pipe . ‘\.9 o sag| | &0 |l = =
&l.15.75 ’_4_] s J10812°T¢ 8. Cont . ree S| o s
PLAN-FILTER & GALLERY SLAB <— it

s

e FEET

Wakefield, MA 01880
Ph. (781) 246-5200

701 Edgewater Drive

PEIRCE ISLAND WWTF - PORTSMOUTH, NH
CONVENTIONAL ACTIVATED SLUDGE
CONVENTIONAL SECONDARY
TREATMENT

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION

OPTION 8
FIG. 8-CST-PL
PROCESS
LAYOUT




LEGEND

BLDG EXISTING BUILDING OR TANK

BUILDING ?:'Z.ANDBY

GENERATO)

EXISTING BUILDING AND/OR

BLDG PROCESS TO RECEIVE SLUDGE DSANTARY I:H |
IMPROVEMENTS /MODIFICATIONS NAVIGATION soom B o
BISULFTTE - (
PROPOSED BUILDING

TANK
BLDG AND/OR PROCESS S

sooov NN 1 LTI | Y
wreocHormEE=H | | NI L |
TANKS

CONVERT FILTER
BUILDING TO t
AERATION TANK

T \Jizi : : (1.91 MG)
. : ; 3 (6 HR H.R.T)

PARSHALL
FLUME

WET WEATHER |
DISTRIBUTION BOX B :
SECONDARY CLARIFIER

EFFLUENT DISTRIBUTION
BOX

CONVERT SECONDARY
GRIT PRIMARY CLARIFIER TO ADMIN. INFLSL%EEITA&’[?MP :
sysTeMl SECONDARY CLARIFIER 510G o STA AND | )
SLUDGE 0
Séfg,‘;}% PUMPING AO :
(BASEMENT) ' 5
SECONDARY CLARIFIER  7ANKS o .
INFLUENT DISTRIBUTION .

GRAVITY 5
HEADWORKS THICKENER I
TWAS STORAGE N
5 CONVERT TANK AND
NAVIGATION PRIMARY CLARIFIER TO CONTROL BUILDING ?
LIGHT SECONDARY CLARIFIER I 0

HISTORICAL
EMBATTLEMENT

W

0 20 40 80 120

e T —

APPROX. SCALE IN FEET

SECONDARY CLARIFIER

Ph. (781) 246—5200

701 Edgewater Drive
Wakefield, MA 01880

PEIRCE ISLAND WWTF - PORTSMOUTH, NH
CONVENTIONAL ACTIVATED SLUDGE
CONVENTIONAL SECONDARY
TREATMENT

WWMP PILOTING - PHASE 1 ENGINEERING EVALUATION

OPTION 8
FIG. 8-CST-SL
SITE
LAYOUT




LEGEND

BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE
IMPROVEMENTS /MODIFICATIONS NAVIGATION
LIGHT
PROPOSED BUILDING
BLDG

AND/OR PROCESS

SODIUM
BISULFITE
TANK |

sopiuM
HYPOCHLORITE
TANKS |

X0 SLUDGE

PROCESSING

SANITARY

DISINFECTION

Q
O

GRIT
SYSTEM|

HEADWORKS

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

GRAVITY
THICKENER

WET WEATHER
DISTRIBUTION BOX

CONVERT
PRIMARY CLARIFIER TO
SECONDARY CLARIFIER

DISTRIBUTION BOX

CONVERT
PRIMARY CLARIFIER TO
SECONDARY CLARIFIER

SECONDARY CLARIFIER

R

PARSHALL
FLUME

DISTRIBUTION BOX

SLUDGE
géggﬁv% PUMPING
(BASEMENT)
SECONDARY TANKS

ADMIN.
BLDG

STORAGE

TWAS
TANK

BUILDING -

GENERATOR.

BUILDING ::

CONVERT FILTER
AERATION TANK

BUILDING TO t

(1.91 MG)
(6 HR H.RT.)

SECONDARY

INFLUENT PUMP Q

STA. AND

BLOWER BLDG 0

(0.95 MG)
(3 HR H.RT.)

SECONDARY
EFFLUENT PUMP
BUILDING

W

0 20 40 80
(T ™ T —

APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

LLl
Z O
= ()]
2z 3
T
wE5N =
Z%LIJOO
Lpl v
LIJm Z
=o =
O a — L
= 'I_(D
E§<m
2= D=
ID<_
==
35
I—EJ)|—|_
=0
o w LL
e
= =
= O

)

7
oo

o0 —
< Zlw =2
O H|IEQ
Eoo cr)z
oV —

LL




LEGEND

BLDG EXISTING BUILDING OR TANK
EXISTING BUILDING AND/OR
BLDG PROCESS TO RECEIVE
IMPROVEMENTS /MODIFICATIONS NAVIGATION
LIGHT
PROPOSED BUILDING
BLDG

AND/OR PROCESS

SODIUM ]
BISULFITE -
TANK 3

sopiuM
HYPOCHLORITE
TANKS |

SLUDGE
PROCESSING

SANITARY
DISINFECTION

Q
O

PARSHALL
FLUME

WET WEATHER

DISTRIBUTION BOX

GRIT
SYSTEM|

HEADWORKS

NAVIGATION
LIGHT

HISTORICAL
EMBATTLEMENT

GRAVITY
THICKENER

CONVERT

PRIMARY CLARIFIER TO
SECONDARY CLARIFIER

SECONDARY
DISTRIBUTION BOX

CONVERT

PRIMARY CLARIFIER TO
SECONDARY CLARIFIER

SECONDARY CLARIFIER

R

DISTRIBUTION BOX

ADMIN.
BLDG

SLUDGE
géLUgﬁvg PUMPING
(OLDING | (BASEMENT)

%

BUILDING -

GENERATOR.
BUILDING ::

CONVERT FILTER
BUILDING TO
AERATION TANK
(1.91 MG)
(6 HR H.RT.)

SECONDARY
INFLUENT PUMP
STA. AND
BLOWER BLDG

SUPPLEMENTAL
CARBON FACILITY

7L%/

TWAS STORAGE 1
TANK AND POST AX
CONTROL BUILDING| | (2 HR HRT.)
|
AE
(1 HR H.RT)
|
AX
_ (0.95 MG) —
(3 HR HRT) SECONDARY W
BLOWER AND
EFFLUENT PUMP
BUILDING 0 20 40 80
(T ™ T —
APPROX. SCALE IN FEET

701 Edgewater Drive
Wakefield, MA 01880
Ph. (781) 246-5200

LLl
z o
= ()]
3225
< <
w —
o200 o
2= =
HE <€ V
W
=o ==
O a —
T

L
E§<o
= 00
T2 <CH
bee =
=z = —
Ewie =<
Q& Z
ool O
o> -
= =
= O

O

7
OOCVI) —
22 L =
O = |:C>2
o |P =

L




Attachment A
Memorandum, Task 1.3 Flow Evaluation, March 23, 2011



A =COM AECOM 781.246.5200  tel

701 Edgewater Drive 781.245.6293  fax
Wakefield, MA 01880
Www.aecom.com

Memorandum
To Peter Rice, City Engineer Page 1 of 32
cc David Allen, Deputy Director and Paula Anania, Chief Operator

Task 1.3. Flow Evaluation
WWMP Piloting — Phase | Engineering Evaluation

Subject Pierce Island WWTF, Portsmouth, New Hampshire
From Terry Desmarais and Jon Pearson
Date May 23, 2011

As part of the first phase of the Wastewater Master Plan Piloting work, AECOM completed an
analysis of influent wastewater flows at the Peirce Island WWTF to quantify design dry weather flow
rates. The values determined in this analysis as the average day, maximum day and maximum month
dry weather flows will be used as the basis of evaluation for the proposed secondary treatment
system technologies under evaluation as part of the engineering phase of the piloting effort.

Available Data

AECOM compiled three years (2008, 2009 and 2010) of available flow, precipitation, and temperature
data from the following sources:
1. WWTF daily operating data from the City of Portsmouth from official Monthly Operating
Reports (MORS)
2. Hourly and daily total precipitation from the City Hall rain gauge (heated) from the City of
Portsmouth
3. Daily temperature data from NOAA Station ID 04743/PSM at the Pease International
Tradeport Airport
4. Daily snow depth data from NOAA Stations in North Hampton, NH and Greenland, NH

Methodology

To classify days as “wet” or “dry”, AECOM developed a set of definitions that were subsequently
applied to parse the flow data into a wet classification or dry classification. Days were classified as
wet based on precipitation event depth, the system response time resulting from rainfall events, and
snow melt during times when snow pack existed. The precipitation based definitions were based on a
response curve developed using the flow rate and precipitation data. The response time for selected
events was estimated using the flow data, where response time was quantified as the number of days
for flow rates to recede to the approximate pre-event flow rate. The response curve that was
developed is shown on Figure 1 below. Figure 1 shows a best fit line developed using a linear
regression analysis of the data points. As shown, the coefficient of determination for the line, R*is
approximately 0.85, indicating good agreement between the line and the data.



A=COM

Figure 1 - Precipitation Response Time

34
3.2

2.8 ._; R? = 0.8455
2.6

2.4
2.2 3 &

1.8

16 4 ® Event

1.4 L

1.2 ’/I
1

0.8 V

0.6

0.4
0.2

——Linear (Event)

Rain Event Depth (in)

o 1 2 3 4 5 6 7 8 9 10 11 12 13 14

Response Time (Days)

A precipitation event was defined as continuous or intermittent hourly precipitation that is not
separated by more than 6 continuous hours. Precipitation separated by 6 or more hours was
considered a separate event. The largest precipitation event in the period of record of 6.38-inches
occurred from September 6, 2008 through September 7, 2008. This data point was not used in the
precipitation response time developed above because it was significantly larger than any other event.

The definitions developed using this methodology are summarized below:

Classify any day with precipitation greater than 0.05 inches as wet;
Classify the next day following a precipitation day of 0.4 inches or greater as wet;
Classify the next 2 days following a precipitation day of 0.6 inches or greater as wet;
Classify the next 3 days following a precipitation day of 0.8 inches or greater as wet;
Classify the next 4 days following a precipitation day of 1.0 inches or greater as wet;
Classify the next 5 days following a precipitation day of 1.2 inches or greater as wet;
Classify the next 6 days following a precipitation day of 1.4 inches or greater as wet;
Classify the next 7 days following a precipitation day of 1.6 inches or greater as wet;
Classify the next 8 days following a precipitation day of 1.8 inches or greater as wet;
. Classify the next 9 days following a precipitation day of 2.0 inches or greater as wet;
. Classify the next 10 days following a precipitation day of 2.2 inches or greater as wet;
. Classify the next 11 days following a precipitation day of 2.4 inches or greater as wet;
. Classify the next 12 days following a precipitation day of 2.6 inches or greater as wet;
. Classify any day with existing snow pack and temperature equal to or greater than 32
degrees F as wet;

©CoNoO O~ WNE

e e
A WNRO



A=COM

Results

Based on the application of the definitions to the daily flow data, the following design flow rates were
determined:

Table 1 - Design Flow Rates

Criteria Flow (MGD)
Average Day Dry Weather Flow 4.30
920" % Q 5.79
91.7" % Q (represents maximum month) 5.99
95" % Q 6.36
99" % Q 7.33
99.7" % Q (represents maximum day) 7.62
100" % Q (represents max value) 7.73

The maximum day (99.7th % Q) peaking factor is 1.70 and the total percentage of dry days in the data
set is 40%. Figures 2, 3, and 4 attached show the average day flow and total daily precipitation for
2008, 2009, and 2010 respectively. Also shown on each figure is the average day dry weather flow
indicating the data points used to calculate the values in the table above. Table 2, attached, shows
the full set of data used in the analysis.



(u1) [e3o) didaud Ajreg

(ao) moy4 Ajreq a8esany

o N o LN o LN o N o N o n o n o n o n o n o
Q ~ n ~ Q ™~ n ~ Q ™~ 1 ~ < ™~ n o~ < ~ n N Q
N < < < < %) %) %) %) ~ ~ ~ ~ — — — — o o o o
[l . Ll [l
¢ | L[]
r 1
4
e
- nl
° s
N -
e —— m
¢ > --
m F
L ¥
— E
© E
i L || L st ——————
©
e
(1]
(]
n ||||||| F
0 - -
t s
s . %
2 -
(8} =
[J]
1
o
©
c .
©
S »
o =
H Cr—
o0
o [ E
() <
~ ¢
' :
(o] . 3
[J] I p
S F
- -
80
X £
L,
on
a
b wre
4 —F
—m e = um
2 N .
¢
=
—
< F
N~ m
o0 .
MK
o x\(
© gn
5 9 2
Q Q Q Q Q Q Q Q < Q Q Q Q < Q Q Q Q < < Q
o o 0 ~ © n < o0 ~ — o (<)} 00 ~ © N < o0 «~ - o
~ = — — — = — — — — =

800z/0€/TT
800z/€t/Tl
800¢/91/T1
800¢/6/T1
800¢/z/T1
800¢/S¢/T1
800¢/8T/T1
8007/1T/T1
800¢/¥/1T
800¢/8¢/01
800¢/T¢/01
800¢/¥1/01
800¢/L/0T
800¢/0€/6
800¢/€¢/6
800Z/91/6
8007/6/6
800¢/t/6
800¢/92/8
800¢/61/8
800¢/C1/8
800¢/5/8
800¢/6¢/L
800z/tt/L
800¢/ST/L
8007/8/L
800¢/T/L
800¢/t/9
8007/LT/9
800¢/0T/9
800¢/€/9
800¢/LT/S
800¢/0¢/S
800¢Z/€T/S
8002/9/S
800¢/6¢/v
800¢/ce/v
8007/ST/v
8007/8/v
800¢/1/¥
8007/sz/¢€
800¢/81/€
8007/TT/€
8002/¥/€
800¢/9t/t
800z/61/¢
8002/tT/t
8007/5/t
800¢/62/T
800¢/T¢/1
800¢/ST/T
800¢/8/1

800¢Z/T/1

A DryQ

I Precip (in) == Q




Figure 3 - 2009 Flow and Precipitation Data

4.0

3.8

3.6

(w) je3o) didaud Ajreg

34
3.0
2.8
2.6

A 2 O. 8 5
N N [N — —

3.2

1.4

1.2

1.0

0.8

0.6

0.4

0.2

Annuial Flow VVoliimec (IMG):
AnNndgal f1iOw voimarmes (1ivia).

Tatal- 2 97904
1JLal. 4,aV™

:.diiL 0.0

lh

i

=

|

i

|

20.0

19.0

18.0 -

Q Q o Q Q
o~ — o )] (o]
— — —

17.0
16.0
15.0
14.0
13.0

(@ow) mol4 Ajieq asesany

7.0

6.0 -
| §

5.0

4.0

3.0

2.0

1.0

0.0 4

600¢/1€/C1
6002/v2/TT
600¢/L1/T1
6002/0T/C1
6002/€/T1
6002/92/T1
600Z/6T/1T
6002/2T/T1
6002/S/1T
6002/62/01
600¢/22/01
6002/ST/0T
6002/8/01
600¢/1/01
6002/v7/6
6002/LT/6
6002/01/6
6002/€/6
600¢/.2/8
6002/02/8
6002/€1/8
6002/9/8
6002/0€/L
6002/€2/L
6002/91/L
6002/6/L
6002/2/L
6002/52/9
6002/81/9
6002/T1/9
600¢/v/9
6002/8¢/S
6002/12/S
6002/¥1/S
6002/L/S
6002/0€/v
600¢/€2/v
6002/91/v
6002/6/v
6002/2/v
6002/92/¢€
6002/61/¢
6002/21/€
600¢/S/€
6002/9¢/¢
600¢/61/¢C
6002/C1/T
6002/5/T
6002/62/T
6002/22/1
6002/ST/T
6002/8/1

6002/1/T

s Precip (in) === Q === Q Dry




3.8
34
3.2
3.0
2.8
2.6
2.4

4.0

(u1) le3oy didaud Ajreq

N Q @ ©
o~ N — —

14
1.2
1.0
0.4

2

- 0.8
0.6
0

- 0.0

).
\J).

)
!

0T0z/1€/TT
otoz/ve/Tt

0T0Z/LT/TT

=

0T0Z/0T/TT

0toz/€/TT

0T0Z/9¢/11

0T0Z/6T/11

0T0Z/TT/1T

) 010Z/S/TT

0toz/62/0T

0T0Z/TZ/0T

r 4

14 OO0

&

U,F“JJBU. LT A4 \“QJ

10tdl. 1,950
Rvnascsed: 220 (117 QY

-
-

0T0Z/ST/0T

0T0Z/8/01

0T0Z/1/01

0T0Z/v7t/6

= 0T0?/L1/6

010Z/01/6

0T0z/€/6

0t0z/L2/8

0T0Z/02/8

0TOZ/€1/8

0T02/9/8

010Z/0€/L

0T0Z/€T/L

'

0T0Z/9T/L

£

I'\dill medasurea di

1
. !
Impacted parts of1

Pease likely
system

D
D

Figure 4 - 2010 Flow and Precipitation Data

0T0Z/6/L

0T0z/?/L

*
%WPVVL: T

B Precip (in) == Q =#4=DryQ

010Z/52/9

0T0Z/81/9

0T0Z/T1/9

|
|

010Z/%/9

010Z/82/S

< 0T0Z/12/S

0T0Z/vT/S

0T0Z/L/S

0T0Z/0€/V

otoz/€e/v

0T0Z/91/v

0toz/6/v

nd

0t0Z/7/v

0T0Z/92/¢€

0T0Z/6T/€

0t0Z/T1/€

0Toz/s/s

- 0T0Z/92/t

- 0TO0Z/61/C
oroz/ci/c
0102/5/t

mEPEC 0T0Z/62/1

0toz/Te/1

0T0Z/ST/1

0T0Z/8/1

20.0
19.0
18.0
17.0
16.0
15.0
14.0
13.0
12.0

.ﬁw\

_ = 0T0Z/T/1
o
[Fp}

O. O. O. O. O. O.
— S o o0 ~ ©
— —

(aon) moj4 aSesany Ajlea

4.0
3.0
2.0
1.0
0.0




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
1/1/2008| 6.705 0.59 37 6.705
1/2/2008| 6.875 0.00 31 6.875
1/3/2008| 5.995 0.00 12 5.995
1/4/2008| 5.523 0.00 25 5.523
1/5/2008| 5.035 0.00 34 5.035
1/6/2008| 4.812 0.18 39 4,812
1/7/2008| 4.972 0.04 48 4,972
1/8/2008| 5.214 0.00 60 5.214
1/9/2008| 7.399 0.07 59 7.399
1/10/2008| 7.918 0.00 47 7.918
1/11/2008| 12.777 0.99 5 41 12.777
1/12/2008| 10.603 0.01 4 47 10.603
1/13/2008( 8.320 0.00 41 8.32
1/14/2008| 7.343 0.00 9 37 7.343
1/15/2008| 6.729 0.07 12 33 6.729
1/16/2008| 6.069 0.00 31 6.069
1/17/2008| 5.678 0.00 33 5.678
1/18/2008| 10.639 0.64 41 10.639
1/19/2008| 7.992 0.00 7.992
1/20/2008| 6.746 0.89 6.746
1/21/2008| 5.984 0.16 22 5.984
1/22/2008| 5.677 0.00 38 5.677
1/23/2008| 5.324 0.00 34 5.324
1/24/2008| 5.011 0.00 30 5.011
1/25/2008| 4.734 0.05 28 4,734
1/26/2008| 4.427 0.00 31 4,427
1/27/2008| 4.272 0.04 7 32 4,272
1/28/2008| 4.293 0.01 8 38 4.293
1/29/2008| 4.275 0.00 37 4.275
1/30/2008| 4.463 0.24 48 4.463
1/31/2008| 4.059 0.00 34 4.059
2/1/2008| 7.523 1.05 41 7.523
2/2/2008| 9.244 0.06 47 9.244
2/3/2008| 6.102 0.00 40 6.102
2/4/2008| 5.646 0.00 40 5.646
2/5/2008| 8.527 0.66 1 37 8.527
2/6/2008| 12.043 0.84 39 12.043
2/7/2008| 11.266 0.00 2 32 11.266
2/8/2008| 8.574 0.00 3 28 8.574
2/9/2008| 7.344 0.02 4 33 7.344
2/10/2008| 7.450 0.57 5 36 7.45
2/11/2008| 6.484 0.00 3 22 6.484
2/12/2008| 5.843 0.00 3 25 5.843

Page 1 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
2/13/2008| 11.807 2.29 8 36 11.807
2/14/2008| 14.353 0.00 6 36 14.353
2/15/2008| 9.787 0.00 42 9.787
2/16/2008| 8.055 0.00 25 8.055
2/17/2008| 7.082 0.04 37 7.082
2/18/2008| 13.557 0.36 5 57 13.557
2/19/2008| 11.665 0.00 1 43 11.665
2/20/2008| 9.095 0.00 30 9.095
2/21/2008| 7.582 0.00 27 7.582
2/22/2008| 6.772 0.00 28 6.772
2/23/2008| 6.276 0.01 6 32 6.276
2/24/2008| 5.683 0.07 4 38 5.683
2/25/2008| 5.488 0.06 39 5.488
2/26/2008| 5.365 0.09 37 5.365
2/27/2008| 7.984 0.59 4 37 7.984
2/28/2008| 6.127 0.02 6 26 6.127
2/29/2008| 5.558 0.01 25 5.558
3/1/2008| 6.782 0.42 7 36 6.782
3/2/2008| 5.862 0.00 36 5.862
3/3/2008| 5.634 0.00 43 5.634
3/4/2008| 8.796 0.34 54 8.796
3/5/2008| 14.460 0.54 2 42 14.46
3/6/2008| 10.365 0.00 1 39 10.365
3/7/2008| 8.831 0.12 39 8.831
3/8/2008| 14.892 1.51 1 39 14.892
3/9/2008| 15.511 1.26 0 42 15.511
3/10/2008| 10.887 0.00 33 10.887
3/11/2008| 8.976 0.00 8.976
3/12/2008| 8.962 0.35 36 8.962
3/13/2008| 7.646 0.00 7.646
3/14/2008| 7.037 0.15 48 7.037
3/15/2008| 9.181 0.28 38 9.181
3/16/2008| 7.734 0.01 38 7.734
3/17/2008| 7.062 0.00 44 7.062
3/18/2008| 6.705 0.00 41 6.705
3/19/2008| 7.910 0.68 39 7.91
3/20/2008| 12.779 0.89 0 41 12.779
3/21/2008| 8.891 0.00 36 8.891
3/22/2008| 7.388 0.52 42 7.388
3/23/2008| 6.475 0.08 40 6.475
3/24/2008| 6.216 0.00 39 6.216
3/25/2008| 5.805 0.00 34 5.805
3/26/2008| 5.510 0.01 55 5.51

Page 2 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
3/27/2008| 5.253 0.00 52 5.253
3/28/2008| 6.526 0.06 39 6.526
3/29/2008| 6.166 0.01 3 6.166
3/30/2008| 5.902 0.25 5.902
3/31/2008| 6.457 0.25 39 6.457
4/1/2008| 6.799 0.10 0 64 6.799
4/2/2008| 6.646 0.00 0 47 6.646
4/3/2008| 6.005 0.00 53 6.005
4/4/2008| 7.825 0.47 0 41 7.825
4/5/2008| 7.863 0.20 53 7.863
4/6/2008| 6.719 0.00 41 6.719
4/7/2008| 6.366 0.00 45 6.366
4/8/2008| 5.905 0.00 47 5.905
4/9/2008| 5.618 0.00 49 5.618
4/10/2008| 5.320 0.00 5.32
4/11/2008| 5.116 0.05 5.116
4/12/2008| 6.085 0.30 0 6.085
4/13/2008| 4.995 0.07 4,995
4/14/2008| 4.819 0.00 4,819
4/15/2008| 4.612 0.00 4,612
4/16/2008| 4.497 0.00 4,497
4/17/2008| 4.421 0.00 4,421
4/18/2008| 4.380 0.00 4,38
4/19/2008| 4.155 0.00 4,155
4/20/2008| 4.039 0.00 4,039
4/21/2008| 4.051 0.00 4.051
4/22/2008| 3.994 0.00 3.994
4/23/2008| 3.964 0.00 3.964
4/24/2008| 3.902 0.01 3.902
4/25/2008| 3.829 0.00 3.829
4/26/2008| 3.616 0.00 3.616
4/27/2008| 3.465 0.04 3.465
4/28/2008| 6.820 1.27 6.82
4/29/2008| 11.856 1.48 0 11.856
4/30/2008| 7.654 0.07 7.654
5/1/2008| 6.148 0.00 56 6.148
5/2/2008| 5.546 0.00 49 5.546
5/3/2008| 5.172 0.05 46 5.172
5/4/2008| 7.564 0.60 49 7.564
5/5/2008| 6.145 0.00 64 6.145
5/6/2008| 5.734 0.00 67 5.734
5/7/2008| 5.447 0.00 72 5.447
5/8/2008| 5.254 0.04 78 5.254

Page 3 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
5/9/2008| 4.883 0.00 57 4.883
5/10/2008| 4.661 0.00 59 4.661
5/11/2008| 4.467 0.00 59 4,467
5/12/2008| 4.455 0.00 51 4.455
5/13/2008| 4.264 0.00 69 4,264
5/14/2008| 4.120 0.00 63 4,12
5/15/2008| 3.978 0.00 67 3.978
5/16/2008| 4.028 0.02 62 4.028
5/17/2008| 3.972 0.09 66 3.972
5/18/2008| 3.780 0.00 69 3.78
5/19/2008| 3.826 0.00 59 3.826
5/20/2008| 3.682 0.00 67 3.682
5/21/2008| 3.660 0.02 64 3.66
5/22/2008| 3.607 0.00 60 3.607
5/23/2008| 3.553 0.17 71 3.553
5/24/2008| 3.348 0.00 70 3.348
5/25/2008( 3.181 0.00 72 3.181
5/26/2008| 3.177 0.00 82 3.177
5/27/2008| 3.886 0.23 83 3.886
5/28/2008( 3.241 0.00 67 3.241
5/29/2008( 3.214 0.00 78 3.214
5/30/2008 3.172 0.00 58 3.172
5/31/2008 3.909 0.31 70 3.909
6/1/2008| 3.194 0.00 78 3.194
6/2/2008| 3.276 0.00 75 3.276
6/3/2008| 3.300 0.00 82 3.3
6/4/2008| 4.436 0.46 60 4,436
6/5/2008| 3.708 0.02 63 3.708
6/6/2008| 5.078 0.49 56 5.078
6/7/2008| 3.616 0.00 84 3.616
6/8/2008| 3.457 0.00 92 3.457
6/9/2008| 3.532 0.01 84 3.532
6/10/2008| 3.488 0.29 90 3.488
6/11/2008| 5.057 0.33 83 5.057
6/12/2008| 3.368 0.00 78 3.368
6/13/2008| 3.211 0.00 81 3.211
6/14/2008| 3.324 0.64 72 3.324
6/15/2008| 11.151 1.97 59 11.151
6/16/2008| 4.998 0.09 65 4,998
6/17/2008| 4.708 0.08 77 4.708
6/18/2008| 4.174 0.01 70 4,174
6/19/2008| 3.912 0.00 72 3.912
6/20/2008| 4.860 0.23 71 4.86

Page 4 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
6/21/2008| 3.851 0.00 74 3.851
6/22/2008| 4.134 0.30 78 4.134
6/23/2008| 7.271 1.43 70 7.271
6/24/2008| 6.168 0.03 79 6.168
6/25/2008| 4.908 0.00 81 4,908
6/26/2008| 4.559 0.02 78 4,559
6/27/2008| 4.370 0.01 84 4,37
6/28/2008| 3.648 0.03 64 3.648
6/29/2008| 4.047 0.07 71 4,047
6/30/2008| 4.097 0.03 85 4,097
7/1/2008| 4.203 0.19 83 4.203
7/2/2008| 3.917 0.00 82 3.917
7/13/2008| 4.470 0.29 87 4.47
714/2008| 4.203 0.18 73 4.203
7/5/2008| 3.713 0.00 71 3.713
7/6/2008| 3.598 0.00 79 3.598
7/7/2008| 3.667 0.00 86 3.667
7/8/2008| 3.568 0.00 90 3.568
7/9/2008| 4.155 0.30 91 4,155
7/10/2008| 3.455 0.00 82 3.455
7/11/2008| 3.515 0.00 78 3.515
7/12/2008| 3.136 0.00 75 3.136
7/13/2008( 3.098 0.00 85 3.098
7/14/2008( 3.194 0.00 80 3.194
7/15/2008| 3.124 0.00 85 3.124
7/16/2008 3.093 0.00 84 3.093
7/17/2008( 3.081 0.00 84 3.081
7/18/2008| 5.906 1.85 85 5.906
7/19/2008| 6.606 0.35 90 6.606
7/20/2008| 5.417 2.31 74 5.417
7/21/2008| 9.318 0.04 73 9.318
7/22/2008| 5.410 0.00 75 5.41
7/23/2008| 7.083 1.16 70 7.083
7/24/2008| 13.347 2.14 79 13.347
7/25/2008| 12.352 0.00 79 12.352
7/26/2008| 7.499 0.00 83 7.499
7/27/2008| 7.093 0.52 80 7.093
7/28/2008| 6.032 0.00 83 6.032
7/29/2008| 5.384 0.00 83 5.384
7/30/2008| 4.948 0.00 81 4,948
7/31/2008| 6.964 1.03 81 6.964
8/1/2008| 5.565 0.18 78 5.565
8/2/2008| 5.654 0.16 72 5.654

Page 5 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
8/3/2008| 5.296 0.06 76 5.296
8/4/2008| 5.000 0.00 80 5
8/5/2008| 4.654 0.00 69 4,654
8/6/2008| 7.574 0.98 65 7.574
8/7/2008| 5.563 0.00 69 5.563
8/8/2008| 5.924 0.43 72 5.924
8/9/2008| 4.926 0.00 76 4,926
8/10/2008| 4.557 0.00 75 4,557
8/11/2008| 4.817 0.39 67 4,817
8/12/2008| 6.715 0.42 72 6.715
8/13/2008| 4.968 0.00 78 4,968
8/14/2008| 4.596 0.00 76 4,596
8/15/2008| 4.388 0.03 76 4,388
8/16/2008| 4.396 0.13 76 4.396
8/17/2008| 4.099 0.00 82 4,099
8/18/2008| 4.096 0.00 85 4.096
8/19/2008| 3.937 0.01 72 3.937
8/20/2008| 3.787 0.00 74 3.787
8/21/2008| 3.454 0.00 79 3.454
8/22/2008| 3.584 0.00 81 3.584
8/23/2008| 3.397 0.00 80 3.397
8/24/2008| 3.757 0.00 74 3.757
8/25/2008| 3.879 0.00 84 3.879
8/26/2008| 3.291 0.00 74 3.291
8/27/2008| 3.362 0.00 77 3.362
8/28/2008| 3.278 0.00 74 3.278
8/29/2008( 3.231 0.00 73 3.231
8/30/2008 3.067 0.00 81 3.067
8/31/2008| 2.950 0.00 80 2.95
9/1/2008| 2.885 0.00 84 2.885
9/2/2008| 3.143 0.00 78 3.143
9/3/2008| 3.131 0.00 75 3.131
9/4/2008| 3.117 0.00 87 3.117
9/5/2008| 2.973 0.00 77 2.973
9/6/2008| 5.381 5.61 77 5.381
9/7/2008| 10.495 1.32 76 10.495
9/8/2008| 7.762 0.00 77 7.762
9/9/2008| 7.845 0.14 72 7.845
9/10/2008| 6.262 0.00 69 6.262
9/11/2008| 5.488 0.00 67 5.488
9/12/2008| 5.258 0.00 65 5.258
9/13/2008| 4.890 0.01 74 4.89
9/14/2008| 5.637 0.36 74 5.637

Page 6 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
9/15/2008| 4.779 0.00 80 4,779
9/16/2008| 4.391 0.00 63 4,391
9/17/2008| 4.159 0.00 66 4,159
9/18/2008| 4.101 0.00 67 4.101
9/19/2008| 4.014 0.00 56 4.014
9/20/2008| 3.766 0.00 63 3.766
9/21/2008| 3.677 0.15 74 3.677
9/22/2008| 4.046 0.01 60 4.046
9/23/2008| 3.117 0.00 60 3.117
9/24/2008| 3.686 0.00 65 3.686
9/25/2008| 3.824 0.00 65 3.824
9/26/2008| 9.557 3.58 63 9.557
9/27/2008| 19.021 0.89 67 19.021
9/28/2008| 17.656 0.52 67 17.656
9/29/2008| 13.670 0.11 71 13.67
9/30/2008| 10.313 0.12 62 10.313
10/1/2008| 9.310 0.02 62 9.31
10/2/2008| 8.139 0.09 62 8.139
10/3/2008| 7.066 0.00 60 7.066
10/4/2008| 6.242 0.00 59 6.242
10/5/2008| 5.890 0.11 61 5.89
10/6/2008| 5.749 0.00 56 5.749
10/7/2008| 5.476 0.00 66 5.476
10/8/2008| 5.178 0.00 68 5.178
10/9/2008| 6.054 0.33 73 6.054
10/10/2008| 4.964 0.00 70 4,964
10/11/2008| 4.681 0.00 68 4,681
10/12/2008| 4.597 0.00 67 4,597
10/13/2008( 4.705 0.00 60 4,705
10/14/2008| 4.602 0.00 63 4.602
10/15/2008| 4.529 0.00 60 4,529
10/16/2008| 4.862 0.13 63 4.862
10/17/2008| 4.524 0.00 60 4,524
10/18/2008( 4.307 0.00 53 4,307
10/19/2008( 4.217 0.00 48 4,217
10/20/2008| 4.227 0.00 59 4,227
10/21/2008| 4.534 0.25 59 4,534
10/22/2008| 5.001 0.21 46 5.001
10/23/2008( 4.230 0.00 50 4,23
10/24/2008| 4.097 0.00 59 4.097
10/25/2008( 4.034 0.08 57 4,034
10/26/2008| 10.949 1.49 65 10.949
10/27/2008| 5.808 0.00 64 5.808

Page 7 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
10/28/2008| 6.614 0.33 54 6.614
10/29/2008| 5.446 0.00 44 5.446
10/30/2008( 4.973 0.00 44 4,973
10/31/2008| 4.797 0.00 61 4.797
11/1/2008| 4.576 0.00 55 4,576
11/2/2008| 4.426 0.00 45 4,426
11/3/2008| 4.401 0.00 48 4,401
11/4/2008| 4.321 0.00 62 4,321
11/5/2008| 4.263 0.00 62 4,263
11/6/2008| 5.094 0.25 59 5.094
11/7/2008| 4.592 0.04 60 4,592
11/8/2008| 4.749 0.14 60 4,749
11/9/2008| 4.478 0.01 57 4,478
11/10/2008| 4.302 0.00 51 4,302
11/11/2008| 4.258 0.00 46 4.258
11/12/2008( 4.207 0.00 47 4.207
11/13/2008| 4.399 0.16 49 4,399
11/14/2008| 5.843 0.37 55 5.843
11/15/2008| 5.575 0.21 66 5.575
11/16/2008| 6.052 0.17 64 6.052
11/17/2008| 5.018 0.00 46 5.018
11/18/2008| 4.918 0.00 39 4,918
11/19/2008| 4.768 0.00 33 4,768
11/20/2008| 4.617 0.00 32 4.617
11/21/2008| 4.414 0.00 33 4.414
11/22/2008| 4.191 0.00 28 4,191
11/23/2008| 4.068 0.00 31 4.068
11/24/2008| 4.048 0.01 42 4.048
11/25/2008( 10.497 1.00 0 52 10.497
11/26/2008| 6.938 0.00 44 6.938
11/27/2008| 5.684 0.00 45 5.684
11/28/2008| 6.128 0.23 43 6.128
11/29/2008| 5.476 0.00 0 44 5.476
11/30/2008| 7.807 0.56 43 7.807
12/1/2008| 10.331 0.13 0 45 10.331
12/2/2008| 7.494 0.00 47 7.494
12/3/2008| 6.739 0.00 43 6.739
12/4/2008| 6.213 0.00 48 6.213
12/5/2008| 5.735 0.00 38 5.735
12/6/2008| 5.436 0.00 34 5.436
12/7/2008| 5.275 0.00 33 5.275
12/8/2008| 4.969 0.00 19 4,969
12/9/2008| 4.900 0.02 51 4.9

Page 8 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
12/10/2008| 7.223 0.63 61 7.223
12/11/2008| 8.235 0.56 0 37 8.235
12/12/2008| 18.963 1.57 36 18.963
12/13/2008| 12.924 0.00 27 12.924
12/14/2008( 9.938 0.00 38 9.938
12/15/2008| 8.620 0.00 62 8.62
12/16/2008| 7.753 0.05 0 61 7.753
12/17/2008| 7.184 0.30 3 28 7.184
12/18/2008| 6.668 0.12 4 36 6.668
12/19/2008| 6.315 0.00 26 6.315
12/20/2008| 6.989 0.02 13 15 6.989
12/21/2008| 5.721 0.02 24 5.721
12/22/2008| 5.484 0.00 12 25 5.484
12/23/2008| 5.356 0.00 25 5.356
12/24/2008| 5.831 0.25 50 5.831
12/25/2008| 10.517 0.05 51 10.517
12/26/2008| 7.962 0.00 33 7.962
12/27/2008| 7.563 0.01 6 41 7.563
12/28/2008| 11.446 0.00 4 58 11.446
12/29/2008| 12.380 0.00 44 12.38
12/30/2008| 10.189 0.05 1 39 10.189
12/31/2008| 8.751 0.09 22 8.751
1/1/2009| 7.301 0.00 13 7.301
1/2/2009| 6.828 0.00 27 6.828
1/3/2009| 6.325 0.00 29 6.325
1/4/2009| 5.923 0.00 33 5.923
1/5/2009| 5.801 0.04 1 37 5.801
1/6/2009| 5.527 0.00 33 5.527
1/7/2009| 6.185 0.65 36 6.185
1/8/2009| 6.043 0.04 35 6.043
1/9/2009| 5.593 0.00 26 5.593
1/10/2009| 5.326 0.00 25 5.326
1/11/2009| 5.358 0.02 24 5.358
1/12/2009| 5.269 0.00 10 27 5.269
1/13/2009( 5.147 0.05 36 5.147
1/14/2009( 5.047 0.00 31 5.047
1/15/2009| 4.843 0.00 15 4,843
1/16/2009| 4.662 0.00 16 4.662
1/17/2009| 4.585 0.00 18 4,585
1/18/2009| 4.467 0.21 22 4.467
1/19/2009| 4.686 0.13 17 30 4.686
1/20/2009| 4.466 0.00 28 4,466
1/21/2009| 4.437 0.00 24 4,437

Page 9 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
1/22/2009| 4.342 0.00 35 4,342
1/23/2009| 4.282 0.03 35 4,282
1/24/2009| 4.284 0.00 39 4.284
1/25/2009| 4.156 0.00 24
1/26/2009| 4.166 0.00 22 4,166
1/27/2009| 4.115 0.00 26 4,115
1/28/2009| 4.280 0.88 35 4,28
1/29/2009| 4.363 0.00 16 33 4.363
1/30/2009| 4.095 0.00 36 4.095
1/31/2009| 4.370 0.00 27 4.37
2/1/2009| 4.670 0.00 33 4.67
2/2/2009| 4.870 0.00 40 4.87
2/3/2009| 4.610 0.04 35 4,61
2/4/2009| 4.360 0.00 16 24 4.36
2/5/2009| 4.234 0.00 15 4,234
2/6/2009| 4.222 0.00 27 4,222
2/7/2009( 4.162 0.00 41 4,162
2/8/2009| 5.218 0.00 50 5.218
2/9/2009| 4.792 0.00 31 4,792
2/10/2009( 4.713 0.00 33 4,713
2/11/2009( 5.223 0.00 55 5.223
2/12/2009( 8.719 0.30 46 8.719
2/13/2009( 8.262 0.00 40 8.262
2/14/2009( 7.099 0.00 38 7.099
2/15/2009( 6.515 0.00 37 6.515
2/16/2009| 6.339 0.00 36 6.339
2/17/2009( 6.038 0.00 35 6.038
2/18/2009( 5.942 0.17 35 5.942
2/19/2009( 11.080 0.50 39 11.08
2/20/2009( 8.331 0.00 28 8.331
2/21/2009| 7.252 0.00 35 7.252
2/22/2009| 10.403 0.99 39 10.403
2/23/2009| 11.486 0.00 10 31 11.486
2/24/2009| 9.065 0.00 31 9.065
2/25/2009| 7.960 0.00 34 7.96
2/26/2009| 7.374 0.00 44 7.374
2/27/2009 8.599 0.12 57 8.599
2/28/2009| 11.756 0.02 5 49 11.756
3/1/2009| 9.880 0.06 23 9.88
3/2/2009| 8.572 0.24 15 24 8.572
3/3/2009| 7.712 0.00 26 7.712
3/4/2009| 7.113 0.00 29 7.113
3/5/2009| 6.790 0.00 38 6.79

Page 10 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
3/6/2009| 6.828 0.00 48 6.828
3/7/2009| 7.894 0.08 56 7.894
3/8/2009( 11.013 0.08 54 11.013
3/9/2009| 10.777 0.12 2 39 10.777
3/10/2009| 9.962 0.04 43 9.962
3/11/2009| 12.371 0.34 50 12.371
3/12/2009| 10.862 0.00 37 10.862
3/13/2009| 9.494 0.00 32 9.494
3/14/2009| 8.597 0.00 51 8.597
3/15/2009( 8.071 0.00 51 8.071
3/16/2009| 7.768 0.00 37 7.768
3/17/2009| 7.422 0.00 43 7.422
3/18/2009| 7.342 0.00 61 7.342
3/19/2009| 7.398 0.00 48 7.398
3/20/2009| 7.042 0.00 37 7.042
3/21/2009| 6.581 0.00 40 6.581
3/22/2009| 6.330 0.00 47 6.33
3/23/2009| 6.151 0.00 31 6.151
3/24/2009| 5.879 0.00 45 5.879
3/25/2009| 5.806 0.00 50 5.806
3/26/2009| 5.805 0.20 49 5.805
3/27/2009| 6.430 0.13 53 6.43
3/28/2009| 5.673 0.00 44 5.673
3/29/2009| 7.494 0.42 0 41 7.494
3/30/2009| 8.018 0.20 43 8.018
3/31/2009| 6.929 0.00 0 50 6.929
4/1/2009| 6.552 0.11 42 6.552
4/2/2009| 6.827 0.07 56 6.827
4/3/2009| 9.817 0.76 48 9.817
4/4/2009| 8.854 0.01 52 8.854
4/5/2009| 7.595 0.00 57 7.595
4/6/2009| 10.417 1.10 47 10.417
4/7/2009| 12.684 0.00 0 50 12.684
4/8/2009]| 9.450 0.00 45 9.45
4/9/2009| 8.128 0.00 59 8.128
4/10/2009| 7.346 0.02 63 7.346
4/11/2009| 7.555 0.24 46 7.555
4/12/2009| 6.590 0.00 0 43 6.59
4/13/2009| 6.317 0.00 53 6.317
4/14/2009]| 6.008 0.00 54 6.008
4/15/2009| 5.775 0.00 41 5.775
4/16/2009| 5.601 0.00 49 5.601
4/17/2009| 5.408 0.00 68 5.408

Page 11 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
4/18/2009| 5.172 0.03 58 5.172
4/19/2009]| 5.031 0.00 52 5.031
4/20/2009| 4.967 0.00 49 4,967
4/21/2009| 13.049 1.53 0 52 13.049
4/22/2009| 9.869 0.27 0 64 9.869
4/23/2009] 9.010 0.08 0 56 9.01
4/24/2009| 7.623 0.00 70 7.623
4/25/2009| 6.939 0.00 87 6.939
4/26/2009| 6.382 0.00 82 6.382
4/27/2009| 6.037 0.00 0 58 6.037
4/28/2009| 5.784 0.00 93 5.784
4/29/2009| 5.478 0.00 58 5.478
4/30/2009| 5.297 0.00 64 5.297
5/1/2009| 5.177 0.03 69 5.177
5/2/2009| 4.932 0.00 68 4,932
5/3/2009| 4.820 0.00 63 4.82
5/4/2009| 4.730 0.00 67 4,73
5/5/2009| 5.791 0.37 52 5.791
5/6/2009| 6.481 0.36 64 6.481
5/7/2009( 10.740 1.15 58 10.74
5/8/2009| 7.134 0.00 74 7.134
5/9/2009| 7.594 0.40 71 7.594
5/10/2009| 6.650 0.00 66 6.65
5/11/2009| 6.042 0.00 58 6.042
5/12/2009| 5.725 0.00 61 5.725
5/13/2009| 5.420 0.00 67 5.42
5/14/2009| 5.560 0.20 61 5.56
5/15/2009| 5.123 0.00 74 5.123
5/16/2009| 4.855 0.00 58 4,855
5/17/2009| 6.361 0.46 64 6.361
5/18/2009| 4.988 0.00 53 4,988
5/19/2009| 4.823 0.00 63 4,823
5/20/2009| 4.586 0.00 74 4,586
5/21/2009| 4.477 0.00 90 4.477
5/22/2009| 4.402 0.00 89 4,402
5/23/2009| 4.203 0.00 65 4,203
5/24/2009( 4.103 0.00 75 4,103
5/25/2009| 4.055 0.00 76 4.055
5/26/2009( 4.086 0.00 56 4.086
5/27/2009( 4.804 0.40 50 4.804
5/28/2009( 6.800 0.62 48 6.8
5/29/2009| 6.023 0.28 59 6.023
5/30/2009| 5.477 0.18 77 5.477

Page 12 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
5/31/2009| 4.848 0.13 76 4.848
6/1/2009| 4.579 0.00 70 4,579
6/2/2009| 4.399 0.00 76 4,399
6/3/2009| 4.186 0.00 73 4,186
6/4/2009| 4.145 0.00 70 4,145
6/5/2009| 4.043 0.00 64 4.043
6/6/2009( 3.903 0.00 66 3.903
6/7/2009| 3.839 0.00 76 3.839
6/8/2009| 3.856 0.00 71 3.856
6/9/2009| 3.946 0.09 58 3.946
6/10/2009| 3.841 0.00 61 3.841
6/11/2009| 3.814 0.21 59 3.814
6/12/2009( 10.570 1.57 77 10.57
6/13/2009| 4.589 0.17 72 4.589
6/14/2009| 6.651 0.43 59 6.651
6/15/2009| 5.152 0.00 61 5.152
6/16/2009| 4.785 0.00 67 4,785
6/17/2009| 4.549 0.00 75 4.549
6/18/2009| 5.098 0.47 63 5.098
6/19/2009| 14.480 1.50 68 14.48
6/20/2009( 7.711 0.00 76 7.711
6/21/2009| 7.334 0.23 66 7.334
6/22/2009| 7.621 0.17 64 7.621
6/23/2009| 6.861 0.12 66 6.861
6/24/2009( 9.221 0.31 68 9.221
6/25/2009| 7.283 0.01 77 7.283
6/26/2009| 6.623 0.01 83 6.623
6/27/2009| 6.126 0.00 6.126
6/28/2009| 6.165 0.37 6.165
6/29/2009| 7.525 0.42 64 7.525
6/30/2009| 7.925 0.16 66 7.925
7/1/2009| 7.022 0.04 60 7.022
7/2/2009( 13.761 1.61 59 13.761
7/3/2009( 13.929 1.29 74 13.929
7/4/2009( 11.853 0.11 78 11.853
7/5/2009( 9.037 0.00 79 9.037
7/6/2009( 7.710 0.00 77 7.71
7/7/2009| 8.348 0.49 60 8.348
7/8/2009| 7.520 0.11 61 7.52
7/9/2009( 6.800 0.00 68 6.8
7/10/2009| 6.723 0.00 76 6.723
7/11/2009| 5.787 0.03 77 5.787
7/12/2009| 5.893 0.16 80 5.893

Page 13 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
7/13/2009| 5.498 0.00 77 5.498
7/14/2009| 5.068 0.00 73 5.068
7/15/2009| 4.898 0.00 79 4,898
7/16/2009( 4.801 0.00 79 4,801
7/17/2009( 4.772 0.01 80 4,772
7/18/2009| 5.746 0.38 80 5.746
7/19/2009( 4.487 0.00 80 4,487
7/20/2009| 4.516 0.00 78 4516
7/21/2009( 6.017 0.52 66 6.017
7/22/2009| 5.678 0.13 75 5.678
7/23/2009( 4.975 0.10 70 4,975
7/24/2009| 18.039 2.85 67 18.039
7/25/2009| 12.053 0.00 80 12.053
7/26/2009( 8.845 0.00 82 8.845
7/27/2009( 8.164 0.19 85 8.164
7/28/2009| 6.966 0.00 87 6.966
7/29/2009( 6.375 0.01 85 6.375
7/30/2009| 6.048 0.04 84 6.048
7/31/2009( 9.860 0.92 79 9.86
8/1/2009| 7.159 0.00 82 7.159
8/2/2009| 6.330 0.00 74 6.33
8/3/2009| 5.986 0.00 83 5.986
8/4/2009| 5.664 0.00 82 5.664
8/5/2009| 5.446 0.04 86 5.446
8/6/2009| 5.044 0.00 77 5.044
8/7/2009| 4.879 0.00 78 4.879
8/8/2009| 4.553 0.00 74 4,553
8/9/2009| 4.384 0.00 77 4,384
8/10/2009| 4.495 0.00 87 4,495
8/11/2009| 6.513 0.70 79 6.513
8/12/2009| 4.622 0.00 73 4,622
8/13/2009| 4.555 0.00 70 4,555
8/14/2009| 4.475 0.00 82 4,475
8/15/2009| 4.274 0.00 89 4,274
8/16/2009| 4.076 0.00 88 4,076
8/17/2009| 4.239 0.00 90 4,239
8/18/2009| 4.140 0.00 93 4,14
8/19/2009| 4.097 0.00 90 4,097
8/20/2009| 4.149 0.00 80 4,149
8/21/2009| 5.492 0.38 89 5.492
8/22/2009| 4.498 0.19 82 4,498
8/23/2009| 4.636 0.26 86 4.636
8/24/2009| 4.490 0.15 81 4,49

Page 14 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
8/25/2009( 4.057 0.00 79 4,057
8/26/2009| 3.951 0.00 85 3.951
8/27/2009| 3.751 0.00 74 3.751
8/28/2009| 3.641 0.13 68 3.641
8/29/2009| 13.769 2.02 59 13.769
8/30/2009| 6.003 0.00 71 6.003
8/31/2009| 5.112 0.00 71 5.112
9/1/2009| 4.240 0.00 72 4.24
9/2/2009| 4.734 0.00 76 4,734
9/3/2009| 4.111 0.00 78 4,111
9/4/2009| 4.287 0.00 77 4,287
9/5/2009| 3.997 0.00 80 3.997
9/6/2009| 3.861 0.00 65 3.861
9/7/2009| 3.810 0.00 68 3.81
9/8/2009| 3.871 0.00 77 3.871
9/9/2009| 3.768 0.00 70 3.768
9/10/2009| 3.799 0.00 64 3.799
9/11/2009| 3.762 0.01 62 3.762
9/12/2009| 5.835 0.64 62 5.835
9/13/2009| 4.662 0.00 79 4.662
9/14/2009| 3.962 0.00 74 3.962
9/15/2009| 3.758 0.00 75 3.758
9/16/2009| 3.769 0.00 61 3.769
9/17/2009| 3.509 0.00 61 3.509
9/18/2009| 3.360 0.03 72 3.36
9/19/2009| 3.110 0.00 63 3.11
9/20/2009| 3.039 0.00 73 3.039
9/21/2009| 3.046 0.00 70 3.046
9/22/2009| 2.981 0.01 74 2.981
9/23/2009| 3.024 0.00 82 3.024
9/24/2009| 3.261 0.00 77 3.261
9/25/2009| 3.352 0.00 65 3.352
9/26/2009| 3.319 0.00 59 3.319
9/27/2009| 4.059 0.33 64 4.059
9/28/2009| 4.602 0.61 74 4.602
9/29/2009| 4.699 0.09 68 4.699
9/30/2009| 3.500 0.00 60 3.5
10/1/2009| 3.479 0.00 54 3.479
10/2/2009| 3.395 0.00 59 3.395
10/3/2009| 5.467 0.75 62 5.467
10/4/2009| 3.773 0.00 65 3.773
10/5/2009| 3.805 0.00 65 3.805
10/6/2009| 3.660 0.00 65 3.66

Page 15 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
10/7/2009| 7.700 0.94 66 7.7
10/8/2009| 4.163 0.00 61 4.163
10/9/2009| 4.003 0.04 60 4.003
10/10/2009( 3.986 0.07 64 3.986
10/11/2009( 3.663 0.00 58 3.663
10/12/2009( 3.603 0.00 55 3.603
10/13/2009( 4.256 0.24 50 4.256
10/14/2009| 3.765 0.00 51 3.765
10/15/2009( 3.689 0.00 42 3.689
10/16/2009( 3.909 0.00 45 3.909
10/17/2009( 3.744 0.00 50 3.744
10/18/2009| 5.226 0.49 41 5.226
10/19/2009( 4.235 0.00 56 4,235
10/20/2009| 3.465 0.00 63 3.465
10/21/2009( 3.360 0.00 65 3.36
10/22/2009( 3.405 0.03 56 3.405
10/23/2009( 3.461 0.00 46 3.461
10/24/2009| 6.386 0.93 64 6.386
10/25/2009( 5.348 0.00 63 5.348
10/26/2009( 4.232 0.00 59 4,232
10/27/2009( 4.219 0.02 52 4,219
10/28/2009| 7.498 0.65 48 7.498
10/29/2009( 5.344 0.00 51 5.344
10/30/2009| 4.746 0.00 53 4,746
10/31/2009( 4.634 0.06 73 4,634
11/1/2009| 4.266 0.00 60 4.266
11/2/2009| 4.312 0.00 50 4,312
11/3/2009| 4.256 0.00 56 4,256
11/4/2009| 4.092 0.00 49 4,092
11/5/2009| 4.173 0.00 45 4,173
11/6/2009| 4.112 0.00 47 4,112
11/7/2009| 3.855 0.00 48 3.855
11/8/2009| 3.758 0.00 66 3.758
11/9/2009| 3.695 0.00 69 3.695
11/10/2009| 3.648 0.00 65 3.648
11/11/2009| 3.668 0.00 50 3.668
11/12/2009( 3.564 0.00 50 3.564
11/13/2009| 3.571 0.00 49 3.571
11/14/2009| 11.945 2.73 0 54 11.945
11/15/2009| 13.883 0.07 0 61 13.883
11/16/2009| 8.231 0.00 57 8.231
11/17/2009| 6.686 0.00 50 6.686
11/18/2009| 6.027 0.00 52 6.027

Page 16 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
11/19/2009( 5.605 0.00 60 5.605
11/20/2009( 6.012 0.17 64 6.012
11/21/2009( 5.132 0.00 59 5.132
11/22/2009( 4.843 0.00 48 4.843
11/23/2009( 4.718 0.00 47 4,718
11/24/2009| 4.674 0.01 0 50 4.674
11/25/2009( 4.574 0.05 47 4574
11/26/2009( 4.176 0.02 0 47 4.176
11/27/2009( 11.280 1.12 45 11.28
11/28/2009( 8.173 0.02 0 49 8.173
11/29/2009( 6.637 0.00 0 53 6.637
11/30/2009| 6.442 0.08 48 6.442
12/1/2009( 5.853 0.00 42 5.853
12/2/2009| 5.470 0.03 50 5.47
12/3/2009| 12.116 1.02 68 12.116
12/4/2009( 7.931 0.00 53 7.931
12/5/2009( 7.096 0.18 41 7.096
12/6/2009( 7.334 0.09 35 7.334
12/7/2009( 6.418 0.00 4 34 6.418
12/8/2009( 6.087 0.00 2 38 6.087
12/9/2009| 14.324 1.52 0 45 14.324
12/10/2009| 13.225 0.00 0 42 13.225
12/11/2009( 9.243 0.00 0 28 9.243
12/12/2009| 7.664 0.00 0 31 7.664
12/13/2009( 9.865 0.69 41 9.865
12/14/2009( 8.737 0.00 42 8.737
12/15/2009( 7.629 0.00 46 7.629
12/16/2009( 7.001 0.00 35 7.001
12/17/2009( 6.427 0.00 19 6.427
12/18/2009( 5.993 0.00 26 5.993
12/19/2009( 5.748 0.00 29 5.748
12/20/2009| 5.547 0.05 5 24 5.547
12/21/2009( 5.342 0.01 5 29 5.342
12/22/2009( 5.117 0.00 5 29 5.117
12/23/2009( 4.914 0.00 4 22 4,914
12/24/2009( 4.803 0.00 3 44 4.803
12/25/2009( 4.048 0.00 3 34 4,048
12/26/2009| 4.379 0.04 4 43 4.379
12/27/2009 9.526 0.54 0 50 9.526
12/28/2009( 6.614 0.11 0 41 6.614
12/29/2009( 5.940 0.00 0 29 5.94
12/30/2009| 5.539 0.00 0 24 5.539
12/31/2009( 5.339 0.05 1 28 5.339

Page 17 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
1/1/2010| 5.160 0.04 1 33 5.16
1/2/2010| 5.338 0.10 5 27 5.338
1/3/2010| 5.161 0.01 8 32 5.161
1/4/2010| 5.039 0.00 7 32 5.039
1/5/2010| 4.816 0.00 7 33 4,816
1/6/2010| 4.596 0.00 6 32 4,596
1/7/2010| 4.455 0.00 5 36 4,455
1/8/2010| 4.340 0.00 5 25 4.34
1/9/2010| 4.121 0.00 5 23 4,121
1/10/2010f 4.051 0.00 4 26 4.051
1/11/2010( 4.143 0.00 4 33 4,143
1/12/2010( 4.021 0.00 4 28 4.021
1/13/2010 3.986 0.00 3 27 3.986
1/14/2010( 3.950 0.00 3 32 3.95
1/15/2010( 4.029 0.00 2 43 4.029
1/16/2010 3.796 0.00 2 47 3.796
1/17/2010( 4.250 0.17 2 38 4.25
1/18/2010| 5.148 0.22 5 33 5.148
1/19/2010| 4.615 0.39 8 32 4.615
1/20/2010| 4.641 0.05 34 4.641
1/21/2010| 4.543 0.00 10 35 4,543
1/22/2010| 4.369 0.00 10 34 4.369
1/23/2010| 4.153 0.00 10 34 4,153
1/24/2010| 4.103 0.05 9 38 4.103
1/25/2010| 11.472 0.78 2 51 11.472
1/26/2010| 11.421 0.00 0 46 11.421
1/27/2010| 8.179 0.00 0 44 8.179
1/28/2010| 7.164 0.00 0 35 7.164
1/29/2010| 6.321 0.00 0 18 6.321
1/30/2010| 5.760 0.00 0 22 5.76
1/31/2010| 5.592 0.00 0 28 5.592
2/1/2010f 5.297 0.00 0 34 5.297
2/2/2010| 5.024 0.00 0 31 5.024
2/3/2010| 4.862 0.00 0 31 4,862
2/4/2010 4.639 0.00 0 30 4,639
2/5/2010| 4.429 0.00 0 33 4,429
2/6/2010( 4.353 0.00 0 24 4,353
2/7/2010 4.197 0.00 0 30 4,197
2/8/2010( 4.126 0.00 0 31 4,126
2/9/2010| 4.054 0.00 0 41 4.054
2/10/2010| 4.176 0.00 0 34 4,176
2/11/2010( 4.169 0.00 0 42 4,169
2/12/2010 3.990 0.00 0 39 3.99

Page 18 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
2/13/2010( 4.089 0.00 0 39 4,089
2/14/2010| 4.003 0.00 0 38 4.003
2/15/2010| 3.915 0.00 0 42 3.915
2/16/2010| 3.923 0.06 6 36 3.923
2/17/2010| 4.084 0.13 8 37 4.084
2/18/2010| 4.433 0.18 6 45 4.433
2/19/2010( 4.237 0.00 4 39 4,237
2/20/2010| 4.051 0.00 3 47 4.051
2/21/2010| 3.984 0.00 2 38 3.984
2/22/2010| 4.039 0.00 0 45 4.039
2/23/2010( 4.013 0.00 0 38 4,013
2/24/2010( 11.262 1.04 0 41 11.262
2/25/2010( 17.804 1.55 0 43 17.804
2/26/2010| 19.966 0.24 0 43 19.966
2/27/2010f 16.772 0.33 1 37 16.772
2/28/2010f 13.095 0.00 0 38 13.095
3/1/2010( 14.824 0.15 0 48 14.824
3/2/2010( 11.378 0.00 0 44 11.378
3/3/2010f 9.717 0.00 0 37 9.717
3/4/2010| 8.818 0.01 0 37 8.818
3/5/2010f 8.002 0.00 48 8.002
3/6/2010| 7.121 0.00 57 7.121
3/7/2010| 6.557 0.00 58 6.557
3/8/2010| 6.363 0.00 57 6.363
3/9/2010f 6.007 0.00 49 6.007
3/10/2010| 5.743 0.00 46 5.743
3/11/2010| 5.686 0.13 44 5.686
3/12/2010f 5.592 0.01 41 5.592
3/13/2010| 6.155 0.27 42 6.155
3/14/2010f 19.530 3.04 40 19.53
3/15/2010| 19.927 1.30 45 19.927
3/16/2010( 19.800 0.00 55 19.8
3/17/2010| 16.351 0.00 65 16.351
3/18/2010( 12.603 0.00 64 12.603
3/19/2010f 10.355 0.00 62 10.355
3/20/2010|( 8.927 0.00 71 8.927
3/21/2010| 7.963 0.00 49 7.963
3/22/2010| 7.576 0.07 44 7.576
3/23/2010| 16.201 2.30 43 16.201
3/24/2010| 17.203 0.16 0 46 17.203
3/25/2010| 13.726 0.00 62 13.726
3/26/2010f 11.913 0.17 46 11.913
3/27/2010| 9.649 0.00 35 9.649

Page 19 of 26




Table 2

Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
3/28/2010( 8.642 0.00 42 8.642
3/29/2010f 13.250 1.35 51 13.25
3/30/2010| 18.495 3.01 48 18.495
3/31/2010| 18.532 0.08 48 18.532
4/1/2010( 16.663 0.00 61 16.663
4/2/2010| 13.695 0.00 61 13.695
4/3/2010] 11.106 0.00 72 11.106
4/4/2010] 9.550 0.00 76 9.55
4/5/2010| 8.474 0.00 68 8.474
4/6/2010| 7.726 0.02 65 7.726
4/7/2010] 7.180 0.00 0 87 7.18
4/8/2010| 6.644 0.00 59 6.644
4/9/2010| 7.855 0.48 50 7.855
4/10/2010| 6.898 0.00 0 58 6.898
4/11/2010| 6.190 0.00 67 6.19
4/12/2010] 5.925 0.00 58 5.925
4/13/2010] 5.705 0.00 0 52 5.705
4/14/2010] 5.542 0.00 65 5.542
4/15/2010| 5.386 0.00 56 5.386
4/16/2010| 6.453 0.00 43 6.453
4/17/2010] 9.211 0.00 0 40 9.211
4/18/2010]| 7.098 0.00 0 50 7.098
4/19/2010| 6.373 0.00 0 60 6.373
4/20/2010| 5.580 0.00 68 5.58
4/21/2010| 5.268 0.00 68 5.268
4/22/2010| 5.005 0.00 69 5.005
4/23/2010| 4.778 0.00 60 4,778
4/24/2010| 4.427 0.00 63 4,427
4/25/2010| 4.374 0.00 60 4,374
4/26/2010| 4.368 0.00 58 4,368
4/27/2010| 4.414 0.00 48 4,414
4/28/2010| 4.681 0.00 45 4,681
4/29/2010| 4.516 0.00 0 57 4,516
4/30/2010| 4.034 0.00 72 4.034
5/1/2010 3.855 0.00 74 3.855
5/2/2010| 3.779 0.00 76 3.779
5/3/2010 3.832 0.00 82 3.832
5/4/2010| 3.666 0.00 80 3.666
5/5/2010 3.589 0.00 77 3.589
5/6/2010 3.558 0.02 75 3.558
5/7/2010| 3.662 0.00 68 3.662
5/8/2010| 5.152 0.61 54 5.152
5/9/2010 3.919 0.00 52 3.919

Page 20 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
5/10/2010| 3.865 0.00 56 3.865
5/11/2010| 3.766 0.00 56 3.766
5/12/2010| 3.764 0.00 57 3.764
5/13/2010| 3.760 0.00 68 3.76
5/14/2010| 3.866 0.10 64 3.866
5/15/2010| 3.671 0.01 68 3.671
5/16/2010| 3.600 0.00 73 3.6
5/17/2010| 3.600 0.00 72 3.6
5/18/2010| 3.876 0.44 64 3.876
5/19/2010| 13.874 1.68 56 13.874
5/20/2010| 6.695 0.00 82 6.695
5/21/2010| 5.485 0.00 67 5.485
5/22/2010| 4.905 0.00 66 4,905
5/23/2010| 4.574 0.00 66 4574
5/24/2010| 4.463 0.00 80 4,463
5/25/2010| 4.357 0.00 87 4.357
5/26/2010| 4.350 0.00 92 4,35
5/27/2010] 3.935 0.00 74 3.935
5/28/2010| 3.632 0.00 70 3.632
5/29/2010| 3.446 0.01 79 3.446
5/30/2010( 3.327 0.00 78 3.327
5/31/2010| 3.207 0.00 68 3.207
6/1/2010 3.306 0.00 81 3.306
6/2/2010 3.270 0.00 68 3.27
6/3/2010 6.151 1.21 84 6.151
6/4/2010 4.218 0.00 78 4,218
6/5/2010( 4.442 0.17 85 4,442
6/6/2010| 6.744 0.89 71 6.744
6/7/2010( 4.691 0.00 73 4,691
6/8/2010| 4.298 0.00 69 4,298
6/9/2010( 4.050 0.01 71 4.05
6/10/2010( 5.671 0.71 56 5.671
6/11/2010| 4.570 0.00 68 457
6/12/2010( 4.199 0.11 65 4.199
6/13/2010| 4.175 0.02 61 4,175
6/14/2010| 4.208 0.01 72 4,208
6/15/2010| 4.163 0.00 77 4,163
6/16/2010| 3.910 0.00 71 3.91
6/17/2010| 3.955 0.01 70 3.955
6/18/2010 3.855 0.00 87 3.855
6/19/2010( 3.533 0.00 86 3.533
6/20/2010 3.471 0.01 87 3.471
6/21/2010( 3.564 0.00 86 3.564

Page 21 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
6/22/2010( 3.449 0.00 79 3.449
6/23/2010| 4.292 0.35 80 4,292
6/24/2010( 3.851 0.03 87 3.851
6/25/2010( 3.591 0.00 82 3.591
6/26/2010| 3.384 0.00 81 3.384
6/27/2010( 3.457 0.15 75 3.457
6/28/2010( 3.545 0.01 88 3.545
6/29/2010( 3.483 0.00 87 3.483
6/30/2010( 3.310 0.00 76 3.31
7/1/2010( 3.301 0.00 73 3.301
7/2/2010 3.163 0.00 76 3.163
7/3/2010[ 3.150 0.00 88 3.15
7/4/2010( 3.113 0.00 93 3.113
7/5/2010( 3.146 0.00 91 3.146
7/6/2010( 3.238 0.00 97 3.238
7/7/2010( 2.992 0.00 85 2.992
7/8/2010 2.848 0.00 84 2.848
7/9/2010( 3.161 0.00 87 3.161
7/10/2010( 4.165 0.57 84 4,165
7/11/2010( 4.633 0.30 81 4.633
7/12/2010( 3.487 0.00 82 3.487
7/13/2010( 3.514 0.06 84 3.514
7/14/2010f 10.479 2.88 74 10.479
7/15/2010( 4.814 0.01 81 4.814
7/16/2010( 4.582 0.24 82 4,582
7/17/2010( 4.116 0.00 91 4,116
7/18/2010( 3.808 0.00 89 3.808
7/19/2010( 3.952 0.10 86 3.952
7/20/2010| 3.763 0.00 79 3.763
7/21/2010( 4.682 0.34 83 4.682
7/22/2010| 4.144 0.00 82 4,144
7/23/2010| 3.753 0.01 80 3.753
7/24/2010( 3.551 0.00 79 3.551
7/25/2010( 3.402 0.01 87 3.402
7/26/2010| 3.368 0.00 82 3.368
7/27/2010( 3.241 0.00 88 3.241
7/28/2010( 3.312 0.00 89 3.312
7/29/2010( 2.968 0.01 89 2.968
7/30/2010( 2.812 0.00 79 2.812
7/31/2010( 2.870 0.00 72 2.87
8/1/2010 2.991 0.00 76 2.991
8/2/2010( 3.112 0.00 78 3.112
8/3/2010( 3.129 0.00 85 3.129

Page 22 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
8/4/2010f 3.251 0.08 92 3.251
8/5/2010| 3.623 0.33 85 3.623
8/6/2010( 2.985 0.00 85 2.985
8/7/2010f 2.712 0.00 74 2.712
8/8/2010| 2.658 0.01 85 2.658
8/9/2010f 3.681 2.51 92 3.681
8/10/2010| 8.625 0.09 86 8.625
8/11/2010( 4.641 0.05 78 4.641
8/12/2010( 4.117 0.00 73 4,117
8/13/2010( 3.819 0.00 74 3.819
8/14/2010( 3.519 0.00 78 3.519
8/15/2010| 3.310 0.00 77 3.31
8/16/2010| 3.415 0.10 78 3.415
8/17/2010| 3.590 0.13 85 3.59
8/18/2010| 3.286 0.00 82 3.286
8/19/2010| 3.326 0.00 80 3.326
8/20/2010| 3.218 0.00 81 3.218
8/21/2010| 3.014 0.00 75 3.014
8/22/2010| 2.890 0.02 70 2.89
8/23/2010| 3.267 0.12 66 3.267
8/24/2010| 3.220 0.26 68 3.22
8/25/2010( 13.073 3.06 64 13.073
8/26/2010( 6.577 0.00 83 6.577
8/27/2010| 4.994 0.00 76 4,994
8/28/2010| 4.325 0.00 82 4,325
8/29/2010| 4.026 0.00 92 4.026
8/30/2010| 3.930 0.00 90 3.93
8/31/2010| 3.789 0.00 94 3.789
9/1/2010f 3.709 0.00 92 3.709
9/2/2010| 3.568 0.00 94 3.568
9/3/2010| 3.558 0.18 84 3.558
9/4/2010| 4.184 0.16 82 4,184
9/5/2010f 3.276 0.00 73 3.276
9/6/2010| 3.289 0.00 77 3.289
9/7/2010| 3.383 0.00 84 3.383
9/8/2010| 3.651 0.08 82 3.651
9/9/2010| 3.781 0.00 73 3.781
9/10/2010( 3.713 0.00 71 3.713
9/11/2010( 3.393 0.00 69 3.393
9/12/2010f 3.352 0.00 63 3.352
9/13/2010| 3.815 0.19 65 3.815
9/14/2010( 3.411 0.01 73 3.411
9/15/2010( 3.249 0.00 67 3.249

Page 23 of 26




Table 2

Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
9/16/2010( 3.171 0.08 67 3.171
9/17/2010| 5.314 0.70 66 5.314
9/18/2010| 3.200 0.00 67 3.2
9/19/2010| 3.065 0.00 70 3.065
9/20/2010( 3.121 0.00 70 3.121
9/21/2010| 3.068 0.00 70 3.068
9/22/2010| 3.012 0.00 84 3.012
9/23/2010| 2.971 0.00 69 2.971
9/24/2010| 3.118 0.00 86 3.118
9/25/2010| 3.012 0.00 86 3.012
9/26/2010( 2.928 0.00 63 2.928
9/27/2010( 3.063 0.10 58 3.063
9/28/2010( 4.125 0.52 74 4,125
9/29/2010( 3.207 0.00 81 3.207
9/30/2010 3.076 0.02 74 3.076
10/1/2010| 7.347 1.38 77 7.347
10/2/2010| 3.886 0.00 0 64 3.886
10/3/2010| 3.333 0.00 58 3.333
10/4/2010| 3.526 0.06 59 3.526
10/5/2010| 3.427 0.01 60 3.427
10/6/2010| 6.612 0.66 57 6.612
10/7/2010| 4.570 0.03 0 63 4.57
10/8/2010| 3.901 0.00 73 3.901
10/9/2010| 3.649 0.00 58 3.649
10/10/2010| 3.462 0.00 65 3.462
10/11/2010| 3.484 0.00 65 3.484
10/12/2010| 3.438 0.00 61 3.438
10/13/2010| 3.317 0.00 60 3.317
10/14/2010( 3.266 0.04 59 3.266
10/15/2010( 12.834 2.61 0 59 12.834
10/16/2010( 5.927 0.00 57 5.927
10/17/2010( 4.739 0.00 63 4.739
10/18/2010( 4.024 0.00 57 4.024
10/19/2010( 3.975 0.00 57 3.975
10/20/2010( 4.028 0.00 60 4.028
10/21/2010( 3.995 0.03 57 3.995
10/22/2010( 3.788 0.00 45 3.788
10/23/2010( 3.508 0.00 53 3.508
10/24/2010( 3.523 0.00 45 3.523
10/25/2010( 3.560 0.01 55 3.56
10/26/2010( 3.530 0.03 0 67 3.53
10/27/2010( 3.869 0.21 72 3.869
10/28/2010( 3.544 0.01 0 72 3.544

Page 24 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
10/29/2010( 3.431 0.02 55 3.431
10/30/2010( 3.304 0.00 54 3.304
10/31/2010( 3.203 0.00 53 3.203
11/1/2010| 3.280 0.00 50 3.28
11/2/2010| 3.186 0.00 48 3.186
11/3/2010| 3.268 0.00 47 3.268
11/4/2010| 7.649 0.95 50 7.649
11/5/2010| 6.893 0.43 0 59 6.893
11/6/2010| 4.730 0.00 47 4,73
11/7/2010| 4.478 0.12 44 4.478
11/8/2010| 12.317 0.96 0 48 12.317
11/9/2010| 6.899 0.09 0 54 6.899
11/10/2010( 6.213 0.06 49 6.213
11/11/2010( 5.584 0.00 0 54 5.584
11/12/2010( 5.020 0.00 59 5.02
11/13/2010( 4.742 0.00 65 4,742
11/14/2010( 4.465 0.00 49 4,465
11/15/2010( 4.300 0.00 51 4.3
11/16/2010( 4.168 0.01 0 52 4,168
11/17/2010( 10.684 1.34 0 61 10.684
11/18/2010( 6.486 0.00 0 51 6.486
11/19/2010( 5.784 0.00 43 5.784
11/20/2010( 5.366 0.00 52 5.366
11/21/2010( 4.932 0.00 37 4,932
11/22/2010( 4.711 0.00 47 4,711
11/23/2010( 4.711 0.00 0 49 4,711
11/24/2010( 4.419 0.00 46 4,419
11/25/2010( 3.941 0.00 38 3.941
11/26/2010( 5.149 0.42 0 40 5.149
11/27/2010( 4.327 0.00 42 4.327
11/28/2010( 5.409 0.00 44 5.409
11/29/2010( 4.037 0.00 44 4,037
11/30/2010( 3.986 0.00 47 3.986
12/1/2010| 5.710 0.60 51 5.71
12/2/2010| 5.292 0.01 51 5.292
12/3/2010| 4.842 0.00 40 4,842
12/4/2010| 4.615 0.00 40 4,615
12/5/2010| 4.485 0.00 32 4.485
12/6/2010| 4.357 0.00 32 4.357
12/7/2010| 4.221 0.00 34 4,221
12/8/2010| 3.994 0.00 31 3.994
12/9/2010| 3.861 0.00 27 3.861
12/10/2010| 3.716 0.00 25 3.716

Page 25 of 26




Table 2
Flow and Precipitation Data

Parsed | Parsed
NOAA | NOAA Wet Dry
Show Max of | Weather | Weather
Daily |CityHall| Pack |[DryBulb| Daily Daily
Flow Precip Depth Temp Flow Flow
Date (MGD) (in) (in) (F)2 (MGD) | (MGD)
12/11/2010( 3.746 0.00 44 3.746
12/12/2010( 6.923 1.15 52 6.923
12/13/2010( 8.615 0.39 52 8.615
12/14/2010( 6.084 0.00 37 6.084
12/15/2010( 5.429 0.00 21 5.429
12/16/2010( 5.072 0.00 30 5.072
12/17/2010( 4.671 0.00 34 4,671
12/18/2010( 4.410 0.00 36 4.41
12/19/2010( 4.558 0.00 35 4,558
12/20/2010( 4.329 0.01 0 30 4,329
12/21/2010( 4.471 0.00 0 43 4,471
12/22/2010( 4.381 0.02 0 35 4,381
12/23/2010( 4.600 0.02 1 40 4.6
12/24/2010( 4.136 0.00 1 38 4.136
12/25/2010( 3.566 0.00 1 30 3.566
12/26/2010 3.756 0.00 1 26 3.756
12/27/2010( 4.207 0.03 8 31 4,207
12/28/2010( 3.808 0.00 8 31 3.808
12/29/2010( 3.705 0.00 8 37 3.705
12/30/2010( 3.782 0.00 7 42 3.782
12/31/2010( 3.781 0.00 7 50 3.781
Average 5.78 6.77 4.30
90" % 9.216 5.787
91.7" % 9.941 5.994
95" % 11.819 6.366
99" % 17.226 7.326
99.7" % 19.385 7.619
100" % 19.966 7.734
Count 1096 654 441

Page 26 of 26




Attachment B
DRAFT Memorandum, Load Component of Task 1.3. Flow Evaluation, June 3, 2011



A =COM AECOM 781.246.5200  tel

701 Edgewater Drive 781.245.6293  fax
Wakefield, MA 01880
Www.aecom.com

DRAFT Memorandum

To Peter Rice, City Engineer Page 1 of 13

cc David Allen, Deputy Director and Paula Anania, Chief Operator

Load Component of Task 1.3. Flow Evaluation
WWMP Piloting — Phase | Engineering Evaluation

Subject Peirce Island WWTF, Portsmouth, New Hampshire
From Terry Desmarais and Jon Pearson
Date June 3, 2011

In the Memorandum titled “Task 1.3 Flow Evaluation” dated May 23, 2011, AECOM presented the
results of a flow evaluation to identify the dry weather design flows for the secondary treatment
upgrade as part of our agreement and for the purpose of discussion with regulatory authorities. This
memorandum supplements the flow analysis with the dry weather total suspended solids (TSS) and
5-day biochemical oxygen demand (BODs) loadings. The results of the flow and the load analysis are
presented in this memorandum along with the loading analysis methodology.

Available Data

A 24-hour flow proportional composite sample of the influent and effluent is collected twice a week at
the WWTF for TSS and BODs analysis. The results are reported in the WWTF Monthly Operating
Reports (MORs). AECOM used the load data available from the compiled MORs for the period of
record in the flow analysis of 2008, 2009 and 2010.

Methodology

For the flow analysis, AECOM parsed dry weather days from the three year data set as described in
the flow analysis memorandum. The resulting dry day data set including available influent and effluent
TSS and BODs concentrations was used as the basis of this analysis to determine average day loads.
It should be noted that because the dry day data set was parsed from a larger database and because
TSS and BODs concentrations are only measured twice weekly, there were fewer TSS and BODs
data points than dry weather flow data points. The number of data points are presented in the results
section of this memorandum.

For maximum month values, The MOR data was used to determine the chemically enhanced primary
treatment (CEPT) effluent loadings. This was done by using the entire data set (wet weather and dry
weather) and computing loadings based on the daily flow rate and pollutant concentration. For wet
weather days where the proposed system would be in a bypass condition around secondary, AECOM
computed loads with a maximum flow rate of 7.62 million gallons per day (mgd), the maximum day
flow computed in the flow analysis. This essentially sheds load around the secondary system, which
is the proposed mode of operation for the system under consideration at the Peirce Island WWTF.
The computed loads for the record period were plotted and the monthly moving average was



A=COM

computed. The maximum monthly average value for the record period was used to represent the
maximum month load. For the influent raw maximum month wastewater loads, the maximum day load
shedding methodology (used for CEPT maximum month as described above) could not be applied
because all influent flow will be treated in the primary clarifiers. This will be the case once the plant is
upgraded for secondary treatment. Therefore, AECOM used a different methodology to determine the
influent maximum month load values. A textbook maximum month to average day peaking factor was
applied to the influent average day dry weather loads. For the primary effluent load values, textbook
TSS and BODs primary sedimentation removal efficiencies were applied to the influent average day
and maximum month load values.

Results

The entire record data set consisted of 1096 points. Of the 1096 data points, 314 TSS and BODs load
concentration data points were available. The dry day flow data set consisted of 442 flow data points,
which was 40% of the record data set. Of the 442 dry day flow data points, 142 TSS and BODs load
concentration data points were available to calculate the average load concentrations. One hundred
and forty two (142) data points represents 32% of the dry day flow data set or 13% of the record data
set. The full set of data is attached as Table 3 Selected MOR Data. Calculated average
concentrations from the dry day data set are shown in the following table:

Table 1 — Average TSS and BODs Concentrations

Average
Concentration
Criteria (mg/L)
Influent TSS 180.6
Influent BOD; 186.7
Effluent TSS 52.3
Effluent BODs 106.6

Figure 1, attached, shows the results of the CEPT maximum month computations indicating a
maximum month TSS load of 3,600 Ib/d and a BODs load of 4,900 Ib/d.

For the Peirce Island WWTF, which provides chemically enhanced primary treatment (CEPT), the
effluent concentrations represent the chemically enhanced primary treatment wastewater
characteristics. Influent wastewater characteristics represent the raw influent. The effluent
concentrations, therefore, will be used as the basis for loading calculations to size a proposed
secondary treatment system. For certain proposed technologies, chemical addition for enhanced
settling may be eliminated. To estimate primary effluent wastewater characteristics (non-CEPT)),
AECOM used textbook primary clarifier removal efficiencies of 50% for TSS and 30% for BODs. The
resulting primary effluent average loading concentrations were estimated to be 90 mg/L TSS and 131
mg/L BOD:s.



A=COM

With the flow rates previously determined, the TSS and BODs loadings conditions are as follows:

Table 2 — Design Flows and Loads

Max
Month Removal Max
Parameter Average Day PF Efficiency, % Month
Flow (mgd) 4.30 1.39 5.99
Influent TSS (mg/L) 181 169
Influent TSS (Ib/d) 6,491 1.3 8,438
Influent BODs (mg/L) 187 175
Influent BODs (Ib/d) 6,706 1.3 8,718
Primary Effluent TSS (mg/L) 91 84
Primary Effluent TSS (Ib/d) 3,246 50 4,219
Primary Effluent BODs (mg/L) 131 122
Primary Effluent BODs (Ib/d) 4,694 30 6,103
CEPT Effluent TSS (mg/L) 52 72
CEPT Effluent TSS (lb/d) 1,865 3,600
CEPT Effluent BODs (mg/L) 107 98
CEPT Effluent BODs (Ib/d) 3,837 4,900

Note: Values shown in bold were calculated for this table. Flow and load values not shown in bold
were developed from MOR data. Peaking factors not shown in bold were taken from Figures 5-6(a)
and 5-6(b) of “Wastewater Engineering Treatment, Disposal and Reuse”, 3" Edition, p. 161, Metcalf &
Eddy, 1991. Removal efficiencies not shown bold were based on published removal efficiencies from
“Wastewater Engineering Treatment, Disposal and Reuse”, 3" Edition, Metcalf & Eddy, 1991.

Secondary reactor and aeration sizing will be based on the average day and maximum monthly
loading conditions.



Load (Ib/d)

6500

6250

6000

5750

5500

5250

5000

4750

4500

4250

4000

3750

3500

3250 A

3000

2750

2500

2250

2000

1750

1500

1250

1000

750

500

250

Figure 1 - CEPT Maximum Monthly Loads

VAl CEPT Max Month TSS = 3,600 Ib/d
/ CEPT Max Month BOD = 4,900 |b/d
5 /
. /
® / o
L 4 //' ]
4 * // -
.
2
4 m # [ | =
L 4
| = Nl _ e
) AN |
[ ] [ |
e b i
L A N 1 O e v
ML IR ¥
| |
. |® fa™ M W
® u lljl o =
4 ¢ | | 'S
. — * ]
* ' o ¢
| e
(3 ” [} o ¢
t L 4 <&
P'S g
N * L 4
. ¢ 0
L o 4 ® o
‘>‘. L3 L 2 L 2 ® o0
AR . o o
L 4
4
L 2
Note: Load calculation based on a maximum
day flow to secondary of 7.62 MGD. .
0 o] (o] 0 0 0 0 0 (o] (o] 0 0 0 (o)) ()] ()] D [e))] [e))] [e))] [e)] [e)] ()] [e))] [e))] o o o o o o o o o o o o
o o o o o o o o o o o o o o o o o o o o o o o o o — — — — — — — — — — — —
o o o o o o o o o o o o o o o o o o o o o o o o o o o o o o o o o o o o o
N N o o N N N N o o o o o N N o o N N N N o o o o N N (o)) o N N N N N o o o
A - o = @ @ Q Q X ~ N < < Q J S Q Q J J < Q Q N N Q a N S Q a a 3 5 5 S S

@ Truncated TSS CEPT Load (lb/d) B Truncated BOD CEPT Load (lb/d) @30 per. Mov. Avg. (Truncated TSS CEPT Load (lb/d))

——30 per. Mov. Avg. (Truncated BOD CEPT Load (Ib/d))




Table 3
Selected MOR Data

Parsed Parsed
Parsed |Dry Parsed Dry|Dry Parsed Dry
Dry Flow |Influent  |Effluent Influent  |Effluent
Data TSS TSS BOD BOD
Date (MGD) [(mg/L) (mg/L) (mg/L) (mg/L)
1/3/2008 5.995 120.0 37.0 141.3 59.6
1/4/2008 5.523
1/16/2008 6.069 88.5 44.5 118.7 70.6
1/24/2008 5.011
1/26/2008 4.427
2/12/2008 5.843 110.5 34.0 121.9 69.3
2/29/2008 5.558
3/16/2008 7.734
3/17/2008 7.062
3/18/2008 6.705 96.0 47.0 112.1 70.9
3/26/2008 5.51 117.5 39.0 148.6 94.3
3/27/2008 5.253
3/29/2008 6.166
4/2/2008 6.646 85.5 34.0 106.8 61.4
4/3/2008 6.005
4/6/2008 6.719
4/7/2008 6.366
4/8/2008 5.905 113.5 52.5 141.3 92.4
4/9/2008 5.618 114.0 41.0 145.5 94.0
4/10/2008 5.32
4/14/2008 4.819
4/15/2008 4.612 125.5 45.5 130.1 67.6
4/16/2008 4.497 128.5 38.0 148.5 78.5
4/17/2008 4.421
4/18/2008 4.38
4/19/2008 4.155
4/20/2008 4.039
4/21/2008 4.051
4/22/2008 3.994 159.5 53.0 184.0 107.2
4/23/2008 3.964 160.5 38.0 205.6 97.2
4/24/2008 3.902
4/25/2008 3.829
4/26/2008 3.616
4/27/2008 3.465
5/11/2008 4.467
5/12/2008 4.455
5/13/2008 4.264 178.5 57.0 188.1 86.1
5/14/2008 4.12 138.5 38.0 180.9 88.2
5/15/2008 3.978
5/18/2008 3.78
5/19/2008 3.826
5/20/2008 3.682 200.5 78.0 246.5 141.8
5/21/2008 3.66 165.5 59.0 238.8 101.0
5/22/2008 3.607
5/24/2008 3.348
5/25/2008 3.181
5/26/2008 3.177
5/28/2008 3.241 209.0 68.0 247.2 103.3
5/29/2008 3.214
5/30/2008 3.172
6/1/2008 3.194

Page 1 of 9




Table 3
Selected MOR Data

Parsed Parsed
Parsed |Dry Parsed Dry|Dry Parsed Dry
Dry Flow |Influent  |Effluent Influent  |Effluent
Data TSS TSS BOD BOD
Date (MGD) [(mg/L) (mg/L) (mg/L) (mg/L)
6/2/2008 3.276
6/3/2008 3.3 228.5 90.0 248.3 119.7
6/8/2008 3.457
6/9/2008 3.532
6/13/2008 3.211
6/30/2008 4.097
7/2/2008 3.917 170.0 50.0 159.0 97.5
7/5/2008 3.713
7/6/2008 3.598
7/7/2008 3.667
7/8/2008 3.568 218.0 59.0 220.4 111.3
7/10/2008 3.455
7/11/2008 3.515
7/12/2008 3.136
7/13/2008 3.098
7/14/2008 3.194
7/15/2008 3.124 263.0 38.0 247.2 89.0
7/16/2008 3.093 234.5 51.0 231.8 93.0
7/17/2008 3.081
8/5/2008 4.654 155.5 37.5 174.0 100.1
8/10/2008 4.557
8/15/2008 4.388
8/17/2008 4.099
8/18/2008 4.096
8/19/2008 3.937 182.0 53.0 205.9 122.1
8/20/2008 3.787 178.0 57.0 213.2 117.2
8/21/2008 3.454
8/22/2008 3.584
8/23/2008 3.397
8/24/2008 3.757
8/25/2008 3.879
8/26/2008 3.291 187.5 52.5 223.8 123.4
8/27/2008 3.362 156.5 45.5 241.0 140.1
8/28/2008 3.278
8/29/2008 3.231
8/30/2008 3.067
8/31/2008 2.95
9/1/2008 2.885
9/2/2008 3.143 214.5 84.0 246.1 128.9
9/3/2008 3.131 210.0 65.0 293.2 140.9
9/4/2008 3.117
9/5/2008 2.973
9/20/2008 3.766
9/22/2008 4.046
9/23/2008 3.117 180.5 48.0 214.1 113.9
9/24/2008 3.686 173.0 53.5 221.6 115.5
9/25/2008 3.824
10/10/2008 4.964
10/11/2008 4.681
10/12/2008 4.597
10/13/2008 4.705

Page 2 of 9




Table 3
Selected MOR Data

Parsed Parsed
Parsed |Dry Parsed Dry|Dry Parsed Dry
Dry Flow |Influent  |Effluent Influent  |Effluent
Data TSS TSS BOD BOD
Date (MGD) [(mg/L) (mg/L) (mg/L) (mg/L)
10/14/2008 4.602 182.5 37.0 183.9 117.8
10/15/2008 4.529 155.0 30.5 203.1 107.7
10/17/2008 4,524
10/18/2008 4.307
10/19/2008 4.217
10/20/2008 4.227
10/23/2008 4.23
10/24/2008 4.097
11/1/2008 4.576
11/2/2008 4.426
11/3/2008 4.401
11/4/2008 4.321 137.5 25.5 175.7 87.1
11/5/2008 4.263 141.5 21.0 204.0 78.5
11/7/2008 4.592
11/9/2008 4.478
11/10/2008 4.302
11/11/2008 4.258 148.0 29.0 213.3 72.0
11/12/2008 4.207 149.0 32.0 204.9 88.3
11/17/2008 5.018
11/18/2008 4918 128.5 24.0 152.3 63.0
11/19/2008 4.768 109.5 24.0 158.6 67.8
11/20/2008 4.617
11/21/2008 4.414
11/22/2008 4.191
11/23/2008 4.068
11/24/2008 4.048 126.5 43.0 128.4 72.2
12/3/2008 6.739
12/4/2008 6.213 40.5 23.5 88.0 54.5
12/5/2008 5.735
12/6/2008 5.436
12/7/2008 5.275
12/8/2008 4.969
12/9/2008 4.9 156.0 62.0 168.4 55.5
12/23/2008 5.356 137.0 26.0 150.5 112.0
1/1/2009 7.301
1/2/2009 6.828
1/3/2009 6.325
1/10/2009 5.326
1/11/2009 5.358
1/12/2009 5.269
1/14/2009 5.047 129.0 55.0 166.8 100.0
1/15/2009 4.843
1/16/2009 4.662
1/17/2009 4.585
1/20/2009 4.466 155.0 53.5 193.7 106.6
1/21/2009 4.437 164.5 44.5 185.9 98.3
1/25/2009 4.156
1/26/2009 4.166
1/27/2009 4.115 173.0 63.0 214.1 105.7
2/4/2009 4.36 146.0 26.0 150.0 80.7
2/5/2009 4.234

Page 3 of 9




Table 3
Selected MOR Data

Parsed Parsed
Parsed |Dry Parsed Dry|Dry Parsed Dry
Dry Flow |Influent  |Effluent Influent  |Effluent
Data TSS TSS BOD BOD
Date (MGD) [(mg/L) (mg/L) (mg/L) (mg/L)
2/6/2009 4.222
2/9/2009 4.792
3/3/2009 7.712 92.0 44.0 94.3 52.8
3/4/2009 7.113 81.0 27.0 105.8 51.0
3/17/2009 7.422 88.0 21.5 96.5 45.2
3/18/2009 7.342 101.5 45.5 106.3 59.2
3/19/2009 7.398
3/20/2009 7.042
3/21/2009 6.581
3/22/2009 6.33
3/23/2009 6.151
3/24/2009 5.879 155.5 57.5 160.3 68.2
3/25/2009 5.806 169.0 52.0 139.0 82.6
3/28/2009 5.673
4/12/2009 6.59
4/13/2009 6.317
4/14/2009 6.008 98.0 42.0 121.7 70.9
4/15/2009 5.775 122.0 39.0 134.0 84.9
4/16/2009 5.601
4/17/2009 5.408
4/18/2009 5.172
4/19/2009 5.031
4/20/2009 4.967
4/28/2009 5.784 186.0 30.5 161.3 514
4/29/2009 5.478 106.0 44.0 124.5 52.2
4/30/2009 5.297
5/1/2009 5.177
5/2/2009 4.932
5/3/2009 4.82
5/4/2009 4.73
5/12/2009 5.725 133.0 33.0 131.6 70.3
5/13/2009 5.42 122.5 58.5 141.7 84.0
5/15/2009 5.123
5/16/2009 4.855
5/19/2009 4.823 152.5 45.0 153.2 86.1
5/20/2009 4.586 144.0 40.5 151.0 73.1
5/21/2009 4.477
5/22/2009 4.402
5/23/2009 4.203
5/24/2009 4.103
5/25/2009 4.055
5/26/2009 4.086 188.5 63.0 175.1 100.9
6/2/2009 4.399 158.5 55.5 191.4 112.4
6/3/2009 4.186 202.0 48.0 199.4 101.2
6/4/2009 4.145
6/5/2009 4.043
6/6/2009 3.903
6/7/2009 3.839
6/8/2009 3.856
6/10/2009 3.841 193.0 68.5 115.3 120.9
6/27/2009 6.126

Page 4 of 9




Table 3
Selected MOR Data

Parsed Parsed
Parsed |Dry Parsed Dry|Dry Parsed Dry
Dry Flow |Influent  |Effluent Influent  |Effluent
Data TSS TSS BOD BOD
Date (MGD) [(mg/L) (mg/L) (mg/L) (mg/L)
7/1/2009 7.022 112.0 47.0 119.0 68.7
7/10/2009 6.723
7/11/2009 5.787
7/13/2009 5.498
7/14/2009 5.068 136.0 37.5 123.2 78.5
7/15/2009 4.898 160.5 49.5 157.3 88.2
7/16/2009 4.801
7/17/2009 4,772
7/19/2009 4.487
7/20/2009 4.516
8/6/2009 5.044
8/7/2009 4.879
8/8/2009 4.553
8/9/2009 4.384
8/10/2009 4.495
8/14/2009 4.475 146.0 54.0 148.4 92.1
8/15/2009 4.274
8/16/2009 4.076
8/17/2009 4.239
8/18/2009 4.14 191.0 46.5 194.7 105.7
8/19/2009 4.097 177.5 52.0 171.9 126.8
8/20/2009 4.149
8/25/2009 4.057 214.0 48.0 219.2 120.3
8/26/2009 3.951 244.5 42.0 217.9 128.7
8/27/2009 3.751
9/7/2009 3.81
9/8/2009 3.871 170.5 47.0 175.7 92.4
9/9/2009 3.768 158.0 48.0 165.3 98.2
9/10/2009 3.799
9/11/2009 3.762
9/15/2009 3.758 217.5 60.5 193.3 118.4
9/16/2009 3.769 172.5 56.0 151.5 93.7
9/17/2009 3.509
9/18/2009 3.36
9/19/2009 3.11
9/20/2009 3.039
9/21/2009 3.046
9/22/2009 2.981 205.0 56.5 226.7 148.5
9/23/2009 3.024 170.0 49.0 215.8 143.9
9/24/2009 3.261
9/25/2009 3.352
9/26/2009 3.319
10/1/2009 3.479
10/2/2009 3.395
10/6/2009 3.66 264.0 65.0 222.0 133.6
10/11/2009 3.663
10/12/2009 3.603
10/14/2009 3.765 227.0 69.0 192.2 123.6
10/15/2009 3.689
10/16/2009 3.909
10/17/2009 3.744

Page 5 of 9




Table 3
Selected MOR Data

Parsed Parsed
Parsed |Dry Parsed Dry|Dry Parsed Dry
Dry Flow |Influent  |Effluent Influent  |Effluent
Data TSS TSS BOD BOD
Date (MGD) [(mg/L) (mg/L) (mg/L) (mg/L)
10/20/2009 3.465 191.0 71.0 208.9 137.7
10/21/2009 3.36 191.0 52.5 184.8 135.9
10/22/2009 3.405
10/23/2009 3.461
11/1/2009 4.266
11/2/2009 4.312
11/3/2009 4.256 205.5 42.5 192.2 106.1
11/4/2009 4.092 198.5 63.0 186.8 121.9
11/5/2009 4.173
11/6/2009 4.112
11/7/2009 3.855
11/8/2009 3.758
11/9/2009 3.695
11/10/2009 3.648 192.0 44.0 188.5 104.8
11/11/2009 3.668 185.5 56.0 199.0 130.9
11/12/2009 3.564
11/13/2009 3.571
12/2/2009 5.47 160.0 46.0 134.4 69.2
12/16/2009 7.001 110.0 49.0 101.1 58.4
12/17/2009 6.427
12/18/2009 5.993
12/19/2009 5.748
12/21/2009 5.342
12/22/2009 5.117 195.0 75.5 165.4 110.8
12/23/2009 4.914 169.0 64.0 163.1 116.6
12/29/2009 5.94 117.0 44.5 146.4 97.5
12/30/2009 5.539 141.0 45.5 130.6 87.4
1/8/2010 4.34
1/9/2010 4.121
1/10/2010 4.051
1/12/2010 4.021 212.0 86.5 185.7 125.3
1/13/2010 3.986 603.0 84.0 383.7 152.5
1/28/2010 7.164
1/29/2010 6.321
1/30/2010 5.76
1/31/2010 5.592
2/1/2010 5.297
2/2/2010 5.024 134.0 53.0 153.1 94.7
2/3/2010 4.862 154.0 70.5 155.6 111.6
2/4/2010 4.639
2/5/2010 4.429
2/6/2010 4.353
2/7/2010 4.197
2/8/2010 4.126
2/9/2010 4.054 216.0 68.0 194.5 115.0
2/10/2010 4.176 181.0 52.0 198.6 111.6
2/11/2010 4.169
2/12/2010 3.99
2/13/2010 4.089
2/14/2010 4.003
2/15/2010 3.915

Page 6 of 9




Table 3
Selected MOR Data

Parsed Parsed
Parsed |Dry Parsed Dry|Dry Parsed Dry
Dry Flow |Influent  |Effluent Influent  |Effluent
Data TSS TSS BOD BOD
Date (MGD) [(mg/L) (mg/L) (mg/L) (mg/L)
2/22/2010 4.039
2/23/2010 4.013 236.5 78.5 180.9 100.4
3/9/2010 6.007 220.0 48.0 145.7 80.0
3/10/2010 5.743 167.0 50.0 126.2 90.6
3/12/2010 5.592
4/11/2010 6.19
4/12/2010 5.925
4/13/2010 5.705 113.0 45.5 120.1 95.4
4/14/2010 5.542 136.5 43.5 115.5 76.6
4/15/2010 5.386
4/19/2010 6.373
4/20/2010 5.58 143.0 37.0 130.0 75.5
4/21/2010 5.268 115.0 42.0 99.8 94.0
4/22/2010 5.005
4/23/2010 4.778
4/24/2010 4.427
4/25/2010 4.374
4/26/2010 4.368
4/27/2010 4.414 142.0 67.0 140.7 91.5
4/28/2010 4.681 167.0 36.0 119.6 87.1
4/29/2010 4.516
4/30/2010 4.034
5/1/2010 3.855
5/2/2010 3.779
5/3/2010 3.832
5/4/2010 3.666 162.5 49.5 186.7 113.6
5/5/2010 3.589 178.5 48.0 192.5 126.1
5/6/2010 3.558
5/7/2010 3.662
5/11/2010 3.766 186.0 36.0 205.1 154.2
5/12/2010 3.764 245.5 46.0 270.4 144.9
5/13/2010 3.76
5/15/2010 3.671
5/16/2010 3.6
5/17/2010 3.6
5/28/2010 3.632
5/29/2010 3.446
5/30/2010 3.327
5/31/2010 3.207
6/1/2010 3.306 178.0 58.5 213.7 126.6
6/2/2010 3.27 196.5 75.5 247.7 130.3
6/13/2010 4.175
6/14/2010 4.208
6/15/2010 4.163 186.5 52.0 167.2 97.4
6/16/2010 3.91 192.0 57.0 202.1 130.6
6/17/2010 3.955
6/18/2010 3.855
6/19/2010 3.533
6/20/2010 3.471
6/21/2010 3.564
6/22/2010 3.449 390.5 63.0 300.9 164.7

Page 7 of 9




Table 3
Selected MOR Data

Parsed Parsed
Parsed |Dry Parsed Dry|Dry Parsed Dry
Dry Flow |Influent  |Effluent Influent  |Effluent
Data TSS TSS BOD BOD
Date (MGD) [(mg/L) (mg/L) (mg/L) (mg/L)
6/24/2010 3.851
6/25/2010 3.591
6/26/2010 3.384
6/28/2010 3.545
6/29/2010 3.483 241.5 45.0 247.2 164.2
6/30/2010 3.31 219.0 61.5 226.3 138.7
7/1/2010 3.301
7/2/2010 3.163
7/3/2010 3.15
7/4/2010 3.113
7/5/2010 3.146
7/6/2010 3.238 287.5 56.5 286.5 182.3
7/7/2010 2.992 242.5 48.0 266.0 153.4
7/8/2010 2.848
7/9/2010 3.161
7/12/2010 3.487
7/26/2010 3.368
7/27/2010 3.241 235.0 71.0 201.5 123.8
7/28/2010 3.312 253.0 54.0 217.6 100.2
7/29/2010 2.968
7/30/2010 2.812
7/31/2010 2.87
8/1/2010 2.991
8/2/2010 3.112
8/3/2010 3.129 276.5 68.0 296.4 174.9
8/6/2010 2.985
8/7/2010 2.712
8/8/2010 2.658
8/21/2010 3.014
8/22/2010 2.89
9/7/2010 3.383 221.0 63.0 213.3 165.3
9/9/2010 3.781
9/10/2010 3.713
9/11/2010 3.393
9/12/2010 3.352
9/14/2010 3.411 181.5 60.5 216.0 152.1
9/15/2010 3.249 229.5 72.5 248.4 154.9
9/20/2010 3.121
9/21/2010 3.068 209.5 66.0 239.7 180.6
9/22/2010 3.012 226.0 60.0 226.5 146.6
9/23/2010 2.971
9/24/2010 3.118
9/25/2010 3.012
9/26/2010 2.928
9/30/2010 3.076
10/9/2010 3.649
10/10/2010 3.462
10/11/2010 3.484
10/12/2010 3.438
10/13/2010 3.317 208.5 73.0 231.4 157.7
10/14/2010 3.266 208.5 53.0 232.5 111.9

Page 8 of 9




Table 3
Selected MOR Data

Parsed Parsed
Parsed |Dry Parsed Dry|Dry Parsed Dry
Dry Flow |Influent  |Effluent Influent  |Effluent
Data TSS TSS BOD BOD
Date (MGD) [(mg/L) (mg/L) (mg/L) (mg/L)
10/28/2010 3.544
10/29/2010 3.431
10/30/2010 3.304
10/31/2010 3.203
11/1/2010 3.28
11/2/2010 3.186 298.0 93.5 303.7 190.7
11/3/2010 3.268 317.5 77.0 282.6 174.0
11/13/2010 4.742
11/14/2010 4.465
11/15/2010 4.3
11/16/2010 4.168 264.5 62.0 216.0 128.2
11/23/2010 4,711 251.0 71.0 208.7 112.9
11/24/2010 4.419
11/25/2010 3.941
11/28/2010 5.409
11/29/2010 4.037
11/30/2010 3.986 320.0 60.0 289.3 113.2
12/4/2010 4.615
12/5/2010 4.485
12/6/2010 4.357
12/7/2010 4.221 332.5 66.0 290.8 120.5
12/8/2010 3.994 267.5 76.0 243.3 141.7
12/9/2010 3.861
12/10/2010 3.716
12/11/2010 3.746
12/18/2010 4.41
12/19/2010 4.558
12/20/2010 4.329
12/21/2010 4.471 195.0 81.0 195.4 121.4
12/22/2010 4.381 172.0 83.0 177.0 136.1
12/25/2010 3.566
12/26/2010 3.756
12/27/2010 4.207
12/28/2010 3.808 174.0 59.0 2314 133.8
Average 4.30 180.6 52.3 186.7 106.6

Page 9 of 9




Attachment C
Wastewater Characterization Program Raw Data



WWMP Pilot
Wastewater Characterization Data
Peirce Island WWTF, Portsmouth, NH

Sample ID Average | 13-May | 20-May | 27-May 3-Jun 10-Jun 17-Jun 24-Jun 1-Jul 8-Jul 15-Jul 22-Jul 29-Jul 5-Aug 12-Aug 19-Aug 26-Aug 2-Sep
Average Flow (MGD) 4.81 4.67 10.57 5.56 4.48 4.82 4.37 6.14 4.55 4.108 4.009 3.507 3.344 3.031 3.959 4.192 5.012 4.178
Precipitation (in) 0.11 0.00 0.38 0.00 0.00 0.34 0.00 0.35 0.00 0.00 0.07 0.00 0.00 0.00 0.00 0.00 0.63 0.00
Raw Temp (deg C) 19.14 14.9 14.6 16.6 16 18.9 19.2 18.3 20.2 19.3 20.3 21.2 21.1 20.5 21.5 0.6321.3 22.1 20.2
Raw pH 6.57 6.28 6.68 5.92 6.58 6.76 6.61 6.71 6.4 6.65 6.31 6.83 6.66 6.58 6.68 6.5 6.64 6.62
Raw Alkalinity (mg/L as CaCOj) 165.88 150 110 160 150 170 150 160 180 180 170 190 180 210 170 180 140 170
Raw FOG (mg/L) 35.29 35 10 35 25 61 57 44 78 19 48 37 19 14 40 24 31 23
Raw TSS (mg/L) 242.53 190 80 140 63 350 160 160 160 200 200 240 220 240 800 220 390 310
Raw VSS (mg/L) 181.24 180 73 120 58 270 150 140 140 170 190 220 200 220 180 190 300 280
Raw BODyy (mg/L) 178.06 130 87 200 120 160 190 140 130 200 240 190 240 260 160 190 180 210
Raw BODg; (mg/L) 112.88 100 38 120 71 110 110 93 99 150 140 130 170 140 95 96 97 160
Raw CODyy (mg/L) 454.71 420 200 350 230 570 400 370 420 520 590 460 530 550 400 440 620 660
Raw CODg; (mg/L) 206.82 210 86 200 180 220 210 160 180 270 290 210 260 230 210 200 170 230
Raw CODyy, (mg/L) 154.53 150 67 150 120 150 150 110 140 200 220 160 200 180 160 150 130 190
Raw Floc COD (mg/L) or sCOD 133.65 130 56 120 110 130 130 96 110 160 200 130 160 230 130 120 100 160
Raw TKN (mg/L-N) 31.41 27 13 23 23 31 30 30 28 37 36 41 40 42 33 32 33 35
Raw NHs-N (mg/L-N) 17.28 14 6.7 13 14 15 16 15 15 18 22 24 26 27 17 18 15 18
Raw NO,-N (mg/L-N) #DIV/0! <0.5 <0.5 <0.5 <0.5 <0.5 <0.5 <0.5 N/A N/A N/A N/A N/A N/A N/A N/A N/A N/A
Raw TP (mg/L-P) 9.46 8.5 4.2 12 7.8 13 7.7 13 N/A N/A N/A N/A N/A N/A N/A N/A N/A N/A
Raw PO,-P (mg/L-P) 3.90 3.8 1.6 4.5 3.4 6 3.4 4.6 N/A N/A N/A N/A N/A N/A N/A N/A N/A N/A
CEPT Temp (deg C) 18.92 14.8 14.2 15.6 15.7 18.3 18 18.5 18.6 19.3 20.8 21.4 21.1 20.9 21.2 21.1 20.8 20.9
CEPT DO (mg/L) 0.86 <0.1 5.7 <0.1 0.2 <1 0.2 0.1 0.2 0.2 <0.1 <0.1 <0.1 <0.1 0.1 <0.1 <0.1 0.2
CEPT pH 6.56 6.38 6.52 6.52 6.5 6.53 6.6 6.58 6.62 6.61 6.74 6.62 6.55 6.48 6.55 6.46 6.58 6.62
CEPT Alkalinity (mg/L as CaC0O3) 155.29 150 110 140 160 160 150 130 160 160 170 180 170 190 160 160 130 160
CEPT FOG (mg/L) 9.53 8 5 8 7 10 6 9 7 9 13 14 10 16 9 10 10 11
CEPT TSS (mg/L) 68.35 60 48 54 130 69 53 49 60 65 77 71 66 87 71 68 70 64
CEPT VSS (mg/L) 56.82 58 48 44 120 57 42 30 48 51 74 57 49 67 57 58 58 48
CEPT BODyy (mg/L) 123.12 100 46 100 140 140 110 87 100 130 160 160 160 140 120 130 120 150
CEPT BODg; (mg/L) 105.12 100 34 90 100 100 90 56 92 120 140 130 160 130 110 96 89 150
CEPT CODyy (mg/L) 244.12 250 110 210 370 270 240 210 230 250 320 260 260 250 220 200 240 260
CEPT CODg; (mg/L) 193.24 210 85 140 200 210 220 180 190 200 270 210 220 210 190 170 180 200
CEPT CODyy (mg/L) 140.65 140 61 100 140 150 160 140 130 150 180 150 170 160 140 130 130 160
CEPT Floc COD (mg/L) or sCOD 127.94 130 54 91 130 140 150 120 120 130 180 140 150 140 130 110 120 140
CEPT TKN (mg/L-N) 26.65 27 12 19 26 25 26 23 25 28 32 35 36 35 28 25 24 27
CEPT NH5-N (mg/L-N) 17.22 15 6.8 12 15 16 17 14 16 16 22 24 25 26 17 17 16 18
CEPT NO,-N (mg/L-N) #DIV/0! <0.5 <0.5 <0.5 <0.5 <0.5 <0.5 <0.5 N/A N/A N/A N/A N/A N/A N/A N/A N/A N/A
CEPT TP (mg/L-P) 9.20 9.2 5.3 10 9.5 13 7.7 9.7 N/A N/A N/A N/A N/A N/A N/A N/A N/A N/A
CEPT PO,-P (mg/L-P) 3.57 3.3 1.3 3 4 6.6 3.2 3.6 N/A N/A N/A N/A N/A N/A N/A N/A N/A N/A

Legend:
XX - raw blended sample

GF - glass fiber filtered (1.2um)
XM - membrane filtered (0.45um)

Floc -flocculated and membrane filtered (0.45um)

Date - date of collection

Average Flow (MGD) and Precipitation (in) is data for day 24 hour composite sample began

N/A - Sampling and analysis for parameter was discontinued




Attachment D
Memorandum, Request for Preliminary Sizing and Cost Estimate, June 7, 2011



A =COM AECOM 781.246.5200  tel

701 Edgewater Drive 781.245.6293  fax
Wakefield, MA 01880
Www.aecom.com

Memorandum
To Selected Vendor No. Pages O
cc Jon Pearson, Peter Rice

Request for Preliminary Sizing and Cost Estimate
WWMP Pilot — Phase | Engineering Evaluation

Subject Peirce Island WWTF, Portsmouth, New Hampshire
From Terry Desmarais
Date June 7, 2011

AECOM is working with Portsmouth, NH to review options to upgrade the Peirce Island WWTF. This
is a follow-up to work completed in the fall of 2010. At the end of this evaluation phase, AECOM will
work with the City to shortlist two to three technologies to be subsequently piloted at the Peirce Island
WWTF. The target date to have an operational pilot is late August or early September 2011.

As part of the current phase of work, AECOM is revisiting the preliminary process sizing based on
revised flows and loads after evaluating three years of historical data and in more detail than was
completed in 2010. This memorandum summarizes the flow and load criteria and proposed concepts
under consideration for sizing the treatment technology.

Previous Work in Fall 2010

This work follows a preliminary evaluation completed in the fall of 2010, where vendors were asked to
provide preliminary sizing for facilities. At that time, the sizing was limited to retrofitting the existing 8
filter cells in the Filter Building for the new facilities. Flow was based on average and max day
conditions where flow in excess of the maximum day rate would be bypassed around secondary
treatment. Loadings for the 2010 criteria were based on effluent from the WWTF’s existing chemically
enhanced primary treatment (CEPT) system, so loads were less than conventional primary clarified
effluent. A summary of the flow and load conditions provided for preliminary sizing in the fall of 2010
is provided in the following table:

Table 1. 2010 Secondary Flow and Load Criteria

Criteria Average Day Max Day
Flow (MGD) 5 7.5
CEPT Effluent BOD5 (mg/L) 651to 75 Not provided
CEPT Effluent TSS (mg/L) 55 to 65 Not provided




A=COM

2011 Flow and Load Criteria

AECOM reviewed three years of historical data and parsed out wet and dry flow days. Primary
effluent (PE) has been added because as part of the evaluation the benefits of treating conventional
(not chemically enhanced) primary effluent will be reviewed. Scenarios under consideration are
described in detail later in this memorandum. Based on our analysis, the following flows and loads will
be used as the basis of sizing:

Table 2. 2011 Flow and Load Criteria

Average | Max Month Removal Max Max
Parameter Day PF Efficiency, % | Month Day
Flow (mgd) 4.30 1.39 5.99 7.62
Influent TSS (mg/L) 181 169
Influent TSS (Ib/d) 6,491 1.3 8,438
Influent BODs (mg/L) 187 175
Influent BODs (Ib/d) 6,706 1.3 8,718
Primary Effluent TSS (mg/L) 91 84
Primary Effluent TSS (Ib/d) 3,246 50 4,219
Primary Effluent BODs (mg/L) 131 122
Primary Effluent BODs (Ib/d) 4,694 30 6,103
CEPT Effluent TSS (mg/L) 52 72
CEPT Effluent TSS (lb/d) 1,865 3,600
CEPT Effluent BODs (mg/L) 107 98
CEPT Effluent BODs (Ib/d) 3,837 4,900
Primary/CEPT Effluent TKN (mg/L) 35 35
Primary/CEPT Effluent TKN (lb/d) 1,255 1,748

Note: Items shown bold were calculated and non-bold items were obtained from MOR
data or are textbook values.

Project Goals

The City of Portsmouth is looking to upgrade the existing Peirce Island WWTF to provide secondary
treatment with the following goals for the project:

1. Minimize capital and operations costs for secondary treatment

2. Minimize new construction outside of the existing filter building

3. Provide maximum flexibility to upgrade the secondary treatment process to achieve future
total nitrogen removal

The basis of sizing shall initially provide treatment to secondary standards to meet an effluent permit
limit of 30 mg/L BODs and TSS.

Treatment Sizing Concepts

Three overall concepts have been developed for secondary treatment and are presented below in

order of most desirable to least desirable:
2



A=COM

S-1. Modify the existing filter building as necessary to accommodate the proposed technology
within the limits of the existing 8 filter cells and, if feasible, the existing pump station at
the east end of the building;

S-2. Demolish the existing building and utilize only the foundation and exterior walls;

S-3. Vendor developed concept for secondary treatment within the limit of the existing plant
perimeter fence.

Vendors are requested to review the 3 secondary treatment concepts outlined above in light of the
capabilities of the secondary treatment technology(ies) that they propose to provide, and provide
recommendations, process sizing and layouts, and equipment costs for the concept that, in the
vendor’s judgment, best meets the City’s goals for the project. Additional details for consideration of
these alternatives are as follows:

S-1. Modify Existing Building:

The existing 8 filter cells are located in the filter room of the building. Each cell measures 16-ft wide
by 30-ft long with a 1-ft wide separation wall between cells. The cells extend from a top of concrete
elevation of 26.0 to the bottom of the cell at elevation 13.0. The bottom of the cell is a false floor
separating the filter cells and a wetwell below. The floor separating the two is 1'-3” thick. The wetwell
floor is sloped from a high point at elevation 6.5 to a elevation 5.0. Nearest the pumping station, the
wetwell floor slopes sharply to elevation -3.25. These overall dimensions of the exiting filter area is
30-ft by 134.5-ft. The false floor can be removed and the separation walls extended to elevation -6.5,
creating 8 individual cells with a maximum tank height of 19.5-ft. With 1-ft freeboard, this would
provide a maximum SWD of 18.5-ft. Alternatively, the existing separation walls can be removed and
the false floor removed and new tank configurations constructed within the limits of the existing 8 filter
cells. This allows for a higher SWD by constructing new tanks walls within the limits of the existing
tank walls. The maximum additional wall height is limited structurally to 4-ft or elevation 30.0,
providing a tank height of 23.5-ft. With 1-ft freeboard, this would provide a maximum SWD of 22.5-ft.

Hydraulically, flow must be pumped into or out of the proposed secondary/advanced treatment
system. The original configuration of the filter building used gravity flow through the filter and filtered
effluent was pumped to a parshall flume adjacent to the chlorine contact tank. The pump station is
located at the east end of the facility. If necessary the proposed treatment technology could utilize the
area of the existing pump station for treatment capacity. The existing pump station area measures 33-
ft wide (west to east) by 66-ft long (north to south) and extends downward to the floor at elevation -
3.25. If the vendor chooses to take advantage of this area, it must be clearly noted so that AECOM
can account for the costs of a pumping station appropriately.

S-2. Demolish the Existing Building:

The concept of demolishing the existing building would minimize the constraints of the existing filter

building layout and allow for construction of new tanks or other facilities within the limits of the exiting

Filter Building footprint. The existing building foundation/slab and exterior walls would be maintained

and all structural and other components within the limits of this area would be demolished. This would

result in an outside of wall dimension of 70-ft by 173-ft and an overall inside of walls dimensions of

approximately 66-ft by 169-ft. The foundation extends from top of existing floor at elevation 26.0 down
3



A=COM

to the wetwell floor, which slopes from a high point at the west end of the facility to the pumping
station at the east end of the facility. Starting at the west end of the wetwell at the high point at
elevation 6.5, the floor slopes to elevation 5.0 over 104.42 (104’-5") horizontal feet, then from
elevation 5.0 to elevation -3.25 over 8.25 (8'-3") horizontal feet and then remains at elevation -3.25 to
the east end of the facility.

S-3. Vendor Concept for Treatment within Limits of Existing Fence:

The Peirce Island WWTF is located on a very restricted site. Immediately to the west of the facility is
a historically significant resource (Fort Washington) and the WWTF is sited very close to the edge of
the waterline. The existing fence line is a hard limit. There are some areas available for additional
facilities within the limits of the existing fence. It must be noted that although the exiting fence line is a
hard limit, the City is interested in the most cost effective treatment solution, so significant changes
will likely be uneconomical and eliminated. A new headworks and a secondary treatment screening
building will be necessary for most proposed technologies and these facilities have not yet been sited.

Selected site, structural and mechanical record drawings have been provided. Additional drawings
will be provided upon request.

Important Considerations

The sewer system contributing to the Peirce Island WWTF is a combined system and during storm
events flow to the WWTF increases rapidly from the average day flow to the max day flow of 22

MGD. Flow to the facility is regulated by the Mechanic Street pumping station. All flow passes through
the existing primary clarifiers. For the proposed secondary facility, flow in excess of the maximum day
rate identified in the 2011 criteria will bypass the secondary treatment system and undergo primary or
enhanced primary treatment before blending with the secondary treated effluent for disinfection.

The City has noted that the fats, oils, and grease (FOG) concentrations increase dramatically during
the summer seasons because of an increase in tourists visiting local restaurants and other sites. The
proposed technology should be able to handle an increase in FOG load or indicate a need to control
FOG upstream of the process. FOG concentrations will be measured as part of a wastewater
characterization program that is ongoing during this evaluation and future pilot phases.

The WWTF currently adds ferric chloride and polymer to improve settling in its primary clarifiers. It
has been estimated that the cost for the chemicals for CEPT is on the order of $170,000 annually. As
part of this evaluation AECOM plans to investigate the potential of not utilizing chemical addition
during dry weather. In developing your secondary treatment concept please provide
recommendations, process sizing and layouts, and equipment costs for both secondary influent
loading conditions; CEPT and primary effluent (non-CEPT).

The majority of the proposed technologies require fine screening of the influent wastewater. Fine
screening will be included and will be sized to only handle peak hour flows to the secondary treatment
system. The screening will likely be located between the Filter Influent D-box and the Filter Building.



A=COM

Flow will have to be pumped into or out of the Filter Building. The existing arrangement pumps out of
the existing Filter Building. This may not be the case for certain technologies depending upon the
maximum water surface elevation and layout condition.

Future Nitrogen Removal

The City is currently only required to implement secondary treatment at the Peirce Island WWTF.
However, it is likely that the City will receive a future TN limit, but the timing of the requirement and
the future limit is not known at this time. As noted above under Project Goals, the ability to upgrade
the secondary process to achieve future nitrogen removal is a significant consideration. For the
secondary treatment concept that you select to best meet the City’s goals for the project, you are
requested to provide recommendations, process sizing, layouts of equipment/structures, and
equipment costs needed to retrofit the proposed secondary treatment concept to achieve an average
monthly effluent total nitrogen (TN) concentration of 8 mg/l, 5 mg/L and 3 mg/L year round. We would
expect that there will be different additional/modified facilities necessary to achieve the 3 different
levels of TN removal.

Requested Information
The vendor is asked to provide the following information:

1. Provide recommendations, preliminary sizing and layout for secondary treatment concept S-
1, S-2, or S-3 that, in the vendors’ judgment, best meets the City’'s goals for the project.

2. Provide recommendations, preliminary sizing and layouts for upgrade/expansion/addition or
add-on processes for your recommended secondary treatment process needed to meet
annual monthly average TN concentrations of 8 mg/L, 5 mg/L and 3 mg/L. ( 3 separate
conditions)

3. Provide Items 1 and 2 sized both for CEPT effluent and Non-CEPT Effluent

4. Provide equipment capital costs and O&M requirements for all concepts. At a minimum,
0O&M requirements should include anticipated maintenance labor hours, spare parts, power
consumption, and chemical consumption on a annual basis.

5. Identify constraints or considerations for the concepts and/or identify concepts that are not
feasible.

Please provide this information no later than Wednesday June 22, 2011.

The requested information will be used in the engineering evaluation of the potential processes, and
will result in the selection of 2-3 processes to be piloted. The primary focus of the evaluation will be
on secondary treatment, but the ability to upgrade/modify the proposed secondary treatment process
for nitrogen removal will also be an important factor in the evaluation.

We are available to meet and discuss existing conditions and proposed concepts. AECOM will
complete any necessary structural or other evaluations as applicable. Please call Terry Desmarais at
207-541-2007 with any questions.



Attachment E
Memorandum, Task 1.4 Conduct Site Visit/Review Constraints on Filter Building Reuse
May 9, 2011



A=COM

AECOM 781.246.5200
701 Edgewater Drive 781.245.6293
Wakefield, MA 01880

Www.aecom.com

tel
fax

Memorandum
To Peter Rice, City Engineer Page 1of3
cc David Allen, Deputy Director and Paula Anania, Chief Operator
Task 1.4 Conduct Site Visit/Review Constraints on Filter Building Reuse
WWMP Piloting — Phase | Engineering Evaluation
Subject Peirce Island WWTF, Portsmouth, New Hampshire

From

Terry Desmarais and Jon Pearson

Date

May 9, 2011

The upgrade of the Peirce Island WWTF is focused on reuse of the existing Filter Building to house a
secondary treatment process. A multidisciplinary team including an architect, a structural engineer,
and an electrical engineer visited the Filter Building on April 19, 2011 to assess constraints to
upgrading the building. This memorandum provides a summary of the major concerns or
considerations identified by each discipline. Architectural and structural items noted are preceded by
a description of the applicable discipline (e.g. “A:” for architectural and “S:” for structural). Electrical
considerations are described following the architectural and structural items. The full report of each
discipline has been attached to this memorandum.

Architectural and Structural:

Exterior:

e No major concerns or considerations. See detailed reports.

Control Area:

e No major concerns or considerations. See detailed reports.

Blower Room:

e No major concerns or considerations. See detailed reports.

Boiler Room:

e No major concerns or considerations. See detailed reports.

Storage Room:

e Not evaluated. Room was temporarily inaccessible.

Electrical Room:

e No major concerns or considerations. See detailed reports.

Generator Room:

¢ No major concerns or considerations. See detailed reports.



A=COM

Dock:
e A: Loading dock cannot be readily accessed because of site constraints with existing fence
and access would be improved by a 10-15 foot extension to the east

e A: Exterior door at the loading dock does not meet the minimum code requirement of 2’-8” for
a single leaf entrance

e A:Loading dock roof hatch did not align properly at leaf intersection resulting in leakage and
had excessive deflection when walked on

Odor Control Room:
e No major concerns or considerations. See detailed reports.

Filter Room:
e A: Hardware for Filter Room doors (two doors) was in poor operating condition and some
components were missing
e A: Finish of the top rail of filter cell railings was damaged along north side of cells
e A: Filter Room railing system chains do not meet OSHA requirements
e S: Pre-cast roof plank in center of room cracked down the middle from interior wall shared
with Control Area to the exterior Filter Room wall.

Clearwell Gallery:
e A: Clearwell Gallery stairs to Control Area are not enclosed with fire rated walls

e A An additional stairwell may be required to meet building code requirements for egress from
the lower levels (e.g. Clearwell Gallery, Pump Room, etc.)

e A,S: Staining, paint deterioration and concrete corrosion at interior wall adjacent to stairwell
from leaking pipe joints and corroded pipes along wall

e S: Area of delamination in the cast-in-place concrete floor surface at the interior wall shared
with the filter cells

e S: Signs of cracks in cast-in-place concrete interior wall shared with the filter cells that cannot
be evaluated until the wall is impacted by water pressure in filled filter cells

Clearwell:
e No major concerns or considerations. See detailed reports.

Pump Room:

e AS: Interior wall and concrete roof slab staining, paint deterioration and concrete corrosion at
roof drain locations resulting from corroded roof drain pipes

e A: Floor supports for the ladder at the south end of the Pump Room raised platform were
deteriorated

Mudwell Gallery:

e A: The Mudwell Gallery as currently configured with access to the Pump Room and two
hatches (one near the Pump Room door and one at the far end) may be considered a
confined space. A new door may be required if this space is reconfigured for new mechanical
process use.

¢ A: Roof hatches in Mudwell Gallery were not aligned properly and were leaking
e S: Active leaks and signs of previous leaks in cast-in-place roof slab

Mudwell:
o No major concerns or considerations. See detailed reports.

2



A=COM

Electrical

General:
e The majority of equipment and systems has reached a near end of life condition due to
corrosion from exposure to moisture
¢ Inthe case of a building retrofit, significant consideration should be given to protecting the
existing service and standby power systems during construction and phasing the work to
replace electrical equipment as necessary. Consideration should also be given to relocating
the equipment to a new location outside the limits of the existing Filter Building.

Facility Service (into Electrical Room):
¢ No major concerns. See detailed reports.

Generator and ATS:
e No major concerns or considerations. See detailed reports.

MCCs:
¢ No major concerns or considerations. See detailed reports.

Low Voltage Distribution:
e Low voltage control panels show signs of corrosion
¢ Raceway systems in the Mudwell Gallery, Filter Room and Mudwell Gallery showed signs of
corrosion

Lighting:
e Lighting equipment showed signs of corrosion on all unpainted surfaces and was particularly
severe on aluminum surfaces
o Emergency lights with battery backup were not operable

Fire Alarms:
e The hardwired fire alarm system was not operable due to impacts from corrosion.

Instrumentation:
¢ Instruments were no longer in operation.

Summary

There are no major concerns or considerations that would eliminate the potential of retrofitting the
existing Filter Building for a new treatment process. The majority of architectural, structural and
electrical concerns noted are repairable, would likely be resolved as part of a retrofit project, and
would be expected of a facility of this age. Key considerations for a retrofit will be meeting local
building code requirements for access in the Clearwell Gallery and the Mudwell Gallery, protection of
the existing electrical service and standby generation systems during construction, and construction
phasing for replacement of electrical equipment.



A =COM AECOM 781.246.5200  tel

701 Edgewater Drive 781.245.6293  fax
Wakefield, MA 01880
Www.aecom.com

Memorandum
To Terry Desmarais and Jon Pearson Page 1
cc Bill Shosho and Anthony Catalano

Architectural
Task 1.4 Conduct Site Visit/Review Constraints on Filter Building Reuse
WWMP Piloting — Phase | Engineering Evaluation

Subject Peirce Island WWTF, Portsmouth, New Hampshire
From Brian Norton

Date ApriI 26, 2011

INTRODUCTION

On April 19, 20011, AECOM participated in a site visit at Peirce Island Waste Water
Treatment Plant in Portsmouth, New Hampshire. This memorandum provides the

Architectural observations and conditions assessment of the existing Filter Building.

Building Exterior

The building roof consists of single-ply membrane with river bed stone ballast over precast
concrete planks. This membrane roof system is original and was therefore installed
approximately 21 years ago. Due to the stone ballast on the roof, only selected areas were
observed where the stone ballast was temporarily removed or exposed adjacent to curbed
openings. The membrane was in good condition however the treatment plant staff
mentioned that there is leaking at the roof drains. It should also be noted that the typical life
span of a single ply membrane roof system is approximately 20 years. Flashings at rooftop
HVAC equipment, roof vents and chimney appeared to be in good condition. The metal roof

coping is in good condition but some minor adjustments are required at the panel joints.



A=COM

The brick facade, mortar joints and sealants on the building exterior are in very good
condition. The anodized aluminum window units are double pane type and in good
condition. The louvers are aluminum with anodized finish and are also in good condition.
The windows, louvers and the aluminum storefront at the entrance require cleaning and the
entrance door will require some minor hardware adjustments. The exterior door at the Odor
Control Room has been pad locked in the closed position and is in fair condition, the
hardware for this door will need to be replaced. The exterior door at the loading dock does
not meet the minimum code requirement of 2’-8” for a single door leaf width and should be

replaced.

¥y




A=COM

Dock:
Material Condition Comments

Walls Brick Good

Floor Concrete Good

Ceiling | Concrete panel Good

Door Aluminum Good

Dock Concrete Good Dock area does not function efficiently
due to insufficient truck access. A 10-15
foot extension of the dock is
recommended.

Hatches | Aluminum Fair Intersection at hatch leafs are not aligned

and the hatch cover deflection was

excessive when walked on.




A=COM

Building Interior:

The interior spaces, finishes and openings such as doors, windows and louvers are
generally in good condition for a facility of this age. This can be attributed to the limited use
at the facility. A detailed description of each room, materials and condition is as follows:

Blower Room:

Material Condition Comments

Walls | Insulated wall panels Good

Floor Concrete Good

Ceiling | Insulated wall panels Good

Door Aluminum Good Hardware is in good operating condition,

door opening has 2 - 2'-6" doors

Boiler Room:

Material Condition Comments
Walls | CMU painted Good
Floor Concrete Good

Ceiling | Concrete panel painted | Good

Door Steel, painted and fire | Good Hardware is in good operating condition,
rated door opening has 2 - 2’-6” doors




A=COM

Electrical Room:

Material Condition Comments
Walls | CMU painted Good
Floor | Concrete Good
Ceiling | Concrete panel painted | Good
Door Aluminum Good Hardware is in good operating condition,

one door opening has 2 - 2'-6" doors, one

door is single 3'-0”

Generator Room:

Material Condition Comments
Walls Insulated wall panels Good
Floor Concrete Good
Ceiling | Insulated wall panels Good
Door Aluminum Good Hardware is in good operating condition,
door opening has 2 - 2'-6” doors
Louvers | Aluminum Good Large operable louver connected to

generator operation




A=COM

Odor Control Room:

Material Condition Comments
Walls | CMU painted Good
Floor | Concrete Good
Fair Flooring at containment area is cracking

and in poor condition

Ceiling | Concrete panel painted | Good

Door Aluminum Fair Hardware is in poor operating condition
and some components are missing.

Filter Room:
Material Condition Comments
Walls CMU painted Good
Floor Concrete Good
Ceiling Concrete panel Good
painted
Doors Aluminum Fair Hardware is in poor operating condition
and some components are missing.
Railing Aluminum Good 2-Rail guard rail system generally in good
condition but top rail finish is damaged by
basket removal process at north side and
chains need to be replaced with rails or
gates to meet OSHA
Windows | Aluminum Good Interior windows are single pane, exterior
windows are double pane




A=COM

Control Area:

Material Condition Comments
Walls | CMU painted Good
Floor Concrete with finish Good Floor has slip resistant coating in good
condition
Ceiling | Concrete panel painted | Good

Pump Room:
Material Condition Comments
Walls Concrete painted Good
Floor Concrete Good Leaking was observed at southeast
corner
Ceiling/Roof | Concrete panel Good Drains are leaking and rusting
painted
Grating Aluminum Good Some minor pitting but generally in
Platform good condition. Ladder at south end
will require new supports at the floor
level




A=COM

Mudwell Gallery:

Material Condition Comments
Walls Concrete Good Some leaking observed along wall
Floor Concrete Good
Ceiling | Concrete Good Some leaking observed at concrete roof
Roof Aluminum Fair Both roof hatches are not aligned properly
Hatches and are leaking

The gallery as currently configured with access on one end (door) only and hatches at the
other may be considered a confined space. A new door may be required if this space is

reconfigured for new mechanical process use.




A=COM

Clearwell Gallery:

Material Condition Comments
Walls | CMU, painted Good
Floor Concrete, no finish Good Some shallow spalling concrete observed
near joint with Filter Cell walls
Ceiling | Concrete, painted Good
Stair Steel, painted Good Stair is not enclosed with fire rated walls

Additional stair may be required to meet building code requirements for egress from the

lower levels

Sodium Hydroxide Containment Area (Clearwell Gallery):

Material Condition Comments
Walls CMU, painted Good
Floor Concrete, coating Good Floor and curbs have a protective coating
Ceiling | Concrete, painted Good




A =COM AECOM 781.246.5200  tel

701 Edgewater Drive 781.245.6293  fax
Wakefield, MA 01880
Www.aecom.com

Memorandum
To Terry Desmarais; Jon Pearson Page 1
cc Bill Shosho; Brian Norton; Ron Fiore

Structural

Task 1.4 Conduct Site Visit/Review Constraints on Filter Building Reuse
WWMP Piloting — Phase | Engineering Evaluation

Subject Peirce Island WWTF, Portsmouth, New Hampshire
From Anthony Catalano Jr.
Date ApriI 26, 2011

Introduction

On April 19, 20011, AECOM conducted a site visit at the Peirce Island Waste Water
Treatment Plant in Portsmouth, New Hampshire. This memorandum provides the Structural

observations, condition assessments, and recommendations for the existing Filter Building.
Background

The Filter Building’s design was completed in September of 1989 and the construction and
record drawings were completed in September of 1993. The substructure of the building is
made up of cast in place concrete walls, slabs, and foundation mats with wet and dry areas.
The superstructure of the building is made up of load bearing CMU and brick walls and a
precast hollow core concrete plank roof acting as a shear diaphragm.

Condition Assessment

Clearwell and Mudwell:

Although confined space entries of the mudwell and clearwell were not performed, visual

inspections of the areas through a manhole opening were performed and the cast in place



A=COM

concrete walls and foundation mat seemed to be in good condition (See Photo 1). Both the
mudwell and clearwell were partially filled with water. The plant operator informed AECOM
personnel that the water was from the roof drains, therefore the water was clean and clear
and the concrete walls and foundation mat below the water surface were easily viewed.
There was no visible deterioration of the concrete surfaces above or below the water

surface in either the mudwell or clearwell.

Pump Room

The Pump Room was in good condition overall, other than the cast in place concrete roof
slab had areas of corrosion due to leaking roof drains, and the cast in place concrete walls
had areas of corrosion due to leaking pipe joints and corroded pipes running along the walls.
There were spots of rust and spalling of the concrete roof surface (See Photo 2), and there

were spots of rust stains and corrosion of the concrete wall surface (See Photo 3).

Mudwell Gallery

The Mudwell Gallery was in fair condition. There were areas with cracks having
efflorescence leaching from the cast in place roof slab (See Photo 4), and other areas with

cracks having active leaks in the cast in place roof slab (See Photo 5).

Clearwell Gallery

The Clearwell Gallery was in fairly good condition. There were areas of delamination of the
cast in place concrete floor slab next to the interior wall (See Photo 6). There were also
areas of cracks with efflorescence in the interior cast in place concrete wall surfaces (See
Photo 7). There was no way to determine whether or not the wall cracks were actively
leaking, since the filter cells were empty on the other side of the wall. The cast in place
concrete floor slab had some areas of minor spider cracks that were most likely due to
shrinkage (See Photo 8). There were some areas where chemical lines running along the
walls had leaked and caused corrosion and/or stripping of the paint off the concrete (See
Photo 9).



A=COM

Filter Room

The Filter Room was in good condition structurally. The concrete walls in the filter cells
seemed to be in good condition with no signs of deterioration or spalling. There were some
areas that had minor efflorescence that most likely was caused by water pressure from the
exterior ground water (See Photo 10). The Filter Room precast hollow core concrete roof
planks were all in good condition, except for the concrete plank near the middle of the
building that had a straight crack down the middle, most likely traveling down the hollow
core portion with no reinforcement (See Photo 11). There were no signs of deterioration in
this crack and it was most likely caused by thermal expansion and contraction of the

building.
Control Area

The Control Area was in good condition other than one area where the precast hollow core
concrete plank roof joint was damaged and showed some signs of deterioration. The

damage does not appear to be a structural deficiency other than signs of minor corrosion.
Summary and Recommendations

Since the Filter Building’s structure is in good condition, there will not be many structural
modifications needed to satisfy the serviceability of the building, but there will be many
structural modifications needed to satisfy the process functionality of the building. This
report is intended to highlight the structural modifications needed to only satisfy the

serviceability of the building.

The cast in place concrete roof slab and walls in the Pump Room should be cleaned and/or
repaired and any corroded material that previously caused the corrosion of the slab and

walls should be removed and/or replaced to reduce future corrosion.



A=COM

The cracks in the Mudwell Gallery roof slab should be injected with hydrophilic grout where
there are signs of active leaks. The cracks with only efflorescence that are not actively
leaking are not structural or serviceable deficiencies and therefore are not recommended to

be injected or repaired.

The delamination of the cast in place concrete floor slab in the Clearwell Gallery is usually
caused by the rusting of the reinforcement steel and therefore the concrete in this area
should be repaired to protect the reinforcement steel from further deterioration. The spider
cracks in the floor are not structural or serviceable deficiencies and therefore are not
recommended to be injected or repaired. Since the areas of the wall in the Clearwell Gallery
that are showing signs of efflorescence cannot be checked for leaks, it is unknown whether
or not the cracks should be repaired. Once the structure is put into service, if the walls show
signs of active leaks, they should to be injected with hydrophilic grout. The walls that
showed signs of corrosion due to chemical lines and corroded material should be cleaned
and/or repaired and any corroded material that previously caused the corrosion of the walls
should be removed and/or replaced to reduce future corrosion of the concrete. The damage
to the precast hollow core concrete planks in the Control Area needs to be repaired to
reduce the chance that further corrosion will occur.

The above recommendations highlight the structural modifications needed to satisfy the
serviceability of the building. If the process selection yields the need for major modifications
to the building shell to satisfy the process functionality of the building, additional structural
modifications will be needed along with structural analysis to assure the building can resist
the additional vertical and horizontal loads. Note that a structural modification of the building
may also require bringing the entire structure into compliance with the seismic provisions of
the International Building Code 2009.



A=COM

Photo 2: Pump Room Cast in Place Concrete Roof Slab Surface.




A=COM

Photo 4: Mudwell Gallery Non-leaking Cast in Place Concrete Roof Surface.




A=COM

Photo 5: Mudwell Gallery Leaking Cast in Place Concrete Roof Surface.

Photo 6: Clearwell Gallery Delaminated Floor Surface.




A=COM

Photo 8: Clearwell Gallery Spider Cracks in Floor Surface.




A=COM

K

Photo 10: Filter Room, Filter Cell Wall Surface.




A=COM

Photo 11: Filter Room Precast Hollow Core Concrete Roof Plank Crack.

Photo 12: Control Area Precast Hollow Core Concrete Roof Plank Joint Deterioration.

10



A =COM AECOM 781.246.5200  tel

701 Edgewater Drive 781.245.6293  fax
Wakefield, MA 01880
Www.aecom.com

Memorandum
To Terry Desmarais; Jon Pearson Page 1
cc Brian Norton; Ron Fiore; Anthony Catalano Jr, Yasser Rizk

Electrical

Task 1.4 Conduct Site Visit/Review Constraints on Filter Building Reuse
WWMP Piloting — Phase | Engineering Evaluation

Subject Peirce Island WWTF, Portsmouth, New Hampshire
From Bill Shosho
Date May 2, 2011

Introduction

On April 19, 20011, AECOM participated in a site visit at Peirce Island Waste Water
Treatment Plant in Portsmouth, New Hampshire. This memorandum provides the Electrical
system observations, condition assessments, and recommendations for the existing Filter

Building.

Background

The design of the Filter Building’s design dates back to 1989 and the construction and
record drawings were completed in September of 1993. A Cutler Hammer main switchboard
and a Caterpillar standby generator are located within separate rooms in the Filter Building
and power the Filter Building as well as the other structures at the WWTF.

Condition Assessment

Facility Electrical Incoming Service

An overhead primary utility service is routed to a pole adjacent to a utility oil-filled padmount
transformer near the Filter Building. Multiple 4-inch ducts are routed underground from the

1



A=COM

transformer secondary to a manhole just outside the building and then to a pullbox on an
interior wall at the Filter Building lower level below the location of the Main Switchboard in
the Electrical Room (Clearwell Gallery). The 480 Y/277 V 3-phase, 4-wire service enters the
1200 amp main circuit breaker switchboard section from below. The switchboard is a
Westinghouse Pow-L-Line C style, dated 09/90, model no. BS39001, and all equipment and

sections are provided within a NEMA 1 type enclosure.

The main breaker is rated 1200 amps and is a Westinghouse Type SPB100 electrically
operated circuit breaker with a Digitrip RMS 500 trip unit. The main breaker is provided with
long time, short time, instantaneous and ground fault protection. The main switchboard
incoming section includes a Westinghouse 1Q Data Plus Il electric power meter. At the time

of inspection, approximately 125 amperes was measured on Phase A.

The load side cables from the main breaker are cabled to one side of a Westinghouse 1200
amp dual breaker style automatic transfer switch (ATS) section. The standby power cables
are routed to the other end of the ATS via top entry into the switchboard from a 600 kW
standby generator in the adjacent room (Generator Room). The load side connection of the
ATS power is directly connected to the switchboard distribution bus which consists of 800A
frame Westinghouse Type SPB100 electrically operated circuit breakers with Digitrip RMS
500 trip units. These electrically operated circuit breakers feed the following loads:

e MCC-1 in the Control Building

¢ MCC-2 in the Scum Concentrator Building

¢ MCC-3 in the Sludge Processing Building

e MCC-8 in the Filter Building.

All MCC feeder breakers are provided with long time, instantaneous and ground fault

protection.

Motor Control Centers and Low Voltage Distribution

Motor Control Center (MCC) MCC-8 and MCC-8A are located in the Filter Building

Electrical Room with the main wwitchboard. A pair of MCCs can be found at each MCC

2



A=COM

building location. The primary MCC at each building feeds all process loads. A second
MCC at each building is fed from the primary MCC and powers HVAC type loads. The
original contract drawings showed the second MCC fed via an under-voltage shunt trip
breaker so as to prevent the standby generator from powering the second MCC when the
generator first assumes load after a utility outage. The shunt trip breakers were not evident
by inspection and talking with the staff it was learned that the feeder breakers to these
second MCCs do not have to be reclosed after an outage. Apparently, the shunt—trip main

breaker design was modified after the Contract Drawings were issued.
Low voltage panelboards show signs of corrosion.

In the Filter Building Electrical Room are three older style Robicon variable frequency drives

that were once used for the [plant effluent pumps.
Electric heat in the Electrical Room was operational with a thermostat set at 50 degrees F.

Associated raceways systems were rigid galvanized steel (RGS) type and painted. In
heated areas they appeared to be in good condition, while those raceways installed in wet
areas showed evidence of extreme corrosion. Several newer RGS raceways had been
installed in the Electrical Room and along the walls of the Clearwell Gallery as part of the
SCADA system and chemical pacing system.

Generator System

Within the Generator Room is a Caterpillar 600 kW/750 kVA, 480/277V diesel generator
system with a diesel day tank. The generator keep warm system was in operation and the
battery terminals were clean. In general, the equipment appeared to be well maintained. It
was reported by staff that the city’s generator systems are maintained by one generator

maintenance shop on an annual contract basis.



A=COM

Miscellaneous Systems

Fire Alarm: The Filter Building was equipped with hard wired smoke detectors, heat
detectors and visual / audible notification appliances with pull stations. However, the Filter
Building fire alarm system is not operational as is the fire alarm system in all buildings at the
WWTF with the exception of the Control Building. Due to corrosion, false alarms were
prevalent and the fire alarm systems in the remote buildings were disconnected in 2007
from the Control Building Master Fire Alarm Control Panel, which is a relatively new Simplex

Model 41000 system panel.

SCADA: A facility SCADA system is installed and maintained by Electrical Installations, Inc
(Ell) of Moultonboro, NH and is presently in use. PLC — 6 with an HMI was found to be
operational in the Filter Building electrical room, and monitoring influent flow and providing a

pacing signal to one chemical pump in the Filter Building Clearwell Gallery.

Lighting: The lighting systems were in general found to be operational but exhibited surface
corrosion on all un-painted metal surfaces. Severe oxidation was encountered on aluminum
surfaces. High intensity discharge (HID) lighting was located in the process areas and

fluorescent fixtures were installed in the small equipment rooms. Emergency lighting heads

were connected to battery packs that were no longer operable.

Instrumentation: In general most instruments were no longer functioning, including gas
detection in the Filter Room and bubbler systems at the access manholes of the Clearwell

and Mudwell. Filter control panels are abandoned in place.

Summary and Recommendations:

In general, the various electrical systems installed at the Filter Building have reached a near

end of life condition due to their age and corrosion from exposure to moisture.

Although the electrical distribution system and associated generator are amply sized for the
facility electrical loads, the main switchboard, MCC-8 and MCC-8A are found to be in

4



A=COM

average condition. There is evidence of dirt and heavy dust, surface rusting at the edges of
the enclosures, and corrosion at locations such as fuse barrels and terminals within the
enclosures. There is no indication that the Main Switchboard circuit breaker Digitrip sensors
have been tested or calibrated since their original installation date and that surge protection
has been provided at the electrical system buses. A new 1200 amp 480/277V switchboard
with electrically operated main and generator breakers for transfer control should be
considered. Consideration should also be given to the replacing the existing generator.
Grounding systems should be tested and upgraded as required due to the evidence of
equipment corrosion in various structures and the facility location near seawater. A new fire
alarm and detection system should be provided at each building with fiber optic (FO) cables
routed between buildings. The use of FO cables would reduce the likelihood of future

failures due to underground cable corrosion.

The electrical equipment and associated raceways in the Filter Building should be
demolished and replaced in kind if the building will be reused. Significant consideration
should be given to protection of existing and/or new facilities during construction of a new
secondary treatment system in the existing building. In addition, improvements should be
incorporated into the existing electrical rooms (e.g. climate controlled environment) to
prevent future damage due to corrosion. Another possible option would be to relocate the
electrical distribution system, MCCs and standby generator to a new location as part of a
secondary treatment system upgrade. This could be adjacent to the existing Chlorine

Contact Tanks and/or Control Building as space constraints allow.



A=COM

Photos:

Photo 1: Utility Riser Pole and Transformer

Westinghouse
10 Data Plus I

Alarm Trip
Units
Kilo-Units
© Mega-Units
IA Amp:l!Ms
" Ig Amps RMS Reset

Io AmpsRMS [:ﬁ
Vyp VoltsRMS '

Vg VoltsRMS
e Vc_A Voits RMS

% Vpy VoltsRMS
Vg VoltsRMS
Vey Volts RMS

Watts

Vars

Power Factor
Demand Watts
Frequency
Watt-Hours

Photo 2: Switchboard Power Monitor
6




A=COM

Photo 3: Motor Control Center Data Nameplate

Photo 4: Robicon VFED for Effluent Pumps




A=COM

Photo 4: Filter Building SCADA System Panel

Photo 5: Control Building Main Fire Alarm Panel




A=COM

Photo 6: Filter Building Raceway Corrosion

Photo 7: Filter Building Smoke Detector Corrosion




A=COM

Photo 8: Filter Building Lighting Panel Corrosion

10



Attachment F
Opinion of Costs



Opinion of Cost - Option 1 BAF
Secondary Treatment at Peirce Island Site (4.3 MGD )

PEIRCE ISLAND CAPITAL COST ESTIMATE

SOURCE ITEM QUANTITY  UNIT UNIT PRICE AMOUNT Subtotal
g Headworks
] Structure 2500 SF $ 300 $ 750,000
s Equipment:
g Odor Control 1EA $ 60,000 $ 87,000
- Bar Screens 2 EA $ 250,000 $ 725,000
S Screenings Washer & Compactor 2 EA $ 50,000 $ 145,000
) Grit Pumps 3 EA $ 35,000 $ 152,250
3 Vortex Grit Removal 2 EA $ 75,000 $ 217,500
3 Grit Classifier & Washer 2 EA $ 40,000 $ 116,000
e $ 2,192,750
o Sanitary Disinfection
°B Equipment:
g O Pump System 1EA $ 100,000 $ 100,000
§ E UV Disinfection 1EA $ 200,000 $ 200,000
ad $ 300,000
% @ Biosolids Processing
E® Structure
E E Rehab Existing Process Building 1EA $ 350,000 $ 350,000
5 = Equipment:
8 8 Carbon Odor Control 1EA $ 60,000 $ 87,000
= = Rotary Drum Thickener 2 EA $ 150,000 $ 435,000
2 g Dewatering Screw Press 2 EA $ 400,000 $ 1,160,000
$ o Conveyors 2 EA $ 50,000 $ 145,000
5] 5 $ 2,177,000
ST Additional Structures and Modifications
SR Structure
o PE Splitter - Upstream - Rehab Existing 1EA $ 500,000 $ 500,000
§ g PE Splitter - Downstream 2200 SF $ 300 $ 660,000
Q= $ 1,160,000
= é SUBTOTAL $ 5,829,750
g Yard Piping (12%) $ 699,570
s Electrical (22%) $ 1,282,545
% S Instrumentation and Controls (6%) $ 349,785
g b Site Work and Landscaping (7%) $ 408,083
) SUBTOTAL $ 8,569,733
: % Island Construction Premium (3%) $ 257,092
5= Engineering (20%) $ 1,713,947
'g ; Contingency (30%) $ 2,570,920
[ SUBTOTAL FROM WASTEWATER MASTER PLAN ESTIMATES $ 13,111,691

Page 1 of 2




PEIRCE ISLAND CAPITAL COST ESTIMATE

SOURCE ITEM QUANTITY  UNIT UNIT PRICE AMOUNT Subtotal
Secondary Pump Station (Fine Screens and Lift Station)
Demolition 1Ls $ - $ -
Site Work and Landscaping 1LS $ 150,000 $ 150,000
Yard Piping 1LS $ 53,000 $ 53,000
Structure 1Ls $ 959,000 $ 959,000
Process Piping and Appurtenances 1LS $ 133,000 $ 133,000
Equipment:
Odor Control 1EA $ 131,000 $ 131,000
Fine Screens, Washer and Compactor and Container 2 EA $ 316,500 $ 633,000
Secondary Influent Pumps 3 EA $ 100,000 $ 300,000
Instrumentation and Controls 1LS $ 83,000 $ 83,000
Electrical 1LS $ 119,000 $ 119,000
] $ 2,561,000
5 Demolition of Filter Building For Reuse (Main Electrical and Standby Generator to Remain)
7 Demolition 1LS $ 296,000 $ 296,000
= Site Work 1Ls $ 157,000 $ 157,000
2 Yard Piping 1LS $ - $ -
= Structure (Remove and Replace HVAC and Elec) 1LS $ 1,277,000 $ 1,277,000
2 Electrical (Replace Electrical Equipment) 1LS $ 350,000 $ 350,000
g $ 2,080,000
§ BAF Secondary Treatment Retrofit of Filter Building
w Demolition 1Ls $ 256,000 $ 256,000
E’ Site Work and Landscaping 1LS $ 36,000 $ 36,000
E Yard Piping 1Ls $ 10,000 $ 10,000
£ Structure 1LS $ 1,103,000 $ 1,103,000
2 Process Piping and Appurtenances 1LS $ 804,000 $ 804,000
ﬂ Equipment:
@ BAF Vendor (IDI) 1EA $ 3,673,000 $ 3,573,000
e Effluent Pumps 3 EA $ 42,667 $ 128,000
o Mudwell Pumps 2 EA $ 24,500 $ 49,000
g Clearwell Lift Pumps 2 EA $ 24500 $ 49,000
T Instrumentation and Controls 1LS $ 92,000 $ 92,000
o Electrical 1LS $ 1,141,000 $ 1,141,000
P $ 7,241,000
§ TWAS Storage Tank and Control Building
s Demolition 1LS $ : $ -
8 Site Work and Landscaping 1LS $ 38,000 $ 38,000
w Yard Piping 1Ls $ 94,000 $ 94,000
< Structure 1LS $ 568,000 $ 568,000
Process Piping and Appurtenances 1LS $ 189,000 $ 189,000
Equipment: $ -
TWAS Press Feed Pumps and Grinders 3 EA $ 58,333 $ 175,000
Aeration Blowers 3 EA $ 32,667 $ 98,000
Aeration Diffusers 1EA $ 50,000 $ 50,000
Instrumentation and Controls 1Ls $ 37,000 $ 37,000
Electrical 1Ls $ 124,000 $ 124,000
$ 1,373,000
SUBTOTAL $ 13,255,000
Island Construction Premium (3%) $ 397,650
Engineering and Contingency (40%) $ 5,302,000
SUBTOTAL FROM AECOM $ 18,954,650
OPINION OF CONSTRUCTION COST $ 32,066,341
OPINION OF PROJECT COST (Rounded) $ 33,000,000

Page 2 of 2




Opinion of Cost - Option 3 Conventional Activated Sludge & BioMag

Secondary Treatment at Peirce Island Site (4.30 MGD )

PEIRCE ISLAND CAPITAL COST ESTIMATE

SOURCE ITEM QUANTITY  UNIT UNIT PRICE AMOUNT Subtotal
Headworks
Structure 2500 SF $ 300 $ 750,000
Equipment:
Odor Control 1EA $ 60,000 $ 87,000
T Bar Screens 2 EA $ 250,000 $ 725,000
K Screenings Washer & Compactor 2 EA $ 50,000 $ 145,000
f — Grit Pumps 3 EA $ 35,000 $ 152,250
o 8 Vortex Grit Removal 2 EA $ 75,000 $ 217,500
E = Grit Classifier & Washer 2 EA $ 40,000 $ 116,000
N $ 2,192,750
oo Sanitary Disinfection
2 % Equipment:
o = Pump System 1EA $ 100,000 $ 100,000
ga UV Disinfection 1EA $ 200,000 $ 200,000
0=z $ 300,000
% g Biosolids Processing
EQ Structure
IZ) © Rehab Existing Process Building 1 EA $ 350,000 $ 350,000
] Equipment:
8 4 Carbon Odor Control 1EA $ 60,000 $ 87,000
p E— Rotary Drum Thickener 2 EA $ 150,000 $ 435,000
2 f Dewatering Screw Press 2 EA $ 400,000 $ 1,160,000
f;‘) S Conveyors 2 EA $ 50,000 $ 145,000
S E $ 2,177,000
3 Additional Structures and Modifications*
S Structure
E__- g PE Splitter - Upstream - Rehab Existing 1EA $ 500,000 $ 500,000
27T PE Splitter - Downstream 2200 SF $ 300 $ 660,000
83 $ 1,160,000
=g SUBTOTAL $ 5,829,750
S Yard Piping (12%) $ 699,570
=2 Electrical (22%) $ 1,282,545
% - Instrumentation and Controls (6%) $ 349,785
g E Site Work and Landscaping (7%) $ 408,083
P SUBTOTAL $ 8,569,733
3 2 Island Construction Premium (3%) $ 257,092
5 o Engineering (20%) $ 1,713,947
tsg Contingency (30%) $ 2,570,920
o < SUBTOTAL FROM WASTEWATER MASTER PLAN ESTIMATES $ 13,111,691
B Secondary Influent Pumping Station and Blower Building
g Demolition 1Ls $ - $ -
« Site Work and Landscaping 1LS $ 33,000 $ 33,000
§ Yard Piping 1LS $ 30,000 $ 30,000
2 Structure 1Ls $ 883,000 $ 883,000
<(_ Process Piping and Appurtenances 1LS $ 518,000 $ 518,000
S Equipment:
= Influent Pumps 3 EA $ 42,667 $ 128,000
% Aeration Tank Blowers 3 EA $ 105,000 $ 315,000
@ Odor Control 1EA $ 131,000 $ 131,000
o Instrumentation and Controls 1LS $ 28,000 $ 28,000
£ Electrical 1LS $ 200,000 $ 200,000
3 $ 2,266,000
£ Demolish Filter Building including Main Electrical Facilities
I Demolition 1Ls $ 1,354,000 $ 1,354,000
— Site Work and Landscaping 1LS $ 491,000 $ 491,000
2 $ 1,845,000
8 Convert Filter Building to Aeration Tanks and Clarifiers
e Demolition 1LS $ -8 -
° Site Work and Landscaping 1LS $ - $ -
[ Yard Piping 1Ls $ 190,000 $ 190,000
% Structure 1LS $ 2,862,000 $ 2,862,000
§ Process Piping and Appurtenances 1LS $ 629,000 $ 629,000
Equipment:
= Fine Bubble Aeration and Clarifiers 1LS $ 921,000 $ 921,000
8 Instrumentation and Controls 1LS $ 28,000 $ 28,000
'j(J Electrical 1Ls $ 89,000 $ 89,000
$ 4,719,000

Page 1 of 2




PEIRCE ISLAND CAPITAL COST ESTIMATE

SOURCE ITEM QUANTITY  UNIT UNIT PRICE AMOUNT Subtotal
RAS and WAS Pump Station
Demolition 11LS $ - $ -
Site Work and Landscaping 1LS $ 21,000 $ 21,000
Yard Piping 1Ls $ 60,000 $ 60,000
Structure 1LS $ 308,000 $ 308,000
Process Piping and Appurtenances 1LS $ 397,000 $ 397,000
Equipment:
RAS Pumps 3 EA $ 42,667 $ 128,000
Raw WAS Pumps 2 EA $ 24500 $ 49,000
WAS Pumps 2 EA $ 24500 $ 49,000
Scum Pumps 3 EA $ 12,333 $ 37,000
Instrumentation and Controls 11LS $ 46,000 $ 46,000
Electrical 1LS $ 125,000 $ 125,000
$ 1,220,000
Magnetite Recovery and Feed Building
= Demolition 11LS $ - $ -
S Site Work and Landscaping 1LS $ 33,000 $ 33,000
o Yard Piping 1Ls $ 21,000 $ 21,000
> Structure 1LS $ 332,000 $ 332,000
2 Process Piping and Appurtenances 1LS $ 88,000 $ 88,000
= Equipment:
2 Magnetite Recovery and Feed Equipment (CWT) 1EA $ 2,842,000 $ 2,842,000
S Recovered ballast make-up tank 1 EA $ 24,000 $ 24,000
§ Polymer System 1EA $ 176,000 $ 176,000
m Alkalinity System 1 EA $ 21,000 $ 21,000
= Instrumentation and Controls 11LS $ 46,000 $ 46,000
] Electrical 1Ls $ 691,000 $ 691,000
2 $ 4,274,000
= TWAS Storage Tank
'LJ Demolition 11LS $ - $ -
© Site Work and Landscaping 1LS $ 38,000 $ 38,000
2 Yard Piping 1LS $ 94,000 $ 94,000
g Structure 1LS $ 568,000 $ 568,000
o Process Piping and Appurtenances 1LS $ 189,000 $ 189,000
2 Equipment: $ -
g TWAS Press Feed Pumps and Grinders 3 EA $ 58,333 $ 175,000
= Aeration Blowers 3 EA $ 32,667 $ 98,000
§ Aeration Diffusers 1 EA $ 50,000 $ 50,000
s Instrumentation and Controls 11Ls $ 37,000 $ 37,000
o Electrical 1Ls $ 124,000 $ 124,000
9 $ 1,373,000
< Main Electrical Building and Standby Generator
Demolition 1Ls $ 5,000 $ 5,000
Site Work and Landscaping 11LS $ 15,000 $ 15,000
Electrical Conduit 1Ls $ 217,000 $ 217,000
Structure 1Ls $ 168,000 $ 168,000
Process Piping and Appurtenances 1LS $ - $ -
Equipment:
Electrical (Switchboard, MCB, ATS) 1EA $ 122,000 $ 122,000
Standby Generator 1EA $ 347,000 $ 347,000
Instrumentation and Controls 1Ls $ - $ -
Electrical 11LS $ - $ -
$ 874,000
SUBTOTAL $ 16,571,000
Island Construction Premium (3%) $ 497,130
Engineering and Contingency (40%) $ 6,628,400
SUBTOTAL FROM AECOM $ 23,696,530
OPINION OF CONSTRUCTION COST $ 36,808,221
OPINION OF PROJECT COST (Rounded) $ 37,000,000

Page 2 of 2




Opinion of Cost - Option 4 MBBR & ActiFlo
Secondary Treatment at Peirce Island Site (4.30 MGD )

PEIRCE ISLAND CAPITAL COST ESTIMATE

SOURCE ITEM QUANTITY UNIT UNIT PRICE AMOUNT Subtotal

Headworks

Structure 2500 SF $ 300 $ 750,000

Equipment:

Odor Control 1EA $ 60,000 $ 87,000

T Bar Screens 2 EA $ 250,000 $ 725,000
% Screenings Washer & Compactor 2 EA $ 50,000 $ 145,000
° ~ Grit Pumps 3 EA $ 35,000 $ 152,250
g 8 Vortex Grit Removal 2 EA $ 75,000 $ 217,500
= Grit Classifier & Washer 2 EA $ 40,000 $ 116,000
' : $ 2,192,750
Q < Sanitary Disinfection
2 5 Equipment:
S = Pump System 1EA $ 100,000 $ 100,000
o UV Disinfection 1EA $ 200,000 $ 200,000
28 $ 300,000
= g Biosolids Processing
EQ Structure
E © Rehab Existing Process Building 1EA $ 350,000 $ 350,000
w2 Equipment:
38 0 Carbon Odor Control 1EA $ 60,000 $ 87,000
P ?: Rotary Drum Thickener 2 EA $ 150,000 $ 435,000
a f Dewatering Screw Press 2 EA $ 400,000 $ 1,160,000
‘O‘j S Conveyors 2 EA $ 50,000 $ 145,000
S E $ 2,177,000
= s Additional Structures and Modifications
S Structure
§ g PE Splitter - Upstream - Rehab Existing 1EA $ 500,000 $ 500,000
g3 PE Splitter - Downstream 2200 SF $ 300 $ 660,000
853 $ 1,160,000
% & SUBTOTAL $ 5,829,750
% x Yard Piping (12%) $ 699,570
=9 Electrical (22%) $ 1,282,545
% 5 Instrumentation and Controls (6%) $ 349,785
g z Site Work and Landscaping (7%) $ 408,083
5 ; SUBTOTAL $ 8,569,733
g Island Construction Premium (3%) $ 257,092
se Engineering (20%) $ 1,713,947
£ g Contingency (30%) $ 2,570,920
o < SUBTOTAL FROM WASTEWATER MASTER PLAN ESTIMATES $ 13,111,691

Page 1 of 2




PEIRCE ISLAND CAPITAL COST ESTIMATE

SOURCE ITEM QUANTITY UNIT UNIT PRICE AMOUNT Subtotal
Secondary Pump Station (Fine Screens and Lift Station)
Demolition 1Ls $ - $ -
Site Work and Landscaping 1LS $ 150,000 $ 150,000
Yard Piping 1Ls $ 53,000 $ 53,000
Structure 1Ls $ 959,000 $ 959,000
Process Piping and Appurtenances 1LS $ 133,000 $ 133,000
Equipment:
Odor Control 1EA $ 131,000 $ 131,000
Fine Screens, Washer and Compactor and Container 2 EA $ 316,500 $ 633,000
Secondary Influent Pumps 3 EA $ 100,000 $ 300,000
Instrumentation and Controls 1Ls $ 83,000 $ 83,000
Electrical 1Ls $ 119,000 $ 119,000
$ 2,561,000
Demolition of Filter Building For Reuse (Main Electrical and Standby Generator to Remain)
Demolition 1Ls $ 296,000 $ 296,000
Site Work 1Ls $ 157,000 $ 157,000
Yard Piping 1LS $ - $ -
Structure (Remove and Replace HVAC and Elec) 1LS $ 1,277,000 $ 1,277,000
Electrical (Replace Electrical Equipment 1LS $ 350,000 $ 350,000
$ 2,080,000
MBBR Secondary Treatment Retrofit of Filter Building
Demolition 1Ls $ 227,000 $ 227,000
Site Work and Landscaping 1LS $ 41,000 $ 41,000
Yard Piping 1Ls $ 26,000 $ 26,000
Structure 1Ls $ 454,000 $ 454,000
Process Piping and Appurtenances 1LS $ 714,000 $ 714,000
Equipment:
MBBR Vendor (Kruger) 1EA $ 1,636,000 $ 1,636,000
Instrumentation and Controls 1Ls $ 92,000 $ 92,000
Electrical 1Ls $ 305,000 $ 305,000
$ 3,495,000
ActiFlo Settling and Effluent Pump Station (in existing Pump Station)
Demolition 1Ls $ - $ -
Site Work and Landscaping 1LS $ - $ -
Yard Piping 1Ls $ 14,000 $ 14,000
- Structure 1Ls $ 388,000 $ 388,000
a Process Piping and Appurtenances 1LS $ 731,000 $ 731,000
S Equipment:
é Effluent Pumps 3 EA $ 42,667 $ 128,000
S Mudwell Pumps 2 EA $ 18,000 $ 36,000
< Polymer Make-up and Feed System 1EA $ 111,000 $ 111,000
_§ ActiFlo Vendor Equipment 1EA $ 1,597,000 $ 1,597,000
§ Instrumentation and Controls 1Ls $ 92,000 $ 92,000
= Electrical 1Ls $ 481,000 $ 481,000
i $ 3,578,000.00
= TWAS Storage Tank and Control Building
5 Demolition 1Ls $ - $ -
e Site Work and Landscaping 1LS $ 38,000 $ 38,000
=) Yard Piping 1Ls $ 94,000 $ 94,000
& Structure 1Ls $ 568,000 $ 568,000
: Process Piping and Appurtenances 1LS $ 189,000 $ 189,000
a Equipment: $ -
g TWAS Press Feed Pumps and Grinders 3 EA $ 58,333 $ 175,000
] Aeration Blowers 3 EA $ 32,667 $ 98,000
5 Aeration Diffusers 1EA $ 50,000 $ 50,000
a Instrumentation and Controls 1Ls $ 37,000 $ 37,000
% Electrical 1Ls $ 124,000 $ 124,000
g $ 1,373,000
SUBTOTAL $ 13,087,000
g Island Construction Premium (3%) $ 392,610
8 Engineering and Contingency (40%) $ 5,234,800
<C SUBTOTAL FROM AECOM $ 18,714,410
OPINION OF CONSTRUCTION COST $ 31,826,101
OPINION OF PROJECT COST (Rounded) $ 32,000,000

Page 2 of 2




Opinion of Cost - Option 5 MBBR & CoMag
Secondary Treatment at Peirce Island Site (4.30 MGD )

PEIRCE ISLAND CAPITAL COST ESTIMATE

SOURCE ITEM QUANTITY UNIT UNIT PRICE AMOUNT Subtotal

Headworks

Structure 2500 SF $ 300 $ 750,000

Equipment:

Odor Control 1EA $ 60,000 $ 87,000

T Bar Screens 2 EA $ 250,000 $ 725,000
% Screenings Washer & Compactor 2 EA $ 50,000 $ 145,000
° ~ Grit Pumps 3 EA $ 35,000 $ 152,250
g 8 Vortex Grit Removal 2 EA $ 75,000 $ 217,500
= Grit Classifier & Washer 2 EA $ 40,000 $ 116,000
' : $ 2,192,750
Q < Sanitary Disinfection
2 5 Equipment:
S = Pump System 1EA $ 100,000 $ 100,000
o UV Disinfection 1EA $ 200,000 $ 200,000
28 $ 300,000
= g Biosolids Processing
EQ Structure
E © Rehab Existing Process Building 1EA $ 350,000 $ 350,000
w2 Equipment:
38 0 Carbon Odor Control 1EA $ 60,000 $ 87,000
P ?: Rotary Drum Thickener 2 EA $ 150,000 $ 435,000
a f Dewatering Screw Press 2 EA $ 400,000 $ 1,160,000
‘O‘j S Conveyors 2 EA $ 50,000 $ 145,000
S E $ 2,177,000
= s Additional Structures and Modifications
S Structure
§ g PE Splitter - Upstream - Rehab Existing 1EA $ 500,000 $ 500,000
g3 PE Splitter - Downstream 2200 SF $ 300 $ 660,000
853 $ 1,160,000
% & SUBTOTAL $ 5,829,750
% x Yard Piping (12%) $ 699,570
=9 Electrical (22%) $ 1,282,545
% 5 Instrumentation and Controls (6%) $ 349,785
g z Site Work and Landscaping (7%) $ 408,083
5 ; SUBTOTAL $ 8,569,733
g Island Construction Premium (3%) $ 257,092
se Engineering (20%) $ 1,713,947
£ g Contingency (30%) $ 2,570,920
o < SUBTOTAL FROM WASTEWATER MASTER PLAN ESTIMATES $ 13,111,691

Page 1 of 2




PEIRCE ISLAND CAPITAL COST ESTIMATE

SOURCE ITEM QUANTITY UNIT UNIT PRICE AMOUNT Subtotal
Secondary Pump Station (Fine Screens and Lift Station)
Demolition 1Ls $ - $ -
Site Work and Landscaping 1LS $ 150,000 $ 150,000
Yard Piping 1Ls $ 53,000 $ 53,000
Structure 1Ls $ 959,000 $ 959,000
Process Piping and Appurtenances 1LS $ 133,000 $ 133,000
Equipment:
Odor Control 1EA $ 131,000 $ 131,000
Fine Screens, Washer and Compactor and Container 2 EA $ 316,500 $ 633,000
Secondary Influent Pumps 3 EA $ 100,000 $ 300,000
Instrumentation and Controls 1Ls $ 83,000 $ 83,000
Electrical 1Ls $ 119,000 $ 119,000
$ 2,561,000
Demolition of Filter Building For Reuse (Main Electrical and Standby Generator to Remain)
Demolition 1Ls $ 296,000 $ 296,000
Site Work 1Ls $ 157,000 $ 157,000
Yard Piping 1LS $ - $ -
Structure (Remove and Replace HVAC and Elec) 1LS $ 1,277,000 $ 1,277,000
] Electrical (Replace Electrical Equipment 1LS $ 350,000 $ 350,000
5] $ 2,080,000
5 MBBR Secondary Treatment Retrofit of Filter Building
> Demolition 1Ls $ 227,000 $ 227,000
2 Site Work and Landscaping 1LS $ 41,000 $ 41,000
= Yard Piping 1Ls $ 26,000 $ 26,000
2 Structure 1Ls $ 454,000 $ 454,000
s Process Piping and Appurtenances 1LS $ 714,000 $ 714,000
s Equipment:
w MBBR Vendor (Kruger) 1EA $ 1,636,000 $ 1,636,000
2 Instrumentation and Controls 1Ls $ 92,000 $ 92,000
:é_'j Electrical 1Ls $ 305,000 $ 305,000
< $ 3,495,000
= CoMag Settling, Effluent Pump Station (in existing Pump Station), Sludge Pump Station (New)
ﬂ Demolition 1LS $ 4,000 $ 4,000
® Site Work and Landscaping 1LS $ 10,000 $ 10,000
3 Yard Piping 1Ls $ 28,000 $ 28,000
T Structure 1Ls $ 937,000 $ 937,000
- Process Piping and Appurtenances 1LS $ 564,000 $ 564,000
§ Equipment:
o Effluent Pumps 3 EA $ 42,667 $ 128,000
= Sludge Recycle Pumps 2 EA $ 24,500 $ 49,000
g Waste Sludge Pumps 3 EA $ 24,667 $ 74,000
s Polymer Make-up System 1EA $ 158,000 $ 158,000
(e} CoMag Vendor Equipment 1EA $ 2,281,000 $ 2,281,000
8 Instrumentation and Controls 1Ls $ 23,000 $ 23,000
< Electrical 1Ls $ 460,000 $ 460,000
$ 4,716,000.00
TWAS Storage Tank and Control Building
Demolition 1Ls $ - $ -
Site Work and Landscaping 1LS $ 38,000 $ 38,000
Yard Piping 1Ls $ 94,000 $ 94,000
Structure 1Ls $ 568,000 $ 568,000
Process Piping and Appurtenances 1LS $ 189,000 $ 189,000
Equipment: $ -
TWAS Press Feed Pumps and Grinders 3 EA $ 58,333 $ 175,000
Aeration Blowers 3 EA $ 32,667 $ 98,000
Aeration Diffusers 1EA $ 50,000 $ 50,000
Instrumentation and Controls 1Ls $ 37,000 $ 37,000
Electrical 1Ls $ 124,000 $ 124,000
$ 1,373,000
SUBTOTAL $ 14,225,000
Island Construction Premium (3%) $ 426,750
Engineering and Contingency (40%) $ 5,690,000
SUBTOTAL FROM AECOM $ 20,341,750
OPINION OF CONSTRUCTION COST $ 33,453,441
OPINION OF PROJECT COST (Rounded) $ 34,000,000

Page 2 of 2




Opinion of Cost - Option 6 MBBR & DAF
Secondary Treatment at Peirce Island Site (4.30 MGD )

PEIRCE ISLAND CAPITAL COST ESTIMATE

SOURCE ITEM QUANTITY UNIT UNIT PRICE AMOUNT Subtotal

Headworks

Structure 2500 SF $ 300 $ 750,000

Equipment:

Odor Control 1EA $ 60,000 $ 87,000

T Bar Screens 2 EA $ 250,000 $ 725,000
% Screenings Washer & Compactor 2 EA $ 50,000 $ 145,000
° ~ Grit Pumps 3 EA $ 35,000 $ 152,250
g 8 Vortex Grit Removal 2 EA $ 75,000 $ 217,500
= Grit Classifier & Washer 2 EA $ 40,000 $ 116,000
' : $ 2,192,750
Q < Sanitary Disinfection
2 5 Equipment:
S = Pump System 1EA $ 100,000 $ 100,000
o UV Disinfection 1EA $ 200,000 $ 200,000
28 $ 300,000
= g Biosolids Processing
EQ Structure
E © Rehab Existing Process Building 1EA $ 350,000 $ 350,000
w2 Equipment:
38 0 Carbon Odor Control 1EA $ 60,000 $ 87,000
P ?: Rotary Drum Thickener 2 EA $ 150,000 $ 435,000
a f Dewatering Screw Press 2 EA $ 400,000 $ 1,160,000
‘O‘j S Conveyors 2 EA $ 50,000 $ 145,000
S E $ 2,177,000
= s Additional Structures and Modifications
S Structure
§ g PE Splitter - Upstream - Rehab Existing 1EA $ 500,000 $ 500,000
g3 PE Splitter - Downstream 2200 SF $ 300 $ 660,000
853 $ 1,160,000
% & SUBTOTAL $ 5,829,750
% x Yard Piping (12%) $ 699,570
=9 Electrical (22%) $ 1,282,545
% 5 Instrumentation and Controls (6%) $ 349,785
g z Site Work and Landscaping (7%) $ 408,083
5 ; SUBTOTAL $ 8,569,733
g Island Construction Premium (3%) $ 257,092
se Engineering (20%) $ 1,713,947
£ g Contingency (30%) $ 2,570,920
o < SUBTOTAL FROM WASTEWATER MASTER PLAN ESTIMATES $ 13,111,691

Page 1 of 2




PEIRCE ISLAND CAPITAL COST ESTIMATE

SOURCE ITEM QUANTITY UNIT UNIT PRICE AMOUNT Subtotal
Secondary Pump Station (Fine Screens and Lift Station)
Demolition 1Ls $ - $ -
Site Work and Landscaping 1LS $ 150,000 $ 150,000
Yard Piping 1Ls $ 53,000 $ 53,000
Structure 1Ls $ 959,000 $ 959,000
Process Piping and Appurtenances 1LS $ 133,000 $ 133,000
Equipment:
Odor Control 1EA $ 131,000 $ 131,000
Fine Screens, Washer and Compactor and Container 2 EA $ 316,500 $ 633,000
Secondary Influent Pumps 3 EA $ 100,000 $ 300,000
Instrumentation and Controls 1Ls $ 83,000 $ 83,000
Electrical 1Ls $ 119,000 $ 119,000
$ 2,561,000
Demolition of Filter Building For Reuse (Main Electrical and Standby Generator to Remain)
Demolition 1Ls $ 296,000 $ 296,000
Site Work 1Ls $ 157,000 $ 157,000
Yard Piping 1LS $ - $ -
- Structure (Remove and Replace HVAC and Elec) 1LS $ 1,277,000 $ 1,277,000
a Electrical (Replace Electrical Equipment 1LS $ 350,000 $ 350,000
N $ 2,080,000
2 MBBR Secondary Treatment Retrofit of Filter Building
2 Demolition 11LS $ 227,000 $ 227,000
< Site Work and Landscaping 1LS $ 41,000 $ 41,000
s Yard Piping 1Ls $ 26,000 $ 26,000
= Structure 1Ls $ 454,000 $ 454,000
% Process Piping and Appurtenances 1LS $ 714,000 $ 714,000
& Equipment:
o MBBR Vendor (Kruger) 1EA $ 1,636,000 $ 1,636,000
£ Instrumentation and Controls 1Ls $ 92,000 $ 92,000
8 Electrical 1Ls $ 305,000 $ 305,000
S $ 3,495,000
] DAF Settling and Effluent Pump Station (in existing Pump Station)
— Demolition 1LS $ - $ -
Z, Site Work and Landscaping 1LS $ - $ -
£ Yard Piping 1Ls $ 28,000 $ 28,000.00
) Structure 1Ls $ 70,000 $ 70,000.00
o Process Piping and Appurtenances 1LS $ 495,000 $ 495,000.00
a Equipment:
% Effluent Pumps 3 EA $ 42,667 $ 128,000.00
= Waste Sludge Pumps 2 EA $ 120,500 $ 241,000.00
= Polymer Make-up and Feed System 1EA $ 111,000 $ 111,000.00
% DAF Vendor Equipment 1EA $ 1,673,000 $ 1,673,000.00
o Instrumentation and Controls 1Ls $ 28,000 $ 28,000.00
¢ Electrical 1Ls $ 451,000 $  451,000.00
$ 3,225,000.00
TWAS Storage Tank and Control Building
Demolition 1LS $ - $ -
Site Work and Landscaping 1LS $ 38,000 $ 38,000
Yard Piping 1LS $ 94,000 $ 94,000
Structure 1Ls $ 568,000 $ 568,000
Process Piping and Appurtenances 1LS $ 189,000 $ 189,000
Equipment: $ -
TWAS Press Feed Pumps and Grinders 3 EA $ 58,333 $ 175,000
Aeration Blowers 3 EA $ 32,667 $ 98,000
Aeration Diffusers 1EA $ 50,000 $ 50,000
Instrumentation and Controls 1Ls $ 37,000 $ 37,000
Electrical 1Ls $ 124,000 $ 124,000
$ 1,373,000
SUBTOTAL $ 12,734,000
Island Construction Premium (3%) $ 382,020
Engineering and Contingency (40%) $ 5,093,600
SUBTOTAL FROM AECOM $ 18,209,620
OPINION OF CONSTRUCTION COST $ 31,321,311
OPINION OF PROJECT COST (Rounded) $ 32,000,000

Page 2 of 2




Opinion of Cost - Option 7 MBR
Secondary Treatment at Peirce Island Site (4.30 MGD )

PEIRCE ISLAND CAPITAL COST ESTIMATE

SOURCE ITEM QUANTITY UNIT UNIT PRICE AMOUNT Subtotal

Headworks

Structure 2500 SF $ 300 $ 750,000

Equipment:

Odor Control 1EA $ 60,000 $ 87,000

T Bar Screens 2 EA $ 250,000 $ 725,000
% Screenings Washer & Compactor 2 EA $ 50,000 $ 145,000
° ~ Grit Pumps 3 EA $ 35,000 $ 152,250
g 8 Vortex Grit Removal 2 EA $ 75,000 $ 217,500
= Grit Classifier & Washer 2 EA $ 40,000 $ 116,000
' : $ 2,192,750
Q < Sanitary Disinfection
2 5 Equipment:
S = Pump System 1EA $ 100,000 $ 100,000
o UV Disinfection 1EA $ 200,000 $ 200,000
28 $ 300,000
= g Biosolids Processing
EQ Structure
E © Rehab Existing Process Building 1EA $ 350,000 $ 350,000
w2 Equipment:
38 0 Carbon Odor Control 1EA $ 60,000 $ 87,000
P ?: Rotary Drum Thickener 2 EA $ 150,000 $ 435,000
a f Dewatering Screw Press 2 EA $ 400,000 $ 1,160,000
‘O‘j S Conveyors 2 EA $ 50,000 $ 145,000
S E $ 2,177,000
= s Additional Structures and Modifications
S Structure
§ g PE Splitter - Upstream - Rehab Existing 1EA $ 500,000 $ 500,000
g3 PE Splitter - Downstream 2200 SF $ 300 $ 660,000
853 $ 1,160,000
% & SUBTOTAL $ 5,829,750
% x Yard Piping (12%) $ 699,570
=9 Electrical (22%) $ 1,282,545
% 5 Instrumentation and Controls (6%) $ 349,785
g z Site Work and Landscaping (7%) $ 408,083
5 ; SUBTOTAL $ 8,569,733
g Island Construction Premium (3%) $ 257,092
se Engineering (20%) $ 1,713,947
£ g Contingency (30%) $ 2,570,920
o < SUBTOTAL FROM WASTEWATER MASTER PLAN ESTIMATES $ 13,111,691

Page 1 of 2




PEIRCE ISLAND CAPITAL COST ESTIMATE

SOURCE ITEM QUANTITY UNIT UNIT PRICE AMOUNT Subtotal
Secondary Pump Station (Fine Screens and Lift Station)
Demolition 1Ls $ - $ -
Site Work and Landscaping 1LS $ 150,000 $ 150,000
Yard Piping 1Ls $ 53,000 $ 53,000
Structure 1Ls $ 959,000 $ 959,000
Process Piping and Appurtenances 1LS $ 133,000 $ 133,000
Equipment:
Odor Control 1EA $ 131,000 $ 131,000
Fine Screens, Washer and Compactor and Container 2 EA $ 316,500 $ 633,000
Secondary Influent Pumps 3 EA $ 100,000 $ 300,000
Instrumentation and Controls 1Ls $ 83,000 $ 83,000
Electrical 1Ls $ 119,000 $ 119,000
$ 2,561,000
o Demolition of Filter Building For Reuse (Main Electrical and Standby Generator to Remain)
IS Demolition 1Ls $ 296,000 $ 296,000
G Site Work 1Ls $ 157,000 $ 157,000
ES Yard Piping 1LS $ - $ -
2 Structure (Remove and Replace HVAC and Elec) 1LS $ 1,277,000 $ 1,277,000
= Electrical (Replace Electrical Equipment 1LS $ 350,000 $ 350,000
2 $ 2,080,000
S MBR Secondary Treatment Retrofit of Filter Building
§ Demolition 1Ls $ 327,000 $ 327,000.00
w Site Work and Landscaping 1LS $ 179,000 $ 179,000.00
g Yard Piping 1Ls $ 182,000 $  182,000.00
g Structure 1Ls $ 1,435,000 $ 1,435,000.00
< Process Piping and Appurtenances 1LS $ 1,901,000 $ 1,901,000.00
2 Equipment:
« RAS Pumps 5 EA $ 36,400 $ 182,000.00
o WAS Pumps 3 EA $ 24,667 $ 74,000.00
§ Aeration Blowers 3 EA $ 105,000 $  315,000.00
o Aeration Tank Diffusers 1EA $ 112,000 $ 112,000.00
- Hoisting Equipment 5 EA $ 70,600 $ 353,000.00
g Vendor (GE/Zenon) 1EA $ 7,147,000 $ 7,147,000.00
o Instrumentation and Controls 11Ls $ 277,000 $ 277,000.00
= Electrical 1Ls $ 1,390,000 $ 1,390,000.00
g $ 13,874,000
s TWAS Storage Tank and Control Building
o Demolition 1LS $ - $ -
8 Site Work and Landscaping 1LS $ 38,000 $ 38,000
< Yard Piping 1Ls $ 94,000 $ 94,000
Structure 1Ls $ 568,000 $ 568,000
Process Piping and Appurtenances 1LS $ 189,000 $ 189,000
Equipment: $ -
TWAS Press Feed Pumps and Grinders 3 EA $ 58,333 $ 175,000
Aeration Blowers 3 EA $ 32,667 $ 98,000
Aeration Diffusers 1EA $ 50,000 $ 50,000
Instrumentation and Controls 1Ls $ 37,000 $ 37,000
Electrical 1Ls $ 124,000 $ 124,000
$ 1,373,000
SUBTOTAL $ 19,888,000
Island Construction Premium (3%) $ 596,640
Engineering and Contingency (40%) $ 7,955,200
SUBTOTAL FROM AECOM $ 28,439,840
OPINION OF CONSTRUCTION COST $ 41,551,531
OPINION OF PROJECT COST (Rounded) $ 42,000,000

Page 2 of 2




Opinion of Cost - Option 8 Conventional Activated Sludge
Secondary Treatment at Peirce Island Site (4.30 MGD )

PEIRCE ISLAND CAPITAL COST ESTIMATE

SOURCE ITEM QUANTITY  UNIT UNIT PRICE AMOUNT Subtotal
@ Headworks
2 Structure 2500 SF $ 300 $ 750,000
s Equipment:
§ Odor Control 1EA $ 60,000 $ 87,000
< Bar Screens 2 EA $ 250,000 $ 725,000
2 Screenings Washer & Compactor 2 EA $ 50,000 $ 145,000
% a Grit Pumps 3 EA $ 35,000 $ 152,250
00 Vortex Grit Removal 2 EA $ 75,000 $ 217,500
= E Grit Classifier & Washer 2 EA $ 40,000 $ 116,000
& $ 2,192,750
ol Sanitary Disinfection
—®» Equipment:
2 E Pump System 1EA $ 100,000 $ 100,000
o = UV Disinfection 1EA $ 200,000 $ 200,000
% 2 $ 300,000
o= Biosolids Processing
] g Structure
E j; Rehab Existing Process Building 1EA $ 350,000 $ 350,000
i} 5 Equipment:
DT Carbon Odor Control 1EA $ 60,000 $ 87,000
8 = Rotary Drum Thickener 2 EA $ 150,000 $ 435,000
Sz Dewatering Screw Press 2 EA $ 400,000 $ 1,160,000
§ g Conveyors 2 EA $ 50,000 $ 145,000
o ® $ 2,177,000
55 Additional Structures and Modifications®
Z. > Structure
S8 PE Splitter - Upstream - Rehab Existing? 1EA $ 500,000 $ 500,000
?_' 5 PE Splitter - Downstream 2200 SF $ 300 $ 660,000
% 2 Primary Clarifier Drive Replacement 2 EA $ 175,000 $ 350,000
£2 $ 1,510,000
5@ SUBTOTAL $ 6,179,750
22 Yard Piping (12%) $ 741,570
gz Electrical (22%) $ 1,359,545
@ = Instrumentation and Controls (6%) $ 370,785
= Site Work and Landscaping (7%) $ 432,583
S SUBTOTAL $ 9,084,233
@ Island Construction Premium (3%) $ 272,527
2 Engineering (20%) $ 1,816,847
o Contingency (30%) $ 2,725,270
o SUBTOTAL FROM WASTEWATER MASTER PLAN ESTIMATES $ 13,898,876
Wet Weather Facility
Demolition 1Ls $ - $ -
Site Work and Landscaping 1LS $ 33,000.00 $ 33,000.00
Yard Piping 1LS $ 109,000.00 $ 109,000.00
Structure 1Ls $ 1,390,000.00 $  1,390,000.00
Process Piping and Appurtenances 1LS $ 235,000.00 $ 235,000.00
Equipment:
o Vendor (Kruger ActiFlo) 1EA $ 2,105,000.00 $ 2,105,000.00
S Polymer makeup system 1EA $ 111,000.00 $ 111,000.00
5 Odor Control 1EA $ 206,000.00 $ 206,000.00
ES Instrumentation and Controls 1LS $ 231,000.00 $ 231,000.00
2 Electrical 1LS $ 589,000.00 $ 589,000.00
= $ 5,009,000
2 Secondary Influent Pump Station and Blower Building
S Demolition 1Ls $ - $ -
§ Site Work and Landscaping 1LS $ 33,000.00 $ 33,000.00
w Yard Piping 1Ls $ 179,000.00 $ 179,000.00
2 Structure 1LS $ 886,000.00 $ 886,000.00
5 Process Piping and Appurtenances 11LS $ 539,000.00 $ 539,000.00
_g Equipment:
= Influent Pumps 3 EA $ 42,666.67 $ 128,000.00
E Aeration Tank Blowers 3 EA $ 105,000.00 $ 315,000.00
® Odor Control 1EA $ 131,000.00 $ 131,000.00
2 Electrical 1LS $ 28,000.00 $ 28,000.00
T Instrumentation and Controls 1LS $ 149,000.00 $ 149,000.00
- $ 2,388,000
§ Demolish Filter Building including Main Electrical Facilities
a Demolition 1LS $ 1,354,000 $ 1,354,000
= Site Work and Landscaping 1LS $ 491,000 $ 491,000
z $ 1,845,000
- Convert Filter Building to Aeration Tank
o Demolition 1Ls $ - $ -
8 Site Work and Landscaping 1LS $ 41,000.00 $ 41,000.00
< Yard Piping 1LS $ - $ -
Structure 1Ls $ 1,993,000.00 $ 1,993,000.00
Process Piping and Appurtenances 1LS $ 124,000.00 $ 124,000.00
Equipment:
Fine Bubble Aeration 1EA $ 119,000.00 $ 119,000.00
Instrumentation and Controls 1LS $ 46,000.00 $ 46,000.00
Electrical 1LS $ 167,000.00 $ 167,000.00
$ 2,490,000

Page 1 of 2




PEIRCE ISLAND CAPITAL COST ESTIMATE

SOURCE ITEM QUANTITY  UNIT UNIT PRICE AMOUNT Subtotal
Primary Clarifier Conversion and New Secondary Clarifier
Demolition 1Ls $ 6,000.00 $ 6,000.00
Site Work and Landscaping 1LS $ 48,000.00 $ 48,000.00
Yard Piping 1Ls $ 115,000.00 $ 115,000.00
Structure 1LS $ 739,000.00 $ 739,000.00
Process Piping and Appurtenances 1LS $ 56,000.00 $ 56,000.00
Equipment:
SC Drive to Replace Existing Primary (see Additional
Structures and Modifications)
SC Drive (same as costs for PC Drive Replacement
under Additional Structures and Modifications) 1 EA $ 175,000.00 $ 175,000.00
Instrumentation and Controls 11LS $ 14,000.00 $ 14,000.00
Electrical 1LS $ 55,000.00 $ 55,000.00
$ 1,208,000.00
Sludge Pump and Scum Pump Improvements (Admin Building Basement)
Demolition 1Ls $ 15,000 $ 15,000
. Site Work and Landscaping 1LS $ 6,000 $ 6,000
b= Yard Piping 1Ls $ 117,000 $ 117,000
N Structure 1Ls $ 2,000 $ 2,000
§ Process Piping and Appurtenances 1LS $ 715,000 $ 715,000
2 Equipment: $ -
< RAS Pumps 3 EA $ 42,667 $ 128,000
S WAS Pumps 4 EA $ 13,750 $ 55,000
S TPS Press Feed Pumps 3 EA $ 58,333 $ 175,000
% Scum Pumps 4 EA $ 12,500 $ 50,000
o Instrumentation and Controls 11LS $ 28,000 $ 28,000
o Electrical 1LS $ 56,000 $ 56,000
£ $ 1,347,000
3 TWAS Storage Tank
£ Demolition 1Ls $ -8 -
S Site Work and Landscaping 1LS $ 38,000 $ 38,000
— Yard Piping 1Ls $ 94,000 $ 94,000
@ Structure 1LS $ 568,000 $ 568,000
8 Process Piping and Appurtenances 1LS $ 189,000 $ 189,000
':f' Equipment: $ -
° TWAS Press Feed Pumps and Grinders 3 EA $ 58,333 $ 175,000
T Aeration Blowers 3 EA $ 32,667 $ 98,000
% Aeration Diffusers 1EA $ 50,000 $ 50,000
Instrumentation and Controls 1Ls $ 37,000 $ 37,000
§ Electrical 1Ls $ 124,000 $ 124,000
= $ 1,373,000
8 Main Electrical Building and Standby Generator
2 Demolition 1LS $ 5000 $ 5,000
Site Work and Landscaping 11LS $ 15,000 $ 15,000
Electrical Conduit 1Ls $ 217,000 $ 217,000
Structure 1Ls $ 168,000 $ 168,000
Process Piping and Appurtenances 1LS $ - $ -
Equipment:
Electrical (Switchboard, MCB, ATS) 1EA $ 122,000 $ 122,000
Standby Generator 1EA $ 347,000 $ 347,000
Instrumentation and Controls 1Ls $ - $ -
Electrical 11LS $ - $ -
$ 874,000
Maintenance of Operations During Construction/Construction Phasing
Maintenance of Operations During Construction 1LS $ 500,000 $ 500,000
$ 500,000
SUBTOTAL $ 17,034,000
Island Construction Premium (3%) $ 511,020
Engineering and Contingency (40%) $ 6,813,600
SUBTOTAL FROM AECOM $ 24,358,620
OPINION OF CONSTRUCTION COST $ 38,257,496
OPINION OF PROJECT COST (Rounded) $ 39,000,000

Page 2 of 2






